You are on page 1of 797

Atlas Copco

Boltec MD
Spare Parts Catalogue
8991 9598 00

PM No. 8991959800
Use Atlas Copco genuine parts only. Anvnd alltid Atlas Copco originaldelar.
Any damage or mailfunction caused by the Skador och driftstrningar orsakade av ej
use of unauthorized parts is not covered by godknda reservdelar tcks ej av garanti
warranty or product liability. och produktskerhetstaganden.

This publication refers only to the mentioned Denna publikation gller endast fr
product. nmnda produkt.

When ordering spare parts, please state part Vid bestllning av reservdelar, var god ange
number (not the ref no) and the quantity. detaljnummer (ej ref nr) samt antal.

Copyright 2012, Atlas Copco Rock Drills AB, Sweden


Any unauthorized use or copying of the contents or any part thereof is prohibited.
This applies in particular to trademarks, model denominations, part numbers and drawings.
Obehrigt utnyttjande eller kopiering av innehllet eller del drav r frbjudet.
Detta gller speciellt varumrken, modellbeteckningar, reservdelsnummer och ritningar.

Atlas Copco Rock Drills AB


SE-70191 rebro, Sweden
Table of Content / Innehllsfrteckning

1. ROCK DRILL / BERGBORRMASKIN .................................................... 5

2. ROCK DRILL / BERGBORRMASKIN .................................................. 57

3. BOLTING EQUIPM. / BULTNINGSUTR. .............................................. 97

4. BOOM / BOM ...................................................................................... 331

5. SCREEN HANDLING / NTHANTERING .......................................... 503

6. CARRIER / UNDERREDE .................................................................. 605

7. CABIN / HYTT ..................................................................................... 779

8. CABLE REEL / KABELVINDA ........................................................... 819

9. HYDR. SYSTEM / HYDRAULSYSTEM .............................................. 883

10. ELECTR. SYSTEM / ELSYSTEM .................................................... 1079

11. AIR/WATERSYSTEM / LUFT/VATTENSYST ................................... 1209

12. LUBR. SYSTEM / SMRJSYSTEM ................................................. 1293

13. HOSE CONNECTION / SLANGANSLUTNING ............................... 1327

14. HOSES / SLANGAR ......................................................................... 1347

15.CROSS REFERENCE LIST ................................................................ 1367

3
4
ROCK DRILL / BERGBORRMASKIN
LIST OF CONTENTS
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
8311 1283 00 ROCK DRILL BERGBORRMASKIN 9
3115 3246 82 FRONT PART COMP FRONTDEL KOMPL. 11
3115 9266 90 SEAL KIT TTNINGSSATS 13 FRONT - FEMALE
3115 5207 80 FRONT PART COMP FRONTDEL KOMPL. 15 MALE
3115 9460 90 SEAL KIT TTNINGSSATS 17 FRONT - MALE
3115 3711 81 GEAR HOUS. COMP VXELHUS KOMPL. 19
3115 3711 00 GEAR HOUSING VXELHUS 23 INCL. POS 251-256
3115 3621 80 MOTOR BRACK.COM MOTORFSTE KPL 25 INCL.POS 261-263
3115 3248 82 CYLINDER COMPL. CYLINDER KOMPL. 27
3115 3248 00 CYLINDER CYLINDER 29 INCL. POS 351-355
3115 3596 80 HYDRAULIC MOTOR HYDRAULMOTOR 31 MPE 80
3115 3596 81 HYDRAULIC MOTOR HYDRAULMOTOR 33 MPE 125
3115 3594 80 ACCUMULATOR ACKUMULATOR 35 STANDARD
3115 3594 81 ACCUMULAT. ASSY ACKUMULATOR KPL 37
OPTIONAL SET OPTIONGRUPP 39 COP 1132B
3115 3425 80 CHARGIN DEVICE LADDN.UTRUSTN. 41 FOR ACCUMULATORS
LABEL SET DEKALSATS 43
3115 9262 90 SEAL KIT TTNINGSSATS 45 COMPLETE DRILL - MALE
3115 9460 90 SEAL KIT TTNINGSSATS 17 FRONT - MALE
3115 9262 91 REPAIR KIT RENOVERINGSSATS 47 MAJOR KIT - MALE
3115 9262 92 REPAIR KIT RENOVERINGSSATS 49 400 IMPACT HOURS - MALE
3115 9262 90 SEAL KIT TTNINGSSATS 45 COMPLETE DRILL - MALE
3115 9460 90 SEAL KIT TTNINGSSATS 17 FRONT - MALE
3115 9262 92 REPAIR KIT RENOVERINGSSATS 49 400 IMPACT HOURS - MALE
3115 9262 90 SEAL KIT TTNINGSSATS 45 COMPLETE DRILL - MALE
3115 9460 90 SEAL KIT TTNINGSSATS 17 FRONT - MALE
3115 9263 90 SEAL KIT TTNINGSSATS 51 COMPL DRILL - FEMALE

5
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
3115 9266 90 SEAL KIT TTNINGSSATS 13 FRONT - FEMALE
3115 9263 91 REPAIR KIT RENOVERINGSSATS 53 MAJOR KIT - FEMALE
3115 9263 92 REPAIR KIT RENOVERINGSSATS 55 400 IMPACT HOURS - FEMALE
3115 9263 90 SEAL KIT TTNINGSSATS 51 COMPL DRILL - FEMALE
3115 9266 90 SEAL KIT TTNINGSSATS 13 FRONT - FEMALE
3115 9263 92 REPAIR KIT RENOVERINGSSATS 55 400 IMPACT HOURS - FEMALE
3115 9263 90 SEAL KIT TTNINGSSATS 51 COMPL DRILL - FEMALE
3115 9266 90 SEAL KIT TTNINGSSATS 13 FRONT - FEMALE
3115 9266 90 SEAL KIT TTNINGSSATS 13 FRONT - FEMALE
3115 9460 90 SEAL KIT TTNINGSSATS 17 FRONT - MALE
3115 3594 81 ACCUMULAT. ASSY ACKUMULATOR KPL 37
3115 3596 80 HYDRAULIC MOTOR HYDRAULMOTOR 31 MPE 80
3115 3596 81 HYDRAULIC MOTOR HYDRAULMOTOR 33 MPE 125

6
7
ROCK DRILL / BERGBORRMASKIN 8311 1283 00
ROCK DRILLBERGBORRMASKIN

B0056923
8
ROCK DRILL / BERGBORRMASKIN 8311 1283 00

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
7 3115 3281 00 2 SIDE BOLT SIDOBULT
8 3115 3315 00 2 DOME NUT KUPOLMUTTER
9 0147 1480 03 8 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 55 - 8.8 FZB
10 0147 1415 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 100 - 8.8 FZB
11 0291 1180 01 2 LOCK NUT LSMUTTER M 12 - MID-GRIP
12 3176 6517 00 2 NIPPLE NIPPEL UN 1 1/16 - G 3/4
13 3176 6512 00 3 NIPPLE NIPPEL UNF 3/4 - G 3/8
14 3176 6515 00 2 NIPPLE NIPPEL UNF 7/8 - G 1/2
15 3176 6565 00 1 NIPPLE NIPPEL UNF 7/8 - G 1/2
16 7403 1571 01 1 SHANK ADAPTER NACKADAPTER R32 (SEC.90515358)
16 7403 1573 01 1 SHANK ADAPTER NACKADAPTER R32F FEMALE (SEC.90515522)
16 7403 1574 01 1 SHANK ADAPTER NACKADAPTER R32E (SEC.403-15704,00)
16 7407 1571 01 1 SHANK ADAPTER NACKADAPTER R28 (SEC.90515521)
16 7425 1571 01 1 SHANK ADAPTER NACKADAPTER SR28 (SEC.90515519)
16 7425 1574 01 1 SHANK ADAPTER NACKADAPTER SR28E (SEC.90515520)
16 7490 5160 69 1 SHANK ADAPTER NACKADAPTER R28E (SEC.407-15704,10)
16 7490 5165 61 1 SHANK ADAPTER NACKADAPTER SR28 + N30 (SEC.90516561)
16 7490 5166 36 1 SHANK ADAPTER NACKADAPTER TC35 MALE (SEC.469-15701,10)
16 7490 5166 37 1 SHANK ADAPTER NACKADAPTER SR32 (SEC.426-15701,10)
17 3115 3331 00 2 LABEL DEKAL ATLAS COPCO
18 3115 3332 00 2 LABEL DEKAL
100 3115 3246 82 1 FRONT PART COMP FRONTDEL KOMPL. Page 11
100 3115 5207 80 1 FRONT PART COMP FRONTDEL KOMPL. Page 15 MALE
200 3115 3711 81 1 GEAR HOUS. COMP VXELHUS KOMPL. Page 19
300 3115 3248 82 1 CYLINDER COMPL. CYLINDER KOMPL. Page 27
400 3115 3249 00 1 BACK HEAD BAKSTYCKE
500 3115 3596 80 1 HYDRAULIC MOTOR HYDRAULMOTOR Page 31 MPE 80
500 3115 3596 81 1 HYDRAULIC MOTOR HYDRAULMOTOR Page 33 MPE 125
500 3115 3596 82 1 HYDRAULIC MOTOR HYDRAULMOTOR MPE 160
600 3115 3594 80 2 ACCUMULATOR ACKUMULATOR Page 35 STANDARD
600 3115 3594 81 2 ACCUMULAT. ASSY ACKUMULATOR KPL Page 37
1 OPTIONAL SET OPTIONGRUPP Page 39 COP 1132B

8311 1283 00 001D


9
FRONT PART COMP / FRONTDEL KOMPL. 3115 3246 82
FRONT PART COMPFRONTDEL KOMPL.

B0056928
10
FRONT PART COMP / FRONTDEL KOMPL. 3115 3246 82

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
101 3115 3246 00 1 FRONT PART FRONTDEL
102 3115 3368 00 1 GUIDE STYRNING
103 3115 3369 00 1 SEAL HOLDER TTNINGSHLLARE
104 3115 3370 00 1 FLUSHING HEAD SPOLHUVUD
105 3115 3371 00 1 WASHER STOPPBRICKA
106 3115 3372 00 1 STOP RING STOPPRING
107 3115 3256 00 1 FLUSHING ADAPT. SPOLADAPTER
108 0663 2100 61 1 O-RING O-RING 15,3 X 2,4 90 SHORE
109 0663 2101 68 3 O-RING O-RING 59,5 X 3 90 SHORE
111 0663 6140 01 1 O-RING O-RING 79,5 X 3 90 SHORE
112 0663 6135 01 1 O-RING O-RING 54,5 X 3 90 SHORE
113 0663 2114 00 2 O-RING O-RING 7,3 X 2,4 70 SHORE
114 3115 3282 02 2 WIPER AVSTRYKARE
115 3115 3365 00 3 CUP SEAL U-MANSCHETT 45X65X10
116 0108 3353 00 1 SPRING PIN SPNNSTIFT 8 X 20 DIN 7343
117 3115 9266 90 1 SEAL KIT TTNINGSSATS Page 13 FRONT - FEMALE

3115 3246 82 002K


11
SEAL KIT / TTNINGSSATS 3115 9266 90 FRONT - FEMALE
SEAL KITTTNINGSSATS

B0056930
12
SEAL KIT / TTNINGSSATS 3115 9266 90 FRONT - FEMALE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
108 0663 2100 61 1 O-RING O-RING 15,3 X 2,4 90 SHORE
109 0663 2101 68 3 O-RING O-RING 59,5 X 3 90 SHORE
111 0663 6140 01 1 O-RING O-RING 79,5 X 3 90 SHORE
112 0663 6135 01 1 O-RING O-RING 54,5 X 3 90 SHORE
113 0663 2114 00 2 O-RING O-RING 7,3 X 2,4 70 SHORE
114 3115 3282 02 2 WIPER AVSTRYKARE
115 3115 3365 00 3 CUP SEAL U-MANSCHETT 45X65X10

3115 9266 90 001K


13
FRONT PART COMP / FRONTDEL KOMPL. 3115 5207 80 MALE
FRONT PART COMPFRONTDEL KOMPL.

B0056931
14
FRONT PART COMP / FRONTDEL KOMPL. 3115 5207 80 MALE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3115 9460 90 1 SEAL KIT TTNINGSSATS Page 17 FRONT - MALE
101 3115 5207 00 1 FRONT PART FRONTDEL
102 3115 3251 00 1 GUIDE STYRNING
104 3115 5212 00 1 FLUSHING HEAD SPOLHUVUD
105 3115 5213 00 1 WASHER STOPPBRICKA
106 3115 5214 00 1 RETAINING RING STOPPRING
107 3115 3256 00 1 FLUSHING ADAPT. SPOLADAPTER
108 0663 2100 61 1 O-RING O-RING 15,3 X 2,4 90 SHORE
112 0663 6135 01 5 O-RING O-RING 54,5 X 3 90 SHORE
113 0663 2114 00 2 O-RING O-RING 7,3 X 2,4 70 SHORE
114 3115 3282 01 1 WIPER AVSTRYKARE
115 3115 3283 01 2 CUP SEAL U-MANSCHETT
116 0108 3353 00 1 SPRING PIN SPNNSTIFT 8 X 20 DIN 7343
117 3115 5208 00 2 CUP SEAL U-MANSCHETT
118 3115 2745 00 1 LOCK RING LSRING
119 0544 2162 00 2 GREASE NIPPLE SMRJNIPPEL ISO 7 - R 1/8 TYPE AH

3115 5207 80 007K


15
SEAL KIT / TTNINGSSATS 3115 9460 90 FRONT - MALE
SEAL KITTTNINGSSATS

B0056932
16
SEAL KIT / TTNINGSSATS 3115 9460 90 FRONT - MALE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
108 0663 2100 61 1 O-RING O-RING 15,3 X 2,4 90 SHORE
112 0663 6135 01 5 O-RING O-RING 54,5 X 3 90 SHORE
113 0663 2114 00 2 O-RING O-RING 7,3 X 2,4 70 SHORE
114 3115 3282 01 1 WIPER AVSTRYKARE
115 3115 3283 01 2 CUP SEAL U-MANSCHETT
117 3115 5208 00 2 CUP SEAL U-MANSCHETT

3115 9460 90 001K


17
GEAR HOUS. COMP / VXELHUS KOMPL. 3115 3711 81
GEAR HOUS. COMPVXELHUS KOMPL.

B0056924
18
GEAR HOUS. COMP / VXELHUS KOMPL. 3115 3711 81

(Sheet 1 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
201 3115 3711 00 1 GEAR HOUSING VXELHUS Page 23 INCL. POS 251-256
204 3115 3712 00 1 LINER FODER
205 3115 3259 01 1 DAMPING PISTON DMPKOLV
206 3115 3260 01 1 ROT.CH.BUSHING BORRBUSSNING
207 3115 3261 00 1 BACK-UP RING STDRING
208 0509 0121 12 1 ROLLER BEARING RULLAGER 32013
209 0509 0221 00 1 ROLLER BEARING RULLAGER 32016
210 3115 5227 00 1 ROT.CHUCK BORRHYLSA
211 3115 3263 00 1 COVER LOCK
212 3115 3264 01 1 DRIVER MEDBRINGARE STRAIGHT SPLINES
215 3115 3265 00 1 BACK-UP RING STDRING
216 0516 4100 26 1 INNER RING INNERRING 40X45X20,5
217 0516 4100 25 1 INNER RING INNERRING 45X50X20,5
218 0516 4047 00 1 NEEDLE BEARING NLLAGER HK4520
219 0516 4000 25 1 NEEDLE BEARING NLLAGER HK5020
220 3115 3266 00 1 GEAR WHEEL KUGGHJUL
221 3115 3621 80 1 MOTOR BRACK.COM MOTORFSTE KPL Page 25 INCL.POS 261-263
222 0147 1363 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
223 0663 6140 01 1 O-RING O-RING 79,5 X 3 90 SHORE
224 0663 2105 76 1 O-RING O-RING 69,5 X 3 90 SHORE
225 0663 2101 68 1 O-RING O-RING 59,5 X 3 90 SHORE
228 0663 2135 01 1 O-RING O-RING 44,2 X 3 90 SHORE
229 3115 3284 01 1 SEAL KIT TTNINGSSATS D=45
230 3115 3284 02 1 SEAL KIT TTNINGSSATS D=52
231 0666 6000 48 1 RADIAL LIP SEAL RADIALTTNING 65/80 X 7
232 0666 7188 01 1 RADIAL LIP SEAL RADIALTTNING 80 / 100 X 7
233 3115 3048 00 1 SEAL RING TTNINGSRING
234 3115 3290 02 2 SEAL RING TTNINGSRING
235 0665 0900 14 2 SEAL RING TTNINGSRING SRC 10 16 2,40 ? 1,90 - -
236 0102 0408 00 1 PIN PINNE CP 10M6 X 25 - 11 1922 06
237 0544 2162 00 1 GREASE NIPPLE SMRJNIPPEL ISO 7 - R 1/8 TYPE AH
238 0661 1014 00 4 SEAL WASHER TTNINGSBRICKA 10,4 / 15,9 X 2,1 TREDO

3115 3711 81 001K


19
GEAR HOUS. COMP / VXELHUS KOMPL. 3115 3711 81
(Sheet 2 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
239 0686 4201 03 4 PLUG PROPP

B0056924
20
GEAR HOUS. COMP / VXELHUS KOMPL. 3115 3711 81

3115 3711 81 001K


21
GEAR HOUSING / VXELHUS 3115 3711 00 INCL. POS 251-256
GEAR HOUSINGVXELHUS

B0056925
22
GEAR HOUSING / VXELHUS 3115 3711 00 INCL. POS 251-256

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
251 1 GEAR HOUSING VXELHUS
252 0259 2073 03 2 THREAD INSERT GNGINSATS HELI-COIL M 18X2 X 1 D
253 0259 0086 00 6 THREAD INSERT GNGINSATS M 16 X 1,5 D
254 0196 1318 00 1 SET SCREW STOPPSKRUV M 8 X 8 SK6SS DIN 916
255 3115 1746 06 2 NOZZLE MUNSTYCKE M8X8, D=1,7
256 3115 1825 00 1 PLUG RRPROPP

3115 3711 00 004K


23
MOTOR BRACK.COM / MOTORFSTE KPL 3115 3621 80 INCL.POS 261-263
MOTOR BRACK.COMMOTORFSTE KPL

B0056926
24
MOTOR BRACK.COM / MOTORFSTE KPL 3115 3621 80 INCL.POS 261-263

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
261 3115 3621 00 1 MOTOR BRACKET MOTORFSTE
262 0196 1318 00 4 SET SCREW STOPPSKRUV M 8 X 8 SK6SS DIN 916
263 0663 2114 00 2 O-RING O-RING 7,3 X 2,4 70 SHORE

3115 3621 80 003K


25
CYLINDER COMPL. / CYLINDER KOMPL. 3115 3248 82
CYLINDER COMPL.CYLINDER KOMPL.

B0056927
26
CYLINDER COMPL. / CYLINDER KOMPL. 3115 3248 82

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
301 3115 3248 00 1 CYLINDER CYLINDER Page 29 INCL. POS 351-355
302 3115 3270 00 1 LINER FODER
303 3115 3271 00 1 PISTON GUIDE KOLVSTYRNING
304 3115 3272 00 1 SEAL HOUSING TTNINGSHUS
305 3115 3276 00 1 PISTON KOLV
306 3115 3274 00 1 PISTON GUIDE KOLVSTYRNING
307 3115 3273 00 1 GUIDE HOUSING STYRNINGSHUS
308 3115 3275 00 1 SEAL HOUSING TTNINGSHUS
309 3115 3277 00 1 VALVE PISTON VENTILKOLV
310 3115 3278 00 1 VALVE COVER VENTILGAVEL
311 3115 3279 00 1 VALVE COVER VENTILGAVEL
312 3115 3286 05 1 SEAL KIT TTNINGSSATS
313 3115 3286 02 1 SEAL KIT TTNINGSSATS
314 3115 3288 05 1 WIPER AVSTRYKARE
315 3115 3288 02 1 WIPER AVSTRYKARE
316 0663 2135 01 1 O-RING O-RING 44,2 X 3 90 SHORE
317 0663 2101 67 2 O-RING O-RING 42,2 X 3 90 SHORE
318 0663 9078 01 1 O-RING O-RING 27,3 X 2,4 90 SHORE
319 3115 3289 01 1 SEAL RING TTNINGSRING
320 3115 3048 00 1 SEAL RING TTNINGSRING
321 3115 3280 00 1 WEAR PLUG SLITPLUGG
322 0102 0408 00 2 PIN PINNE CP 10M6 X 25 - 11 1922 06
323 0147 1476 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 35 - 8.8 FZB

3115 3248 82 001K


27
CYLINDER / CYLINDER 3115 3248 00 INCL. POS 351-355
CYLINDERCYLINDER

B0056929
28
CYLINDER / CYLINDER 3115 3248 00 INCL. POS 351-355

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
351 1 CYLINDER CYLINDER NOT DELIVERED SEPARATELY
352 0259 0086 00 2 THREAD INSERT GNGINSATS M 16 X 1,5 D
353 0259 0084 00 4 THREAD INSERT GNGINSATS 1 M16 1 D
354 3115 1825 00 2 PLUG RRPROPP
355 3115 1460 00 1 PLUG RRPROPP

3115 3248 00 007K


29
HYDRAULIC MOTOR / HYDRAULMOTOR 3115 3596 80 MPE 80
HYDRAULIC MOTORHYDRAULMOTOR

B0040519
30
HYDRAULIC MOTOR / HYDRAULMOTOR 3115 3596 80 MPE 80

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3115 3543 90 1 SEAL KIT TTNINGSSATS HYDRAULIC MOTOR M+S
1 HYDRAULIC MOTOR HYDRAULMOTOR

3115 3596 80 005K


31
HYDRAULIC MOTOR / HYDRAULMOTOR 3115 3596 81 MPE 125
HYDRAULIC MOTORHYDRAULMOTOR

B0040519
32
HYDRAULIC MOTOR / HYDRAULMOTOR 3115 3596 81 MPE 125

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3115 3543 90 1 SEAL KIT TTNINGSSATS HYDRAULIC MOTOR M+S
1 HYDRAULIC MOTOR HYDRAULMOTOR

3115 3596 81 005K


33
ACCUMULATOR / ACKUMULATOR 3115 3594 80 STANDARD
ACCUMULATORACKUMULATOR

B0027200
34
ACCUMULATOR / ACKUMULATOR 3115 3594 80 STANDARD

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3115 3597 00 1 LABEL SET DEKALSATS ACCUMULATOR
601 1 ACCUMULAT.HOUSE ACKUMULATORHUS
602 3115 3593 00 1 DIAPHRAGM MEMBRAN
603 1 ACCUMUL. COVER ACKUMULATORLOCK
604 3115 0262 00 1 VALVE VENTIL COMPLETE INCL. POS 621,622
621 3310 4076 00 1 CAP HUV
622 0663 9056 00 1 O-RING O-RING 14 X 1,78 70 SHORE

3115 3594 80 004K


35
ACCUMULAT. ASSY / ACKUMULATOR KPL 3115 3594 81
ACCUMULAT. ASSYACKUMULATOR KPL

B0049705
36
ACCUMULAT. ASSY / ACKUMULATOR KPL 3115 3594 81

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
601 1 ACCUMULAT.HOUSE ACKUMULATORHUS
602 3115 3593 00 1 DIAPHRAGM MEMBRAN
604 3115 0262 00 1 VALVE VENTIL COMPLETE INCL. POS 621,622
605 3115 2629 00 1 SAFETY LABEL SKERHETSETIK.
606 3115 2630 00 1 SAFETY LABEL SKERHETSETIK.
607 3115 2196 81 1 TEST VALVE KONTROLLVENTIL COMPLETE
608 0147 1482 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 65 - 8.8 FZB
613 3115 3546 00 1 ACCUMUL. COVER ACKUMULATORLOCK
621 3310 4076 00 1 CAP HUV
622 0663 9056 00 1 O-RING O-RING 14 X 1,78 70 SHORE
623 0663 6121 00 1 O-RING O-RING 14,1 X 1,6 70 SHORE
624 0663 2110 00 1 O-RING O-RING 10,3 X 2,4 70 SHORE

3115 3594 81 003D


37
OPTIONAL SET / OPTIONGRUPP COP 1132B
OPTIONAL SETOPTIONGRUPP

B0040518
38
OPTIONAL SET / OPTIONGRUPP COP 1132B

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3091 0455 90 1 EXTRACTOR AVDRAGARE
3115 0329 80 1 ASSEMBLY FIXT. MONTERINGSFIXT.
3115 0344 00 1 WRENCH ADAPTER NYCKELTILLSATS 32MM
3115 1126 00 1 ASSEMBLY TOOL MONTERINGSVERKT M16
3115 1127 00 1 ASSEMBLY TOOL MONTERINGSVERKT
3115 3425 80 1 CHARGIN DEVICE LADDN.UTRUSTN. Page 41 FOR ACCUMULATORS
3115 3457 00 1 HOLDER PLATE HLLARPLT
3115 3521 00 1 WRENCH ADAPTER NYCKELTILLSATS
3115 9262 90 1 SEAL KIT TTNINGSSATS Page 45 COMPLETE DRILL - MALE
3115 9262 91 1 REPAIR KIT RENOVERINGSSATS Page 47 MAJOR KIT - MALE
3115 9262 92 1 REPAIR KIT RENOVERINGSSATS Page 49 400 IMPACT HOURS - MALE
3115 9263 90 1 SEAL KIT TTNINGSSATS Page 51 COMPL DRILL - FEMALE
3115 9263 91 1 REPAIR KIT RENOVERINGSSATS Page 53 MAJOR KIT - FEMALE
3115 9263 92 1 REPAIR KIT RENOVERINGSSATS Page 55 400 IMPACT HOURS - FEMALE
3115 9266 90 1 SEAL KIT TTNINGSSATS Page 13 FRONT - FEMALE
3115 9460 90 1 SEAL KIT TTNINGSSATS Page 17 FRONT - MALE
9495 5916 80 1 TURNING DEVICE VRIDDON
9495 5917 00 1 MANDREL DORN
9495 5918 00 1 MANDREL DORN
9495 5919 00 1 MANDREL DORN
9495 5920 00 1 MANDREL DORN
9495 5921 00 1 MANDREL DORN
0663 6149 00 1 O-RING O-RING 124,5 X 3 70 SHORE
FOR SURFACE APPLICATION
3115 2231 00 1 DRILL COLLAR BORRMANSCHETT R28/R32/R38/T38 ADAPTER
3115 3594 81 1 ACCUMULAT. ASSY ACKUMULATOR KPL Page 37
3115 3596 80 1 HYDRAULIC MOTOR HYDRAULMOTOR Page 31 MPE 80
3115 3596 81 1 HYDRAULIC MOTOR HYDRAULMOTOR Page 33 MPE 125
3115 3596 82 1 HYDRAULIC MOTOR HYDRAULMOTOR MPE 160
3115 3596 83 1 HYDRAULIC MOTOR HYDRAULMOTOR MPE 100
3115 5251 80 1 ASSEMBLY TOOL MONTERINGSVERKT

3115 0315 70 001K


39
CHARGIN DEVICE / LADDN.UTRUSTN. 3115 3425 80 FOR ACCUMULATORS
CHARGIN DEVICELADDN.UTRUSTN.

B0039310
40
CHARGIN DEVICE / LADDN.UTRUSTN. 3115 3425 80 FOR ACCUMULATORS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 PICTURE BILD
9851 2518 01 1 DESCRIPTION BESKRIVNING
9852 1797 01 1 INSTRUCTIONS INSTRUKTION
1 3115 3425 01 1 O-RING O-RING FR FLASKANSLUTNING
2 3115 3425 02 1 BOTTLE CONNECT FLASKANSLUTNING TO NITROGEN DIN10
3 3115 3425 03 1 HOSE SLANG 1/8' L=2000MM
4 3115 3425 04 1 MANOMETER MANOMETER 63MM SS 0-400BAR
5 3115 3425 05 1 MANOMETER MANOMETER 63MM SS 0-250BAR
6 3115 3425 06 1 MANOMETER MANOMETER 63MM SS 0-25BAR
7 3115 3425 07 1 REGULATOR REGULATOR RS200/1 200BAR
8 3115 3425 08 1 NEEDLE VALVE NLVENTIL FR EVAKUERING
9 3115 3425 09 1 HOSE SLANG COMPLETE WITH CONNECTIONS
1/8' L=2500MM
10 3115 3425 10 1 CONNECTION ANSLUTNING TILL MEMBRAN I SS
11 1 LABEL SET DEKALSATS Page 43
12 1 HOSE SLANG
13 3115 3425 17 1 GASKET PACKNING
14 3115 3425 18 1 SET SCREW STOPPSKRUV
15 3115 3425 19 1 HEX.SOCKET KEY HLNYCKEL 6KANT
16 3115 0262 00 1 VALVE VENTIL COMPLETE INCL. POS 621,622
17 3310 4076 00 2 CAP HUV

3115 3425 80 007K


41
LABEL SET / DEKALSATS
LABEL SETDEKALSATS

X0000000
42
LABEL SET / DEKALSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3115 3425 13 1 LABEL DEKAL AC
3115 3425 14 1 LABEL DEKAL CHARGING DEVICE
3115 3425 15 1 SIGN SKYLT FOR REGULATOR

3115 3425 90 001K


43
SEAL KIT / TTNINGSSATS 3115 9262 90 COMPLETE DRILL - MALE
SEAL KITTTNINGSSATS

B0040518
44
SEAL KIT / TTNINGSSATS 3115 9262 90 COMPLETE DRILL - MALE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
100 3115 9460 90 1 SEAL KIT TTNINGSSATS Page 17 FRONT - MALE
116 0108 3353 00 1 SPRING PIN SPNNSTIFT 8 X 20 DIN 7343
119 0544 2162 00 3 GREASE NIPPLE SMRJNIPPEL ISO 7 - R 1/8 TYPE AH
223 0663 6140 01 1 O-RING O-RING 79,5 X 3 90 SHORE
224 0663 2105 76 1 O-RING O-RING 69,5 X 3 90 SHORE
225 0663 2101 68 1 O-RING O-RING 59,5 X 3 90 SHORE
228 0663 2135 01 1 O-RING O-RING 44,2 X 3 90 SHORE
229 3115 3284 01 1 SEAL KIT TTNINGSSATS D=45
230 3115 3284 02 1 SEAL KIT TTNINGSSATS D=52
231 0666 6000 48 1 RADIAL LIP SEAL RADIALTTNING 65/80 X 7
232 0666 7188 01 1 RADIAL LIP SEAL RADIALTTNING 80 / 100 X 7
233 3115 3048 00 1 SEAL RING TTNINGSRING
234 3115 3290 02 2 SEAL RING TTNINGSRING
235 0665 0900 14 2 SEAL RING TTNINGSRING SRC 10 16 2,40 ? 1,90 - -
238 0661 1014 00 4 SEAL WASHER TTNINGSBRICKA 10,4 / 15,9 X 2,1 TREDO
239 0686 4201 03 4 PLUG PROPP
312 3115 3286 05 1 SEAL KIT TTNINGSSATS
313 3115 3286 02 1 SEAL KIT TTNINGSSATS
314 3115 3288 05 1 WIPER AVSTRYKARE
315 3115 3288 02 1 WIPER AVSTRYKARE
316 0663 2135 01 1 O-RING O-RING 44,2 X 3 90 SHORE
317 0663 2101 67 2 O-RING O-RING 42,2 X 3 90 SHORE
318 0663 9078 01 1 O-RING O-RING 27,3 X 2,4 90 SHORE
319 3115 3289 01 1 SEAL RING TTNINGSRING
320 3115 3048 00 1 SEAL RING TTNINGSRING
321 3115 3280 00 1 WEAR PLUG SLITPLUGG
503 0663 2114 00 2 O-RING O-RING 7,3 X 2,4 70 SHORE

3115 9262 90 001K


45
REPAIR KIT / RENOVERINGSSATS 3115 9262 91 MAJOR KIT - MALE
REPAIR KITRENOVERINGSSATS

B0040518
46
REPAIR KIT / RENOVERINGSSATS 3115 9262 91 MAJOR KIT - MALE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
0690 1132 00 1 PLATE SKYLT 320 X 160 SVART TEXT
ATLAS COPCO
3115 3543 90 1 SEAL KIT TTNINGSSATS HYDRAULIC MOTOR M+S
3115 9262 92 1 REPAIR KIT RENOVERINGSSATS Page 49 400 IMPACT HOURS - MALE
205 3115 3259 01 1 DAMPING PISTON DMPKOLV
208 0509 0121 12 1 ROLLER BEARING RULLAGER 32013
209 0509 0221 00 1 ROLLER BEARING RULLAGER 32016
212 3115 5226 00 1 DRIVER MEDBRINGARE HELICAL SPLINES
216 0516 4100 26 1 INNER RING INNERRING 40X45X20,5
217 0516 4100 25 1 INNER RING INNERRING 45X50X20,5
218 0516 4047 00 1 NEEDLE BEARING NLLAGER HK4520
219 0516 4000 25 1 NEEDLE BEARING NLLAGER HK5020
303 3115 3271 00 1 PISTON GUIDE KOLVSTYRNING
304 3115 3272 00 1 SEAL HOUSING TTNINGSHUS
305 3115 3276 00 1 PISTON KOLV
306 3115 3274 00 1 PISTON GUIDE KOLVSTYRNING
309 3115 3277 00 1 VALVE PISTON VENTILKOLV
322 0102 0408 00 2 PIN PINNE CP 10M6 X 25 - 11 1922 06

3115 9262 91 001K


47
REPAIR KIT / RENOVERINGSSATS 3115 9262 92 400 IMPACT HOURS - MALE
REPAIR KITRENOVERINGSSATS

B0040518
48
REPAIR KIT / RENOVERINGSSATS 3115 9262 92 400 IMPACT HOURS - MALE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3115 9262 90 1 SEAL KIT TTNINGSSATS Page 45 COMPLETE DRILL - MALE
7 3115 3281 00 2 SIDE BOLT SIDOBULT
8 3115 3315 00 2 DOME NUT KUPOLMUTTER
9 0147 1480 03 8 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 55 - 8.8 FZB
10 0147 1415 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 100 - 8.8 FZB
11 0291 1180 01 2 LOCK NUT LSMUTTER M 12 - MID-GRIP
102 3115 3251 00 1 GUIDE STYRNING
104 3115 5212 00 1 FLUSHING HEAD SPOLHUVUD
105 3115 5213 00 1 WASHER STOPPBRICKA
106 3115 5214 00 1 RETAINING RING STOPPRING
116 0108 3353 00 1 SPRING PIN SPNNSTIFT 8 X 20 DIN 7343
118 3115 2745 00 1 LOCK RING LSRING
206 3115 3260 01 1 ROT.CH.BUSHING BORRBUSSNING
222 0147 1363 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
236 0102 0408 00 1 PIN PINNE CP 10M6 X 25 - 11 1922 06
323 0147 1476 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 35 - 8.8 FZB
600 3115 3597 00 2 LABEL SET DEKALSATS ACCUMULATOR
602 3115 3593 00 2 DIAPHRAGM MEMBRAN
604 3115 0262 00 2 VALVE VENTIL COMPLETE INCL. POS 621,622

3115 9262 92 001K


49
SEAL KIT / TTNINGSSATS 3115 9263 90 COMPL DRILL - FEMALE
SEAL KITTTNINGSSATS

B0040518
50
SEAL KIT / TTNINGSSATS 3115 9263 90 COMPL DRILL - FEMALE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
100 3115 9266 90 1 SEAL KIT TTNINGSSATS Page 13 FRONT - FEMALE
116 0108 3365 00 1 SPRING PIN SPNNSTIFT 8 X 60 DIN 7343
223 0663 6140 01 1 O-RING O-RING 79,5 X 3 90 SHORE
224 0663 2105 76 1 O-RING O-RING 69,5 X 3 90 SHORE
225 0663 2101 68 1 O-RING O-RING 59,5 X 3 90 SHORE
228 0663 2135 01 1 O-RING O-RING 44,2 X 3 90 SHORE
229 3115 3284 01 1 SEAL KIT TTNINGSSATS D=45
230 3115 3284 02 1 SEAL KIT TTNINGSSATS D=52
231 0666 6000 48 1 RADIAL LIP SEAL RADIALTTNING 65/80 X 7
232 0666 7188 01 1 RADIAL LIP SEAL RADIALTTNING 80 / 100 X 7
233 3115 3048 00 1 SEAL RING TTNINGSRING
234 3115 3290 02 2 SEAL RING TTNINGSRING
235 0665 0900 14 2 SEAL RING TTNINGSRING SRC 10 16 2,40 ? 1,90 - -
238 0661 1014 00 4 SEAL WASHER TTNINGSBRICKA 10,4 / 15,9 X 2,1 TREDO
239 0686 4201 03 4 PLUG PROPP
312 3115 3286 05 1 SEAL KIT TTNINGSSATS
313 3115 3286 02 1 SEAL KIT TTNINGSSATS
314 3115 3288 05 1 WIPER AVSTRYKARE
315 3115 3288 02 1 WIPER AVSTRYKARE
316 0663 2135 01 1 O-RING O-RING 44,2 X 3 90 SHORE
317 0663 2101 67 2 O-RING O-RING 42,2 X 3 90 SHORE
318 0663 9078 01 1 O-RING O-RING 27,3 X 2,4 90 SHORE
319 3115 3289 01 1 SEAL RING TTNINGSRING
320 3115 3048 00 1 SEAL RING TTNINGSRING
321 3115 3280 00 1 WEAR PLUG SLITPLUGG
503 0663 2114 00 2 O-RING O-RING 7,3 X 2,4 70 SHORE

3115 9263 90 001K


51
REPAIR KIT / RENOVERINGSSATS 3115 9263 91 MAJOR KIT - FEMALE
REPAIR KITRENOVERINGSSATS

B0040518
52
REPAIR KIT / RENOVERINGSSATS 3115 9263 91 MAJOR KIT - FEMALE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
0690 1132 00 1 PLATE SKYLT 320 X 160 SVART TEXT
ATLAS COPCO
3115 3543 90 1 SEAL KIT TTNINGSSATS HYDRAULIC MOTOR M+S
3115 9263 92 1 REPAIR KIT RENOVERINGSSATS Page 55 400 IMPACT HOURS - FEMALE
205 3115 3259 01 1 DAMPING PISTON DMPKOLV
208 0509 0121 12 1 ROLLER BEARING RULLAGER 32013
209 0509 0221 00 1 ROLLER BEARING RULLAGER 32016
212 3115 5226 00 1 DRIVER MEDBRINGARE HELICAL SPLINES
216 0516 4100 26 1 INNER RING INNERRING 40X45X20,5
217 0516 4100 25 1 INNER RING INNERRING 45X50X20,5
218 0516 4047 00 1 NEEDLE BEARING NLLAGER HK4520
219 0516 4000 25 1 NEEDLE BEARING NLLAGER HK5020
303 3115 3271 00 1 PISTON GUIDE KOLVSTYRNING
304 3115 3272 00 1 SEAL HOUSING TTNINGSHUS
305 3115 3276 00 1 PISTON KOLV
306 3115 3274 00 1 PISTON GUIDE KOLVSTYRNING
309 3115 3277 00 1 VALVE PISTON VENTILKOLV
322 0102 0408 00 2 PIN PINNE CP 10M6 X 25 - 11 1922 06

3115 9263 91 001K


53
REPAIR KIT / RENOVERINGSSATS 3115 9263 92 400 IMPACT HOURS - FEMALE
REPAIR KITRENOVERINGSSATS

B0040518
54
REPAIR KIT / RENOVERINGSSATS 3115 9263 92 400 IMPACT HOURS - FEMALE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3115 9263 90 1 SEAL KIT TTNINGSSATS Page 51 COMPL DRILL - FEMALE
7 3115 3281 00 2 SIDE BOLT SIDOBULT
8 3115 3315 00 2 DOME NUT KUPOLMUTTER
9 0147 1480 03 8 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 55 - 8.8 FZB
10 0147 1415 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 100 - 8.8 FZB
11 0291 1180 01 2 LOCK NUT LSMUTTER M 12 - MID-GRIP
102 3115 3368 00 1 GUIDE STYRNING
104 3115 3370 00 1 FLUSHING HEAD SPOLHUVUD
105 3115 3371 00 1 WASHER STOPPBRICKA
106 3115 3372 00 1 STOP RING STOPPRING
116 0108 3353 00 1 SPRING PIN SPNNSTIFT 8 X 20 DIN 7343
206 3115 3260 01 1 ROT.CH.BUSHING BORRBUSSNING
222 0147 1363 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
236 0102 0408 00 1 PIN PINNE CP 10M6 X 25 - 11 1922 06
323 0147 1476 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 35 - 8.8 FZB
600 3115 3597 00 2 LABEL SET DEKALSATS ACCUMULATOR
602 3115 3593 00 2 DIAPHRAGM MEMBRAN
604 3115 0262 00 2 VALVE VENTIL COMPLETE INCL. POS 621,622

3115 9263 92 001K


55
56
ROCK DRILL / BERGBORRMASKIN
LIST OF CONTENTS
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
8311 1025 06 ROCK DRILL BERGBORRMASKIN 60
3115 3594 80 ACCUMULATOR ACKUMULATOR 65
3115 3505 80 HYDRAULIC MOTOR HYDRAULMOTOR 67 8 MM
3115 3505 82 HYDRAULIC MOTOR HYDRAULMOTOR 69 20 MM
3115 3505 83 HYDRAULIC MOTOR HYDRAULMOTOR 71 32 MM
3115 1047 90 O-RING SET O-RINGSSATS 73
3115 1092 90 TOOLS SET VERKTYGSSATS 75
3115 3425 80 CHARGIN DEVICE LADDN.UTRUSTN. 77 FOR ACCUMULATORS
LABEL SET DEKALSATS 79
3115 1690 93 SEAL KIT TTNINGSSATS 81 COP 1019-1025
3115 1047 90 O-RING SET O-RINGSSATS 73
3115 1690 94 OVERHAUL KIT RENOVERINGSSATS 83 400 IMPACT HOURS
3115 1690 93 SEAL KIT TTNINGSSATS 81 COP 1019-1025
3115 1047 90 O-RING SET O-RINGSSATS 73
3115 1690 97 OVERHAUL KIT RENOVERINGSSATS 85
3115 1690 94 OVERHAUL KIT RENOVERINGSSATS 83 400 IMPACT HOURS
3115 1690 93 SEAL KIT TTNINGSSATS 81 COP 1019-1025
3115 1047 90 O-RING SET O-RINGSSATS 73
3115 3177 88 SPARE PARTS SET RESERVDELSSATS 87 KRACHT TO OMM
3115 3505 82 HYDRAULIC MOTOR HYDRAULMOTOR 69 20 MM
3115 3679 91 REPAIR KIT RENOVERINGSSATS 89 COP1025X108HE
3115 1690 94 OVERHAUL KIT RENOVERINGSSATS 83 400 IMPACT HOURS
3115 1690 93 SEAL KIT TTNINGSSATS 81 COP 1019-1025
3115 1047 90 O-RING SET O-RINGSSATS 73
8093 0103 80 CONVERSION KIT OMBYGGNADSSATS 91 TO COP 1028
3115 1476 90 SEAL KIT TTNINGSSATS 93
8093 0103 99 CONVERSION KIT OMBYGGNADSSATS 95 TO COP 1019

57
ROCK DRILL / BERGBORRMASKIN 8311 1025 06
ROCK DRILLBERGBORRMASKIN
Fig. 1 of 2

B0049719
58
ROCK DRILL / BERGBORRMASKIN 8311 1025 06
Fig. 2 of 2

8311 1025 06 022D


59
ROCK DRILL / BERGBORRMASKIN 8311 1025 06

(Sheet 1 of 4)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
1 3115 1318 80 1 LOWER PART UNDERDEL INCL.POS2,3 H25X159
1 3115 1462 80 1 LOWER PART UNDERDEL INCL.POS2,3, H25X108
2 1 LOWER PART UNDERDEL
2 1 LOWER PART UNDERDEL
3 3115 1048 00 1 BEARING LAGER
4 3115 3324 80 1 ROT.CHUCK,COMPL BORRHYLSA,KOMPL INCL.POS5,6, H25X159
4 3115 3623 80 1 ROT.CHUCK,COMPL BORRHYLSA,KOMPL INCL.POS5,6, H25X108
5 1 ROT.CHUCK BORRHYLSA
5 1 ROT.CHUCK BORRHYLSA
7 1 ROT.CH.BUSHING BORRBUSSNING
7 1 ROT.CH.BUSHING BORRBUSSNING
8 3115 1208 00 1 LOCK WIRE LSTRD
9 0147 1483 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 70 - 8.8 FZB
10 3115 1050 80 1 GEAR HOUSING VXELHUS INCL.POS 11,12
11 3115 1050 00 1 GEAR HOUSING VXELHUS
12 3115 1051 00 1 THRUST BEARING AXIALLAGER
13 0102 0458 00 1 PIN PINNE CP 12M6 X 25 - 11 1922 04
14 3176 6352 00 1 NIPPLE NIPPEL UNF 9/16 - G 3/8
15 3176 5429 00 1 CAP HUV UNF 9/16
16 0335 2132 00 1 CIRCLIP SPRRING SGH 30 X 1,2 DIN 472
17 3115 1354 00 1 SPRING FJDER
18 0108 1245 00 1 SPRING PIN RRPINNE 4 X 30 DIN 1481
19 3216 2237 00 1 SHAFT AXEL
20 3115 1611 00 1 ARM ARM
21 3115 1320 00 1 DRILL HOLDER BORRHLLARE
22 3115 1612 00 1 NUT MUTTER
23 3115 1226 00 1 RESTRICTION STRYPNING
24 3115 3170 00 1 PISTON KOLV HF
24 3115 3171 00 1 PISTON KOLV
25 3115 1047 00 1 CYLINDER CYLINDER
25 3115 2673 00 1 CYLINDER CYLINDER HF
26 3115 3615 80 1 SEAL HOUSING TTNINGSHUS

B0040552
60
ROCK DRILL / BERGBORRMASKIN 8311 1025 06
(Sheet 2 of 4)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
27 3115 3619 00 1 PISTON GUIDE KOLVSTYRNING
28 3115 3168 00 1 CUP SEAL U-MANSCHETT
29 3115 3537 00 2 SEAL KIT TTNINGSSATS
30 1 SEAL HOUSING TTNINGSHUS NOT DELIVERY SEPARATELY
31 0663 6134 01 2 O-RING O-RING 49,5 X 3 90 SHORE
32 0663 2114 01 1 O-RING O-RING 7,3 X 2,4 90 SHORE
33 0211 1960 82 2 SCREW SKRUV MC6S M 10 X 35 - 12.9
34 3115 1755 00 1 END PIECE GAVEL
35 0663 2114 01 1 O-RING O-RING 7,3 X 2,4 90 SHORE
36 0663 2119 01 1 O-RING O-RING 12,3 X 2,4 90 SHORE
37 0663 6134 01 1 O-RING O-RING 49,5 X 3 90 SHORE
38 0663 2135 01 1 O-RING O-RING 44,2 X 3 90 SHORE
40 0663 2128 01 1 O-RING O-RING 26,2 X 3 90 SHORE
41 0663 2128 01 1 O-RING O-RING 26,2 X 3 90 SHORE
42 3115 1638 00 1 VALVE PISTON VENTILKOLV
43 3115 1636 00 1 VALVE COVER VENTILGAVEL
45 3115 3616 80 1 SEAL HOUSING TTNINGSHUS
45 3115 5091 80 1 SEAL HOUSING TTNINGSHUS INCL. POS 46-52
46 3115 3620 00 1 PISTON GUIDE KOLVSTYRNING
47 1 SEAL HOUSING TTNINGSHUS NOT DELIVERY SEPARATELY
49 3115 3545 00 2 SEAL KIT TTNINGSSATS
51 3115 3167 00 1 CUP SEAL U-MANSCHETT
52 0663 2135 01 2 O-RING O-RING 44,2 X 3 90 SHORE
56 3115 1067 00 2 WASHER BRICKA
57 3115 1836 00 2 SIDE BOLT SIDOBULT
58 3115 1066 00 1 BACK HEAD BAKSTYCKE
59 3115 1675 00 2 DOME NUT KUPOLMUTTER
61 0661 1033 00 1 SEAL WASHER TTNINGSBRICKA 21,5 / 28,6 X 2,5 FZ ST.
62 3115 1751 00 1 DAMPER DMPARE
63 3176 7336 00 1 NIPPLE NIPPEL UNF 7/8 - UNF 3/4
64 3176 6566 00 1 NIPPLE NIPPEL UN 1 1/16 - G 1/2
65 0147 1479 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 50 - 8.8 FZB
66 3115 1267 00 1 FLUSHING TUBE SPOLRR H25X159

8311 1025 06 022D


61
ROCK DRILL / BERGBORRMASKIN 8311 1025 06
(Sheet 3 of 4)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
66 3115 3625 00 1 FLUSHING TUBE SPOLRR H25X108
67 3115 1070 00 1 GASKET PACKNING
68 0663 2121 00 1 O-RING O-RING 14,3 X 2,4 70 SHORE
69 3115 1071 00 1 ADAPTER FRSKRUVNING
70 9000 0331 00 1 COUPLING NUT KOPPLINGSMUTTER 10 G - G 5/8
71 3115 1077 00 1 NIPPLE NIPPEL
72 3176 5313 00 3 CAP HUV UNF 3/4
73 3715 0820 00 1 CAP HUV UN 1 1/16
74 3115 3594 80 1 ACCUMULATOR ACKUMULATOR Page 35
81 0663 2131 01 1 O-RING O-RING 34,2 X 3 90 SHORE
82 3115 1055 00 1 BEARING LAGER
83 3115 3103 00 1 GEAR WHEEL KUGGHJUL
84 3115 1057 00 1 BEARING LAGER
91 0211 1960 81 4 SCREW SKRUV MC6S M 10 X 30 - 12.9
92 3115 3617 02 1 FLANGE FLNS
93 0211 1250 00 3 SCREW SKRUV MC6S M 6 X 30 - 12.9
94 3115 3505 80 1 HYDRAULIC MOTOR HYDRAULMOTOR Page 67 8 MM
94 3115 3505 82 1 HYDRAULIC MOTOR HYDRAULMOTOR Page 69 20 MM
94 3115 3505 83 1 HYDRAULIC MOTOR HYDRAULMOTOR Page 71 32 MM
95 3176 6553 00 2 NIPPLE NIPPEL UNF 3/4 - G 3/8
102 3315 0195 02 3 LOCK WASHER LSBRICKA 6 6,5
103 3315 0195 06 4 LOCK WASHER LSBRICKA 10,3/16,6 X 2,6 HRC50 FZB
104 0661 1014 00 2 SEAL WASHER TTNINGSBRICKA 10,4 / 15,9 X 2,1 TREDO
105 0686 4201 03 2 PLUG PROPP
106 3115 3686 02 1 GASKET PACKNING
107 0663 6130 00 1 O-RING O-RING 29,1 X 1,6 70 SHORE
0686 9118 00 1 PROTECTION PLUG SKYDDSPROPP 12 / 14 X 12
1 PROTECTION PLUG SKYDDSPROPP
3115 1047 90 1 O-RING SET O-RINGSSATS Page 73
3115 1092 90 1 TOOLS SET VERKTYGSSATS Page 75
3115 1219 00 1 ADAPTER FRSKRUVNING
3115 1222 00 1 RUBBER HOOD GUMMIKPA

B0040552
62
ROCK DRILL / BERGBORRMASKIN 8311 1025 06
(Sheet 4 of 4)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
3115 1587 00 1 FLUSHING TUBE SPOLRR FOR SOUTH AFRICA
3115 1690 93 1 SEAL KIT TTNINGSSATS Page 81 COP 1019-1025
3115 1690 94 1 OVERHAUL KIT RENOVERINGSSATS Page 83 400 IMPACT HOURS
3115 1690 97 1 OVERHAUL KIT RENOVERINGSSATS Page 85
3115 3177 88 1 SPARE PARTS SET RESERVDELSSATS Page 87 KRACHT TO OMM
1 ASSEMBLY SET MONTERINGSSATS
3115 3679 91 1 REPAIR KIT RENOVERINGSSATS Page 89 COP1025X108HE
3217 9535 01 1 SEALING SET PACKNINGSSATS OMM 32
8093 0103 80 1 CONVERSION KIT OMBYGGNADSSATS Page 91 TO COP 1028
8093 0103 99 1 CONVERSION KIT OMBYGGNADSSATS Page 95 TO COP 1019
9000 0341 00 1 HEXAGON NIPPLE SEXKANTNIPPEL R 1/2

8311 1025 06 022D


63
ACCUMULATOR / ACKUMULATOR 3115 3594 80
ACCUMULATORACKUMULATOR

B0054195
64
ACCUMULATOR / ACKUMULATOR 3115 3594 80

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
601 1 ACCUMULAT.HOUSE ACKUMULATORHUS
602 3115 3593 00 1 DIAPHRAGM MEMBRAN
603 1 ACCUMUL. COVER ACKUMULATORLOCK
604 3115 0262 00 1 VALVE VENTIL COMPLETE INCL. POS 621,622
605 3115 2629 00 1 SAFETY LABEL SKERHETSETIK.
606 3115 2630 00 1 SAFETY LABEL SKERHETSETIK.
621 3310 4076 00 1 CAP HUV
622 0663 9056 00 1 O-RING O-RING 14 X 1,78 70 SHORE

3115 3594 80 003D


65
HYDRAULIC MOTOR / HYDRAULMOTOR 3115 3505 80 8 MM
HYDRAULIC MOTORHYDRAULMOTOR

B0040545
66
HYDRAULIC MOTOR / HYDRAULMOTOR 3115 3505 80 8 MM

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3115 3505 99 1 SEAL KIT TTNINGSSATS HYDRAULIC MOTOR

3115 3505 80 001K


67
HYDRAULIC MOTOR / HYDRAULMOTOR 3115 3505 82 20 MM
HYDRAULIC MOTORHYDRAULMOTOR

B0040545
68
HYDRAULIC MOTOR / HYDRAULMOTOR 3115 3505 82 20 MM

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3115 3505 99 1 SEAL KIT TTNINGSSATS HYDRAULIC MOTOR

3115 3505 82 001K


69
HYDRAULIC MOTOR / HYDRAULMOTOR 3115 3505 83 32 MM
HYDRAULIC MOTORHYDRAULMOTOR

B0040545
70
HYDRAULIC MOTOR / HYDRAULMOTOR 3115 3505 83 32 MM

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3115 3505 99 1 SEAL KIT TTNINGSSATS HYDRAULIC MOTOR

3115 3505 83 001K


71
O-RING SET / O-RINGSSATS 3115 1047 90
O-RING SETO-RINGSSATS

B0056904
72
O-RING SET / O-RINGSSATS 3115 1047 90

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
9900 0003 00 1 PLASTIC BAG PLASTPSE
31 0663 6134 01 2 O-RING O-RING 49,5 X 3 90 SHORE
32 0663 2114 01 1 O-RING O-RING 7,3 X 2,4 90 SHORE
35 0663 2114 01 2 O-RING O-RING 7,3 X 2,4 90 SHORE
36 0663 2119 01 1 O-RING O-RING 12,3 X 2,4 90 SHORE
37 0663 6134 01 3 O-RING O-RING 49,5 X 3 90 SHORE
38 0663 2135 01 1 O-RING O-RING 44,2 X 3 90 SHORE
40 0663 2128 01 2 O-RING O-RING 26,2 X 3 90 SHORE
41 0663 2128 01 1 O-RING O-RING 26,2 X 3 90 SHORE
52 0663 2135 01 3 O-RING O-RING 44,2 X 3 90 SHORE
68 0663 2121 00 1 O-RING O-RING 14,3 X 2,4 70 SHORE
81 0663 2131 01 1 O-RING O-RING 34,2 X 3 90 SHORE
106 3115 3686 02 1 GASKET PACKNING
107 0663 6130 00 1 O-RING O-RING 29,1 X 1,6 70 SHORE

3115 1047 90 008K


73
TOOLS SET / VERKTYGSSATS 3115 1092 90
TOOLS SETVERKTYGSSATS

B0040518
74
TOOLS SET / VERKTYGSSATS 3115 1092 90

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
10 3115 1092 80 1 PLATE PLATTA
20 3115 1603 00 1 MANDREL DORN
30 3115 1094 00 1 MANDREL DORN
40 3115 1095 00 1 MANDREL DORN
50 3115 1096 00 1 MANDREL DORN
60 3115 1177 00 1 MANDREL DORN
70 3115 1097 00 1 PLATE PLATTA
80 3115 2343 00 1 PLATE PLATTA
120 3115 1102 00 1 MANDREL DORN
130 3115 3425 80 1 CHARGIN DEVICE LADDN.UTRUSTN. Page 41 FOR ACCUMULATORS
150 3091 0455 90 1 EXTRACTOR AVDRAGARE
160 3115 0344 00 1 WRENCH ADAPTER NYCKELTILLSATS 32MM
170 3115 1131 00 1 LOCK PLATE LSPLATTA
180 3115 1127 00 1 ASSEMBLY TOOL MONTERINGSVERKT
190 3115 1126 00 1 ASSEMBLY TOOL MONTERINGSVERKT M16
200 3115 1246 00 1 MANDREL DORN
210 3115 1326 00 1 GUIDE STYRNING
220 3115 1593 00 1 PLATE PLATTA
230 3115 1594 00 1 PLATE PLATTA
240 3115 1595 00 1 MANDREL DORN
250 3091 0038 00 1 MOULD MALL FOR ROTATION CHUCK
260 3006 7352 00 1 MOULD MALL
270 3007 0125 00 1 MOULD MALL
280 3115 2392 00 1 MANDREL DORN
290 3115 2393 00 1 MANDREL DORN
290 3115 5251 80 1 ASSEMBLY TOOL MONTERINGSVERKT

3115 1092 90 006K


75
CHARGIN DEVICE / LADDN.UTRUSTN. 3115 3425 80 FOR ACCUMULATORS
CHARGIN DEVICELADDN.UTRUSTN.

B0039310
76
CHARGIN DEVICE / LADDN.UTRUSTN. 3115 3425 80 FOR ACCUMULATORS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 PICTURE BILD
9851 2518 01 1 DESCRIPTION BESKRIVNING
9852 1797 01 1 INSTRUCTIONS INSTRUKTION
1 3115 3425 01 1 O-RING O-RING FR FLASKANSLUTNING
2 3115 3425 02 1 BOTTLE CONNECT FLASKANSLUTNING TO NITROGEN DIN10
3 3115 3425 03 1 HOSE SLANG 1/8' L=2000MM
4 3115 3425 04 1 MANOMETER MANOMETER 63MM SS 0-400BAR
5 3115 3425 05 1 MANOMETER MANOMETER 63MM SS 0-250BAR
6 3115 3425 06 1 MANOMETER MANOMETER 63MM SS 0-25BAR
7 3115 3425 07 1 REGULATOR REGULATOR RS200/1 200BAR
8 3115 3425 08 1 NEEDLE VALVE NLVENTIL FR EVAKUERING
9 3115 3425 09 1 HOSE SLANG COMPLETE WITH CONNECTIONS
1/8' L=2500MM
10 3115 3425 10 1 CONNECTION ANSLUTNING TILL MEMBRAN I SS
11 1 LABEL SET DEKALSATS Page 43
12 1 HOSE SLANG
13 3115 3425 17 1 GASKET PACKNING
14 3115 3425 18 1 SET SCREW STOPPSKRUV
15 3115 3425 19 1 HEX.SOCKET KEY HLNYCKEL 6KANT
16 3115 0262 00 1 VALVE VENTIL COMPLETE INCL. POS 621,622
17 3310 4076 00 2 CAP HUV

3115 3425 80 007K


77
LABEL SET / DEKALSATS
LABEL SETDEKALSATS

X0000000
78
LABEL SET / DEKALSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3115 3425 13 1 LABEL DEKAL AC
3115 3425 14 1 LABEL DEKAL CHARGING DEVICE
3115 3425 15 1 SIGN SKYLT FOR REGULATOR

3115 3425 90 001K


79
SEAL KIT / TTNINGSSATS 3115 1690 93 COP 1019-1025
SEAL KITTTNINGSSATS

B0040518
80
SEAL KIT / TTNINGSSATS 3115 1690 93 COP 1019-1025

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
0661 1014 00 2 SEAL WASHER TTNINGSBRICKA 10,4 / 15,9 X 2,1 TREDO
0661 1033 00 1 SEAL WASHER TTNINGSBRICKA 21,5 / 28,6 X 2,5 FZ ST.
3115 1047 90 1 O-RING SET O-RINGSSATS Page 73
3115 1065 00 2 SEAL KIT TTNINGSSATS
3115 1070 00 1 GASKET PACKNING
3115 3167 00 1 CUP SEAL U-MANSCHETT
3115 3168 00 1 CUP SEAL U-MANSCHETT
3115 3537 00 2 SEAL KIT TTNINGSSATS
3115 3545 00 2 SEAL KIT TTNINGSSATS
3115 3590 00 2 SEAL KIT TTNINGSSATS

3115 1690 93 004K


81
OVERHAUL KIT / RENOVERINGSSATS 3115 1690 94 400 IMPACT HOURS
OVERHAUL KITRENOVERINGSSATS

B0049719
82
OVERHAUL KIT / RENOVERINGSSATS 3115 1690 94 400 IMPACT HOURS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
0690 1132 00 1 PLATE SKYLT 320 X 160 SVART TEXT
3115 0262 00 1 VALVE VENTIL COMPLETE INCL. POS 621,622
3115 1051 00 1 THRUST BEARING AXIALLAGER
3115 1324 00 1 DIAPHRAGM MEMBRAN
3115 1690 93 1 SEAL KIT TTNINGSSATS Page 81 COP 1019-1025
3115 1751 00 1 DAMPER DMPARE
3115 3597 00 1 LABEL SET DEKALSATS ACCUMULATOR
1 OVERH. INSTRUC. REP.INSTRUKTION
1 SPARE PART.LIST RESERVDELSLISTA

3115 1690 94 004K


83
OVERHAUL KIT / RENOVERINGSSATS 3115 1690 97
OVERHAUL KITRENOVERINGSSATS

B0040518
84
OVERHAUL KIT / RENOVERINGSSATS 3115 1690 97

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
0108 1245 00 1 SPRING PIN RRPINNE 4 X 30 DIN 1481
0335 2132 00 1 CIRCLIP SPRRING SGH 30 X 1,2 DIN 472
3115 1048 00 1 BEARING LAGER
3115 1055 00 1 BEARING LAGER
3115 1057 00 1 BEARING LAGER
3115 1067 00 2 WASHER BRICKA
3115 1071 00 1 ADAPTER FRSKRUVNING
3115 1077 00 1 NIPPLE NIPPEL
3115 1267 00 1 FLUSHING TUBE SPOLRR H25X159
3115 1320 00 1 DRILL HOLDER BORRHLLARE
3115 1354 00 1 SPRING FJDER
3115 1611 00 1 ARM ARM
3115 1612 00 1 NUT MUTTER
3115 1675 00 2 DOME NUT KUPOLMUTTER
3115 1690 94 1 OVERHAUL KIT RENOVERINGSSATS Page 83 400 IMPACT HOURS
3115 1836 00 2 SIDE BOLT SIDOBULT
3115 3171 00 1 PISTON KOLV
3115 3324 80 1 ROT.CHUCK,COMPL BORRHYLSA,KOMPL INCL.POS5,6, H25X159
3115 3619 00 1 PISTON GUIDE KOLVSTYRNING
3115 3620 00 1 PISTON GUIDE KOLVSTYRNING
3216 2237 00 1 SHAFT AXEL
9000 0331 00 1 COUPLING NUT KOPPLINGSMUTTER 10 G - G 5/8

3115 1690 97 003K


85
SPARE PARTS SET / RESERVDELSSATS 3115 3177 88 KRACHT TO OMM
SPARE PARTS SETRESERVDELSSATS

B0040518
86
SPARE PARTS SET / RESERVDELSSATS 3115 3177 88 KRACHT TO OMM

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3115 3505 82 1 HYDRAULIC MOTOR HYDRAULMOTOR Page 69 20 MM
2 3115 3617 02 1 FLANGE FLNS
3 3115 3103 00 1 GEAR WHEEL KUGGHJUL
4 0211 1250 00 3 SCREW SKRUV MC6S M 6 X 30 - 12.9
5 3315 0195 02 3 LOCK WASHER LSBRICKA 6 6,5
6 0211 1960 81 4 SCREW SKRUV MC6S M 10 X 30 - 12.9
7 3315 0195 06 4 LOCK WASHER LSBRICKA 10,3/16,6 X 2,6 HRC50 FZB
8 3115 3686 02 1 GASKET PACKNING

3115 3177 88 005K


87
REPAIR KIT / RENOVERINGSSATS 3115 3679 91 COP1025X108HE
REPAIR KITRENOVERINGSSATS

B0040518
88
REPAIR KIT / RENOVERINGSSATS 3115 3679 91 COP1025X108HE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
0108 1245 00 1 SPRING PIN RRPINNE 4 X 30 DIN 1481
0335 2132 00 1 CIRCLIP SPRRING SGH 30 X 1,2 DIN 472
3115 1048 00 1 BEARING LAGER
3115 1055 00 1 BEARING LAGER
3115 1057 00 1 BEARING LAGER
3115 1067 00 2 WASHER BRICKA
3115 1071 00 1 ADAPTER FRSKRUVNING
3115 1077 00 1 NIPPLE NIPPEL
3115 1320 00 1 DRILL HOLDER BORRHLLARE
3115 1354 00 1 SPRING FJDER
3115 1611 00 1 ARM ARM
3115 1612 00 1 NUT MUTTER
3115 1675 00 2 DOME NUT KUPOLMUTTER
3115 1690 94 1 OVERHAUL KIT RENOVERINGSSATS Page 83 400 IMPACT HOURS
3115 1836 00 2 SIDE BOLT SIDOBULT
3115 3171 00 1 PISTON KOLV
3115 3619 00 1 PISTON GUIDE KOLVSTYRNING
3115 3620 00 1 PISTON GUIDE KOLVSTYRNING
3115 3623 80 1 ROT.CHUCK,COMPL BORRHYLSA,KOMPL INCL.POS5,6, H25X108
3115 3625 00 1 FLUSHING TUBE SPOLRR H25X108
3216 2237 00 1 SHAFT AXEL
9000 0331 00 1 COUPLING NUT KOPPLINGSMUTTER 10 G - G 5/8

3115 3679 91 001K


89
CONVERSION KIT / OMBYGGNADSSATS 8093 0103 80 TO COP 1028
CONVERSION KITOMBYGGNADSSATS

B0056909
90
CONVERSION KIT / OMBYGGNADSSATS 8093 0103 80 TO COP 1028

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3115 1476 90 1 SEAL KIT TTNINGSSATS Page 93
1 3115 1555 80 1 LOWER PART UNDERDEL INCL. POS 2-4
5 3115 1469 00 1 ROT.CHUCK BORRHYLSA
6 3115 1466 00 1 STOP RING STOPPRING
22 3115 2273 00 1 FLUSHING HEAD SPOLHUVUD
24 3115 1468 00 1 BEARING RACE TRYCKRING
25 3115 1470 00 1 DRIVER MEDBRINGARE
88 9000 0341 00 1 HEXAGON NIPPLE SEXKANTNIPPEL R 1/2
89 9000 0331 00 1 COUPLING NUT KOPPLINGSMUTTER 10 G - G 5/8
90 3115 1077 00 1 NIPPLE NIPPEL
96 0686 4239 00 1 PLUG PROPP
99 0663 2121 00 1 O-RING O-RING 14,3 X 2,4 70 SHORE

8093 0103 80 004K


91
SEAL KIT / TTNINGSSATS 3115 1476 90
SEAL KITTTNINGSSATS

B0040518
92
SEAL KIT / TTNINGSSATS 3115 1476 90

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
10 0663 2100 55 3 O-RING O-RING 64,5 X 3 90 SHORE
20 3115 1476 00 3 SEAL TTNING AUN 45-105
30 9900 0002 00 1 PLASTIC BAG PLASTPSE

3115 1476 90 004K


93
CONVERSION KIT / OMBYGGNADSSATS 8093 0103 99 TO COP 1019
CONVERSION KITOMBYGGNADSSATS

B0040518
94
CONVERSION KIT / OMBYGGNADSSATS 8093 0103 99 TO COP 1019

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3115 1462 80 1 LOWER PART UNDERDEL INCL.POS2,3, H25X108
4 3115 5223 81 1 ROT.CHUCK,COMPL BORRHYLSA,KOMPL
21 3115 1868 00 1 DRILL HOLDER BORRHLLARE
66 3115 2870 00 1 FLUSHING TUBE SPOLRR

8093 0103 99 007K


95
96
BOLTING EQUIPM. / BULTNINGSUTR.
LIST OF CONTENTS
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
BOLTING EQUIPM. BULTNINGSUTR. 103
SYSTEM KIT SYSTEMSATS 105 DCS BOLTROTATION
SIGN SET SKYLTSATS 107
SIGN SET SKYLTSATS 109
HYDRAULIC SET HYDRAULSATS 111 BOLTROTATOR
PRES. GAUGE SET MANOMETERSATS 113
3217 9341 60 PRESS.RED.VALVE TRYCKRED.VENTIL 115
3214 8973 80 DIRECTION VALVE RIKTNINGSVENTIL 117
CARTR.INJ.DEV. PATRONINJ.UTR. 119 DCS BOLTING
CHARGING DEVICE LADD.ANORDNING 121
SIGN SET SKYLTSATS 123 CART.INJ.DEVICE
AIR/WATER SET LUFT/VATTENSATS 125 CARTRIDGE INJ.
3176 8791 50 SHUT OFF VALVE AVSTNGN.VENTIL 127
3176 8791 50 SHUT OFF VALVE AVSTNGN.VENTIL 127
HOSE SET SLANGSATS 129
9111 4169 25 HOSE FRAME SET SLANGHLLARSATS 131
9106 2210 39 HOSE ATTACHMENT SLANGFSTE 133
9106 2348 55 HOSE HOLDER SLANGHLLARE 135
HOSE SET SLANGSATS 137
SYSTEM KIT SYSTEMSATS 139 FEEDING DEVICE
HYDRAULIC SET HYDRAULSATS 141 NOZZLE FEED
3214 8712 80 PRESS.RED.VALVE TRYCKRED.VENTIL 143 ZDR 6DP2-40/210 YM
3214 8972 80 DIRECTION VALVE RIKTNINGSVENTIL 145
3222 3268 96 DOUBLE CH.VALVE HYDRAULLS 147
SIGN SET SKYLTSATS 149 NOZZLE FEEDER
9106 1792 31 HOLDER HLLARE 151 WASHERS AND NUTS
SYSTEM KIT SYSTEMSATS 153 DCS SPLITSET

97
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
SIGN SET SKYLTSATS 155
HYDRAULIC SET HYDRAULSATS 157 SPLITSET
3214 8712 80 PRESS.RED.VALVE TRYCKRED.VENTIL 143 ZDR 6DP2-40/210 YM
3214 8973 80 DIRECTION VALVE RIKTNINGSVENTIL 117
9110 8615 20 PRES. GAUGE SET MANOMETERSATS 159 0-250 BAR
AIR KIT LUFTSATS 161 SPLITSET
3217 8667 52 LUBRICAT.PUMP SMRJPUMP 163 ECL-PUMP
HOSE SET SLANGSATS 165
8991 9598 50 BOLTING UNIT BULTNINGSENHET 167
SIGN SET SKYLTSATS 171
GUIDE SET STYRSATS 173
HYDRAULIC SET HYDRAULSATS 176
3214 8972 80 DIRECTION VALVE RIKTNINGSVENTIL 145
3222 3268 96 DOUBLE CH.VALVE HYDRAULLS 147
3217 9773 00 FLOW CONT.VALVE STRYPBACKVENTIL 179 RX Z2FS6-2-4X-2Q
LOCK DEVICE LSANORDNING 181
3128 3210 41 SIGN SET SKYLTSATS 183 MAGAZINE ROTATION
3128 3112 63 HOSE SET SLANGSATS 185
3128 3125 15 FEED BEAM MATARBALK 187 L=3590
3128 3094 17 STAY STAG 189
3128 3098 58 GUIDE STYRNING 191
3128 3094 18 SLIDING PIECE GLIDSTYCKE 193
3128 3110 09 HOSE FRAME SLANGGALGE 195
3128 3108 52 BULKHEAD CONN. SKOTTGENOMGNG 197 1/4
3128 3108 54 BULKHEAD CONN. SKOTTGENOMGNG 199 3/8
3128 3108 56 BULKHEAD CONN. SKOTTGENOMGNG 201
3128 3108 58 BULKHEAD CONN. SKOTTGENOMGNG 203 3/4
3128 3118 80 DRIVE UNIT DRIVENHET 206 MBU
3222 1824 80 HYDRAULIC MOTOR HYDRAULMOTOR 209 468 CC

98
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
3128 3092 54 HYDR. CYLINDER HYDRAULCYLINDER 213 32/16X90 STAINLESS
3128 3061 63 HOLDER SET HLLARSATS 215
3128 3061 64 HOLDER SET HLLARSATS 217
3128 3214 18 SPROCKET WHEEL KEDJEHJUL 219
3128 2020 15 PRESS.RED.VALVE TRYCKRED.VENTIL 221 R 1/4
3128 3111 33 HOSE SET SLANGSATS 223 DRIVE UNIT FEED
3128 3118 02 PULLEY WHEEL BRYTHJUL 225
3128 3214 18 SPROCKET WHEEL KEDJEHJUL 219
3128 3117 23 ATTACHMENT SET FSTDETALJER 227
3128 3228 70 BASIC PART SET GRUNDDETALJSATS 229
3128 3101 15 CARRIAGE MASKINSLDE 231
3128 3061 63 HOLDER SET HLLARSATS 215
3128 3061 64 HOLDER SET HLLARSATS 217
3128 3228 71 CYLINDER CYLINDER 233
3128 3212 52 HYDR. CYLINDER HYDRAULCYLINDER 235
3128 3111 43 HOSE SET SLANGSATS 237 CRADLE SHIFT
DRILL CARRIAGE BORRMASKINSSLD 239
3128 3108 48 BOLT CRADLE BULTSLDE 241
3128 3093 10 HYDR. CYLINDER HYDRAULCYLINDER 243
3128 3108 52 BULKHEAD CONN. SKOTTGENOMGNG 197 1/4
3128 3108 54 BULKHEAD CONN. SKOTTGENOMGNG 199 3/8
3128 3108 56 BULKHEAD CONN. SKOTTGENOMGNG 201
3128 3111 53 HOSE SET SLANGSATS 245 TELESCOP. BOLT CRADLE
3128 3091 30 DRILL STEEL SUP BORRSTD 247 COMPLETE
CHOOSE BUS.HALF VLJ BUSSN.HALV 249
3128 3091 60 HYDR. CYLINDER HYDRAULCYLINDER 251
3128 3111 71 HOSE SET SLANGSATS 253 DRILLSTEEL SUPPORT
3128 3133 97 STINGER STINGER 255
3128 3190 21 HYDR. CYLINDER HYDRAULCYLINDER 257

99
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
3128 3111 81 HOSE SET SLANGSATS 259 STINGER
3128 3109 93 HOSE FRAME SET SLANGHLLARSATS 261
3128 3109 83 HOSE GUIDE SET SLANGSTYRN.SATS 263
3128 3110 58 CLAMP KLAMMA 265
3128 3110 59 CLAMP KLAMMA 267
3128 3094 45 MAGAZINE UNIT MAGASINENHET 269
3128 3092 08 BRACKET COMPL. KONSOL KOMPL. 271
3128 3094 42 BOLT HANDLER BULT HMTARE 273
3128 3094 33 JAW KLO 275
3128 3092 54 HYDR. CYLINDER HYDRAULCYLINDER 213 32/16X90 STAINLESS
3128 3094 08 MAGAZINE MAGASIN 277 FRONT CAROUSEL
3128 3112 01 HOSE SET SLANGSATS 279 FRONT CAROUSEL
3128 3165 60 DIVIDING DISK DELNINGSSKIVA 281
3128 3094 10 MAGAZINE MAGASIN 283 REAR CAROUSEL
3128 3092 81 TURNING DEVICE VRIDDON 285
3128 3111 23 HOSE SET SLANGSATS 287 REAR MAGAZINE
3128 3094 11 STOP STOPP 289
3128 3159 83 HOSE SET SLANGSATS 291 TO FEED (COP 1132)
3128 3188 48 DRILL HOLDER BORRHLLARE 293
3128 3188 51 HYDR. CYLINDER HYDRAULCYLINDER 295
3128 3091 72 TURNING DEVICE VRIDDON 297
3128 3111 91 HOSE SET SLANGSATS 299 BIH-ARM
3128 3161 78 BOLT ROTATOR BULTROTATOR 301 OMS160
3115 3473 83 HYDRAULIC MOTOR HYDRAULMOTOR 303 MSQ 160 SH (07)
CHOOSE SLEEVE VLJ HYLSA 305
3128 3111 03 HOSE SET SLANGSATS 307 BOLT ROTATOR
3128 3108 78 FEEDING DEVICE INMATARE 309
3128 3108 83 HYDR. CYLINDER HYDRAULCYLINDER 311
3128 3133 34 NOZZLE SET MUNSTYCKSSATS 313

100
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
CHOOSE HOSE VLJ SLANG 315
3128 3112 11 HOSE SET SLANGSATS 317 NOZZLE FEEDER
HOSE FRAME SET SLANGHLLARSATS 319
3128 3111 13 HOSE SET SLANGSATS 321
TAPERED ROD KONSTNG 323 SPLITSET
3128 3161 27 HOSE SET SLANGSATS 325
9106 2490 16 BOLT STAND BULTSTLL 327
9106 2463 03 BOLT STAND BULTSTLL 329

101
BOLTING EQUIPM. / BULTNINGSUTR.
BOLTING EQUIPM.BULTNINGSUTR.

B0056710
102
BOLTING EQUIPM. / BULTNINGSUTR.

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BM10 1 SYSTEM KIT SYSTEMSATS Page 105 DCS BOLTROTATION
BP10 1 CARTR.INJ.DEV. PATRONINJ.UTR. Page 119 DCS BOLTING
BP15 1 SYSTEM KIT SYSTEMSATS Page 139 FEEDING DEVICE
BP31 9106 1792 34 1 HOLDER HLLARE CARTRIDGE BOX
BP32 9106 1792 31 1 HOLDER HLLARE Page 151 WASHERS AND NUTS
BU10 1 SYSTEM KIT SYSTEMSATS Page 153 DCS SPLITSET
M50 8991 9598 50 1 BOLTING UNIT BULTNINGSENHET Page 167
920 9106 2490 16 1 BOLT STAND BULTSTLL Page 327
921 9106 2463 03 1 BOLT STAND BULTSTLL Page 329

1260 5018 44 001K


103
SYSTEM KIT / SYSTEMSATS DCS BOLTROTATION
SYSTEM KITSYSTEMSATS

X0000000
104
SYSTEM KIT / SYSTEMSATS DCS BOLTROTATION

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3 1 SIGN SET SKYLTSATS Page 107
4 1 SIGN SET SKYLTSATS Page 109
5 1 HYDRAULIC SET HYDRAULSATS Page 111 BOLTROTATOR

9106 1698 90 004K


105
SIGN SET / SKYLTSATS
SIGN SETSKYLTSATS

B0066346
106
SIGN SET / SKYLTSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
8 5112 3154 21 1 SYMBOL PLATE SYMBOLSKYLT

5112 3155 62 003K


107
SIGN SET / SKYLTSATS
SIGN SETSKYLTSATS

B0013769
108
SIGN SET / SKYLTSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3 3128 3075 02 1 SYMBOL PLATE SYMBOLSKYLT
7 5112 3154 20 1 SYMBOL PLATE SYMBOLSKYLT

5112 3155 63 001K


109
HYDRAULIC SET / HYDRAULSATS BOLTROTATOR
HYDRAULIC SETHYDRAULSATS

B0038086
110
HYDRAULIC SET / HYDRAULSATS BOLTROTATOR

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3176 8377 00 1 SHUTTLE VALVE VXELVENTIL RS 417-00-04 / R 1/4
2 1 PRES. GAUGE SET MANOMETERSATS Page 113
4 3217 9341 60 1 PRESS.RED.VALVE TRYCKRED.VENTIL Page 115
5 3217 9341 40 1 PRESS.RED.VALVE TRYCKRED.VENTIL
6 3214 8973 80 1 DIRECTION VALVE RIKTNINGSVENTIL Page 117
25 3177 3016 00 1 COUPLING KOPPLING 2101-01-18.00
101 3177 3016 00 1 COUPLING KOPPLING 2101-01-18.00
500 3176 8264 01 2 FLOW CONT.VALVE STRYPBACKVENTIL

9106 1698 04 006K


111
PRES. GAUGE SET / MANOMETERSATS
PRES. GAUGE SETMANOMETERSATS

B0062593
112
PRES. GAUGE SET / MANOMETERSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3177 3032 00 1 PRESSURE GAUGE TRYCKMTARE WIKA 2748/63 0-250 BAR
2 0653 0905 06 1 GASKET PACKNING 5,5 / 11 X 2 - 11 5013 12
3 3177 3070 00 1 NIPPLE NIPPEL UNF 9/16 - G 1/4
4 3715 0584 00 1 ELBOW NIPPLE VINKELNIPPEL UNF 9/16 - UNF 9/16

9111 4294 00 001K


113
PRESS.RED.VALVE / TRYCKRED.VENTIL 3217 9341 60
PRESS.RED.VALVETRYCKRED.VENTIL

B0042533
114
PRESS.RED.VALVE / TRYCKRED.VENTIL 3217 9341 60

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3214 8712 87 1 SEAL KIT TTNINGSSATS POS. 1-5,7-10
6 3214 8712 86 1 REGULATING UNIT REGLERENHET

3217 9341 60 004K


115
DIRECTION VALVE / RIKTNINGSVENTIL 3214 8973 80
DIRECTION VALVERIKTNINGSVENTIL

B0006705
116
DIRECTION VALVE / RIKTNINGSVENTIL 3214 8973 80

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
- 3222 3052 30 1 SEAL KIT TTNINGSSATS
67 3222 3269 91 1 LEVER SPAK

3214 8973 80 003K


117
CARTR.INJ.DEV. / PATRONINJ.UTR. DCS BOLTING
CARTR.INJ.DEV.PATRONINJ.UTR.

X0000000
118
CARTR.INJ.DEV. / PATRONINJ.UTR. DCS BOLTING

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 CHARGING DEVICE LADD.ANORDNING Page 121
3 1 SIGN SET SKYLTSATS Page 123 CART.INJ.DEVICE
6 1 AIR/WATER SET LUFT/VATTENSATS Page 125 CARTRIDGE INJ.
7 1 HOSE SET SLANGSATS Page 129
8 9111 4169 25 1 HOSE FRAME SET SLANGHLLARSATS Page 131
9 1 HOSE SET SLANGSATS Page 137

9106 1698 60 008K


119
CHARGING DEVICE / LADD.ANORDNING
CHARGING DEVICELADD.ANORDNING

B0066348
120
CHARGING DEVICE / LADD.ANORDNING

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 1014 10 1 FUNNEL TRATT
2 0147 1328 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 40 - 8.8 FZB
3 0291 1128 18 4 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040
4 9106 1014 11 1 SHAFT AXEL
5 0300 0275 28 2 PLAIN WASHER RUNDBRICKA 5,3 / 10 X 1 - 13 2901
6 9106 1014 12 1 GASKET PACKNING
7 9106 1014 13 1 FLAP KLAFF
8 0663 2101 09 1 O-RING O-RING 40,64X 5,33 70 SHORE
9 9106 1014 14 1 HOUSE HUS
10 9106 1014 15 1 THREADED SLEEVE GNGAD HYLSA
11 9106 1014 16 1 CAP NUT VERFALLSMUTTER
12 9106 1014 19 1 PIPE CONNECTION RRANSLUTNING
13 3176 6515 00 1 NIPPLE NIPPEL UNF 7/8 - G 1/2
14 0551 0001 58 1 PIPE RR G 1 1/4 A X 700 FZV
17 0564 0000 48 1 TEE T-RR 2 X RP 1 1/4 X RP 1/2 FZV
18 3176 6517 00 1 NIPPLE NIPPEL UN 1 1/16 - G 3/4

9106 1014 01 009K


121
SIGN SET / SKYLTSATS CART.INJ.DEVICE
SIGN SETSKYLTSATS

B0025334
122
SIGN SET / SKYLTSATS CART.INJ.DEVICE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
4 3128 3056 16 1 SYMBOL PLATE SYMBOLSKYLT
22 3128 3056 17 1 SYMBOL PLATE SYMBOLSKYLT
23 3128 3056 16 1 SYMBOL PLATE SYMBOLSKYLT

5112 3155 61 004K


123
AIR/WATER SET / LUFT/VATTENSATS CARTRIDGE INJ.
AIR/WATER SETLUFT/VATTENSATS

B0038086
124
AIR/WATER SET / LUFT/VATTENSATS CARTRIDGE INJ.

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3176 8791 50 1 SHUT OFF VALVE AVSTNGN.VENTIL Page 127
4 9093 0074 61 1 REGULATOR REGULATOR
5 9093 0076 21 1 ASSEMBLY SET MONTERINGSSATS
6 9090 2052 00 1 MANOMETER MANOMETER 0-10BAR -50MM
8 3217 9801 20 1 CHECK VALVE BACKVENTIL 3/4 ,250BAR,ZINK PLATED
9 3176 8791 50 1 SHUT OFF VALVE AVSTNGN.VENTIL Page 127
401 3177 5021 00 1 PRESSURE GAUGE TRYCKMTARE D = 63, 0 - 16 BAR
0-16 BAR
402 9124 2545 01 1 PUSH BUTTON TRYCKKNAPP
403 8204 0222 25 1 VALVE VENTIL
404 8204 0222 25 1 VALVE VENTIL
405 9124 2545 01 1 PUSH BUTTON TRYCKKNAPP
406 9090 0507 00 2 SILENCER LJUDDMPARE

9106 1698 01 012K


125
SHUT OFF VALVE / AVSTNGN.VENTIL 3176 8791 50
SHUT OFF VALVEAVSTNGN.VENTIL

B0034252
126
SHUT OFF VALVE / AVSTNGN.VENTIL 3176 8791 50

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3176 0007 10 1 SEAL KIT TTNINGSSATS INCL. POS 1-4

3176 8791 50 003K


127
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
128
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
ACP1 0574 3269 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 1200 R2AT
ACP3 0574 3274 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 1700 R2AT
AG 3217 9578 30 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L=2600, 3/16'
AG1 0574 7700 13 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L=2400, 3/16'
WCP1 1 HOSE ASSEMBLY SLANGLEDNING
WCS 3176 6863 00 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 900 R2AT
1XWAP 3217 9578 24 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L=2000, 3/16'

9106 2232 26 004K


129
HOSE FRAME SET / SLANGHLLARSATS 9111 4169 25
HOSE FRAME SETSLANGHLLARSATS

B0061265
130
HOSE FRAME SET / SLANGHLLARSATS 9111 4169 25

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2212 89 2 ATTACHMENT FSTE
2 9106 2210 39 1 HOSE ATTACHMENT SLANGFSTE Page 133
3 9106 2348 55 1 HOSE HOLDER SLANGHLLARE Page 135
4 9106 2210 64 4 HOSE COUPLING SLANGKOPPLING
5 0291 1128 20 8 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
6 0147 1372 03 8 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 75 - 8.8 FZB

9111 4169 25 002K


131
HOSE ATTACHMENT / SLANGFSTE 9106 2210 39
HOSE ATTACHMENTSLANGFSTE

B0061261
132
HOSE ATTACHMENT / SLANGFSTE 9106 2210 39

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2210 38 1 ATTACHMENT FSTE
2 9106 2212 88 1 ATTACHMENT FSTE
3 9106 2212 86 2 PLATE PLATTA
4 0291 1128 20 1 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
5 0147 1366 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 45 - 8.8 FZB
6 0291 1128 18 2 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040
7 0147 1327 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 35 - 8.8 FZB

9106 2210 39 002K


133
HOSE HOLDER / SLANGHLLARE 9106 2348 55
HOSE HOLDERSLANGHLLARE

B0061264
134
HOSE HOLDER / SLANGHLLARE 9106 2348 55

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2212 88 1 ATTACHMENT FSTE
2 3217 3124 00 1 SHACKLE SCHACKEL STRAIGHT M10,15MM OPENING
3 0291 1128 22 1 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
4 0147 1402 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 35 - 8.8 FZB
5 1 CHAIN KTTING

9106 2348 55 002K


135
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
136
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
AP 0574 7700 35 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L=3200, 3/16'
XAP 3217 9578 22 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L=1800, 3/16'
XWAP 3217 9578 21 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L=1700, 3/16'
1AP 3217 9578 11 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 700, 3/16

9106 1698 65 001K


137
SYSTEM KIT / SYSTEMSATS FEEDING DEVICE
SYSTEM KITSYSTEMSATS

X0000000
138
SYSTEM KIT / SYSTEMSATS FEEDING DEVICE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
4 1 HYDRAULIC SET HYDRAULSATS Page 141 NOZZLE FEED
5 1 SIGN SET SKYLTSATS Page 149 NOZZLE FEEDER

9106 1698 80 007K


139
HYDRAULIC SET / HYDRAULSATS NOZZLE FEED
HYDRAULIC SETHYDRAULSATS

B0032601
140
HYDRAULIC SET / HYDRAULSATS NOZZLE FEED

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
8 3176 8264 00 1 FLOW CONT.VALVE STRYPBACKVENTIL PH 9F-600-S
9 3214 8712 80 1 PRESS.RED.VALVE TRYCKRED.VENTIL Page 143 ZDR 6DP2-40/210 YM
10 3177 3016 00 1 COUPLING KOPPLING 2101-01-18.00
11 3214 8972 80 1 DIRECTION VALVE RIKTNINGSVENTIL Page 145
13 3222 3268 96 1 DOUBLE CH.VALVE HYDRAULLS Page 147

9106 1698 32 005K


141
PRESS.RED.VALVE / TRYCKRED.VENTIL 3214 8712 80
PRESS.RED.VALVETRYCKRED.VENTIL

B0042534
142
PRESS.RED.VALVE / TRYCKRED.VENTIL 3214 8712 80

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3 3214 8712 82 1 PLUG PLUGG
6 1 PRESS.RED.VALVE TRYCKRED.VENTIL NOT SOLD SEPARATELY
7 3214 8712 83 1 SPRING FJDER
10 3214 8712 87 1 SEAL KIT TTNINGSSATS POS. 10

3214 8712 80 004K


143
DIRECTION VALVE / RIKTNINGSVENTIL 3214 8972 80
DIRECTION VALVERIKTNINGSVENTIL

B0036926
144
DIRECTION VALVE / RIKTNINGSVENTIL 3214 8972 80

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
- 3217 8483 03 1 SEAL KIT TTNINGSSATS INCL.POS.102,105,113,195.
63 3217 8483 04 1 BOLT BULT
64 3218 2007 75 1 SPACER DISTANS
67 3217 8483 06 1 LEVER SET SPAKSATS
71 3217 8483 07 1 SPRING FJDER
72 3217 8483 08 1 SPRING FJDER
132 3217 8483 09 1 PLUG PROPP
195 3217 8483 10 1 SEAL TTNING

3214 8972 80 004K


145
DOUBLE CH.VALVE / HYDRAULLS 3222 3268 96
DOUBLE CH.VALVEHYDRAULLS

B0041070
146
DOUBLE CH.VALVE / HYDRAULLS 3222 3268 96

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3222 3308 22 1 SEAL KIT TTNINGSSATS INCL. ITEM 1-2

3222 3268 96 002K


147
SIGN SET / SKYLTSATS NOZZLE FEEDER
SIGN SETSKYLTSATS

B0025334
148
SIGN SET / SKYLTSATS NOZZLE FEEDER

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
26 1 SYMBOL PLATE SYMBOLSKYLT

5112 3213 06 001K


149
HOLDER / HLLARE 9106 1792 31 WASHERS AND NUTS
HOLDERHLLARE

B0027776
150
HOLDER / HLLARE 9106 1792 31 WASHERS AND NUTS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 1792 20 1 HOLDER HLLARE
2 0147 1557 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 20 X 80 - 8.8 FZB
3 0300 0274 13 4 PLAIN WASHER RUNDBRICKA 21 / 37 X 3 - HB 200 FZB

9106 1792 31 002K


151
SYSTEM KIT / SYSTEMSATS DCS SPLITSET
SYSTEM KITSYSTEMSATS

X0000000
152
SYSTEM KIT / SYSTEMSATS DCS SPLITSET

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3 1 SIGN SET SKYLTSATS Page 155
4 1 HYDRAULIC SET HYDRAULSATS Page 157 SPLITSET
5 1 AIR KIT LUFTSATS Page 161 SPLITSET

9106 1698 50 003K


153
SIGN SET / SKYLTSATS
SIGN SETSKYLTSATS

B0013769
154
SIGN SET / SKYLTSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
5 3128 3075 04 1 SYMBOL PLATE SYMBOLSKYLT
6 3128 3075 07 1 SYMBOL PLATE SYMBOLSKYLT
9 3128 3107 05 1 SYMBOL PLATE SYMBOLSKYLT

5112 3155 60 002K


155
HYDRAULIC SET / HYDRAULSATS SPLITSET
HYDRAULIC SETHYDRAULSATS

B0032579
156
HYDRAULIC SET / HYDRAULSATS SPLITSET

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
15 9111 3674 31 1 INTERM.PLATE MELLANPLATTA
16 3214 8712 80 1 PRESS.RED.VALVE TRYCKRED.VENTIL Page 143 ZDR 6DP2-40/210 YM
17 3214 8973 80 1 DIRECTION VALVE RIKTNINGSVENTIL Page 117
19 3177 3016 00 1 COUPLING KOPPLING 2101-01-18.00
132 9110 8615 20 1 PRES. GAUGE SET MANOMETERSATS Page 159 0-250 BAR

9106 1698 07 005K


157
PRES. GAUGE SET / MANOMETERSATS 9110 8615 20 0-250 BAR
PRES. GAUGE SETMANOMETERSATS

B0005581
158
PRES. GAUGE SET / MANOMETERSATS 9110 8615 20 0-250 BAR

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9110 8615 00 1 ATTACHMENT FSTE
2 3177 3032 00 1 PRESSURE GAUGE TRYCKMTARE WIKA 2748/63 0-250 BAR
3 0653 0905 06 1 GASKET PACKNING 5,5 / 11 X 2 - 11 5013 12
4 3177 3070 00 1 NIPPLE NIPPEL UNF 9/16 - G 1/4
5 3715 0584 00 1 ELBOW NIPPLE VINKELNIPPEL UNF 9/16 - UNF 9/16
6 0147 1246 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 6 X 16 - 8.8 FZB

9110 8615 20 002K


159
AIR KIT / LUFTSATS SPLITSET
AIR KITLUFTSATS

B0032580
160
AIR KIT / LUFTSATS SPLITSET

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3 3217 8667 52 1 LUBRICAT.PUMP SMRJPUMP Page 163 ECL-PUMP
4 5112 3072 77 1 ATTACHMENT FSTE
7 3217 9273 00 25M POLYAMIDE HOSE POLYAMIDSLANG 13 9 ,1.8 X 3.2
SOLD BY THE METER
8 1 HOSE SET SLANGSATS Page 165
9 3176 2052 11 1 MANOM.COUPLING MANOM.KOPPLING
10 0657 5703 00 1 GASKET PACKNING 4 / 8 X 1 - 19 4111 50
425 3176 8695 00 1 PRESSURE GAUGE TRYCKMTARE G 1/8'

9106 1634 03 007K


161
LUBRICAT.PUMP / SMRJPUMP 3217 8667 52 ECL-PUMP
LUBRICAT.PUMPSMRJPUMP

B0032563
162
LUBRICAT.PUMP / SMRJPUMP 3217 8667 52 ECL-PUMP

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 3217 8049 30 1 NIPPLE NIPPEL
3 3115 1648 00 1 CARTRIDGE PATRON
4 3115 1648 01 1 COIL SPOLE 37W/24V
5 3217 9882 04 1 VALVE PLUG VENTILKONTAKT 3M
5MM 2X0,5 IP67 LED+Z-DIOD
6 0663 9078 00 1 O-RING O-RING 19,3 X 2,4 70 SHORE
8 3115 1648 02 1 SEAL KIT TTNINGSSATS
10 3115 1684 00 1 COUPLING KOPPLING INCL.CUTTING RING
11 3217 9273 00 1M POLYAMIDE HOSE POLYAMIDSLANG 13 9 ,1.8 X 3.2
SOLD BY THE METER
12 9090 1423 00 1 CONNECTION ANSLUTNING 1,8
13 9110 8957 00 2 LOCK RING LSRING

3217 8667 52 009K


163
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
164
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
AL2 3176 5670 00 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 600 R2AT
2AL5 0574 0064 06 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 3200 R2AT

9106 2079 25 001K


165
BOLTING UNIT / BULTNINGSENHET 8991 9598 50
BOLTING UNITBULTNINGSENHET

B0055473
166
BOLTING UNIT / BULTNINGSENHET 8991 9598 50

(Sheet 1 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
3128 3230 88 1 DRAWING RITNING
BA12 70 RESIN CARTRIDGE RESIN PATRON
BA21 1 MARKING SET MRKSATS
BB00 1 SIGN SET SKYLTSATS Page 171
BB01 1 GUIDE SET STYRSATS Page 173
BB01 3128 3112 63 1 HOSE SET SLANGSATS Page 185
BB02 3128 3125 15 1 FEED BEAM MATARBALK Page 187 L=3590
BB03 3128 3094 17 2 STAY STAG Page 189
BB04 3128 3098 58 2 GUIDE STYRNING Page 191
BB05 3128 3094 18 2 SLIDING PIECE GLIDSTYCKE Page 193
BB06 3128 3110 09 1 HOSE FRAME SLANGGALGE Page 195
BB07 3128 3133 09 3 HOSE HOLDER SLANGHLLARE
BB08 3128 3118 80 1 DRIVE UNIT DRIVENHET Page 206 MBU
BB09 3128 3111 33 1 HOSE SET SLANGSATS Page 223 DRIVE UNIT FEED
BB10 3128 3118 02 1 PULLEY WHEEL BRYTHJUL Page 225
BB11 3128 3117 23 1 ATTACHMENT SET FSTDETALJER Page 227
BB12 3128 2525 95 1 ROLLER CHAIN RULLKEDJA
BB14 3128 3228 70 1 BASIC PART SET GRUNDDETALJSATS Page 229
BB15 3128 3111 43 1 HOSE SET SLANGSATS Page 237 CRADLE SHIFT
BB16 1 DRILL CARRIAGE BORRMASKINSSLD Page 239
BB17 3128 3108 48 1 BOLT CRADLE BULTSLDE Page 241
BB18 3128 3111 53 1 HOSE SET SLANGSATS Page 245 TELESCOP. BOLT CRADLE
BB20 3128 3091 30 1 DRILL STEEL SUP BORRSTD Page 247 COMPLETE
BB21 3128 3111 71 1 HOSE SET SLANGSATS Page 253 DRILLSTEEL SUPPORT
BB22 3128 2021 02 2 BUSHING HALF BUSSNINGSHALVA R32/H28 33/46
BB23 3128 3133 97 1 STINGER STINGER Page 255
BB24 3128 3111 81 1 HOSE SET SLANGSATS Page 259 STINGER
BB30 3128 3109 93 1 HOSE FRAME SET SLANGHLLARSATS Page 261
BC10 3128 3094 45 1 MAGAZINE UNIT MAGASINENHET Page 269
BC11 3128 3094 08 1 MAGAZINE MAGASIN Page 277 FRONT CAROUSEL
BC13 3128 3112 01 1 HOSE SET SLANGSATS Page 279 FRONT CAROUSEL
BC15 3128 3165 60 1 DIVIDING DISK DELNINGSSKIVA Page 281

8991 9598 50 002K


167
BOLTING UNIT / BULTNINGSENHET 8991 9598 50
(Sheet 2 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
BC30 3128 3094 06 1 ATTACHMENT FSTE
BC31 3128 3094 10 1 MAGAZINE MAGASIN Page 283 REAR CAROUSEL
BC32 3128 3111 23 1 HOSE SET SLANGSATS Page 287 REAR MAGAZINE
BC40 3128 3151 04 1 TUBE SHAFT RRAXEL
BC41 3128 3094 11 1 STOP STOPP Page 289
BD01 8311 1283 00 1 ROCK DRILL BERGBORRMASKIN
BD02 3128 3159 83 1 HOSE SET SLANGSATS Page 291 TO FEED (COP 1132)
BD02 3128 3229 84 1 NIPPLE SET NIPPELSATS
BD03 3115 0926 00 1 RUBBER HOOD GUMMIKPA
BD05 2 DRILL ROD BORRSTNG
BD06 7993 3644 00 1 SLEEVE HYLSA R32-STNG
BD07 7841 9937 39 2 DRILL BIT BORRKRONA
BIN1 3128 3188 48 1 DRILL HOLDER BORRHLLARE Page 293
BIN2 3128 3111 91 1 HOSE SET SLANGSATS Page 299 BIH-ARM
BM01 3128 3161 78 1 BOLT ROTATOR BULTROTATOR Page 301 OMS160
BM02 3128 3111 03 1 HOSE SET SLANGSATS Page 307 BOLT ROTATOR
BM03 3128 3153 74 1 SLEEVE HYLSA HEX30(H=31.6)
BP01 3128 3108 78 1 FEEDING DEVICE INMATARE Page 309
BP02 3128 3133 34 1 NOZZLE SET MUNSTYCKSSATS Page 313
BP03 3128 3112 11 1 HOSE SET SLANGSATS Page 317 NOZZLE FEEDER
BP04 9106 0633 12 12.80M HOSE SLANG ID32/OD45/L=1-40M
BP05 1 HOSE FRAME SET SLANGHLLARSATS Page 319
BU01 8311 1025 07 1 ROCK DRILL BERGBORRMASKIN COP 1025-32
BU02 3128 3111 13 1 HOSE SET SLANGSATS Page 321
BU04 1 TAPERED ROD KONSTNG Page 323 SPLITSET
BU05 9110 9405 02 1 ADAPTER ADAPTER SPLIT SET SS39
M20 3128 3161 27 1 HOSE SET SLANGSATS Page 325

B0055473
168
BOLTING UNIT / BULTNINGSENHET 8991 9598 50

8991 9598 50 002K


169
SIGN SET / SKYLTSATS
SIGN SETSKYLTSATS

X0000000
170
SIGN SET / SKYLTSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 0782 73 1 DATA PLATE DATASKYLT
2 0129 3104 00 4 BLIND RIVET BLINDNIT 2,4 X 7,4 TAP / D 48 BS

3128 3116 72 001K


171
GUIDE SET / STYRSATS
GUIDE SETSTYRSATS

B0038258
172
GUIDE SET / STYRSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 1 HYDRAULIC SET HYDRAULSATS Page 176
3 1 LOCK DEVICE LSANORDNING Page 181
20 3176 6348 00 7 NIPPLE NIPPEL UNF 9/16 - G 1/4
21 3715 0584 00 4 ELBOW NIPPLE VINKELNIPPEL UNF 9/16 - UNF 9/16
22 3176 5427 00 3 NIPPLE NIPPEL UNF 9/16
23 0661 1020 00 1 SEAL WASHER TTNINGSBRICKA 13,7 / 20,6 X 2,1 - FZ ST
TREDO 1/4
24 0686 6442 03 1 PLUG PROPP G 1/4 A B
100 3128 3210 41 1 SIGN SET SKYLTSATS Page 183 MAGAZINE ROTATION

3128 3099 38 013K


173
HYDRAULIC SET / HYDRAULSATS
HYDRAULIC SETHYDRAULSATS
Fig. 1 of 2

B0026542
174
HYDRAULIC SET / HYDRAULSATS
Fig. 2 of 2

9106 1698 26 007K


175
HYDRAULIC SET / HYDRAULSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
80 3214 8972 80 1 DIRECTION VALVE RIKTNINGSVENTIL Page 145
81 3222 3268 96 1 DOUBLE CH.VALVE HYDRAULLS Page 147
82 3176 2053 00 1 CONNECT. PLATE ANSLUTN.PLATTA
83 4090 0630 00 4 HEX SOCK. SCREW SEXKANTHLSKRUV M 5 88 8,5 30 5 2,5 4 8.8
106 3176 2053 00 1 CONNECT. PLATE ANSLUTN.PLATTA
107 0211 1965 58 4 HEX SOCK. SCREW SEXKANTHLSKRUV M 5 130 8,72 22 5 - 4 8.8
125 3217 9773 00 1 FLOW CONT.VALVE STRYPBACKVENTIL Page 179 RX Z2FS6-2-4X-2Q

B0026543
176
HYDRAULIC SET / HYDRAULSATS

9106 1698 26 007K


177
FLOW CONT.VALVE / STRYPBACKVENTIL 3217 9773 00 RX Z2FS6-2-4X-2Q
FLOW CONT.VALVESTRYPBACKVENTIL

B0045114
178
FLOW CONT.VALVE / STRYPBACKVENTIL 3217 9773 00 RX Z2FS6-2-4X-2Q

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 EXPLODED VIEW SPRNGBILD
3217 9773 19 1 SEAL KIT TTNINGSSATS INCL.POS.9-13.
1 1 HOUSE HUS NOT SOLD SEPARATELY
2 2 PISTON KOLV NOT SOLD SEPARATELY
3 2 BUSHING BUSSNING NOT SOLD SEPARATELY
4 2 REGULATOR REGULATOR NOT SOLD SEPARATELY
5 2 CAP HUV NOT SOLD SEPARATELY
6 2 SCREW SKRUV NOT SOLD SEPARATELY
7 2 NUT MUTTER NOT SOLD SEPARATELY
8 2 SPRING FJDER NOT SOLD SEPARATELY
9 2 BACK-UP RING STDRING NOT SOLD SEPARATELY
10 2 O-RING O-RING NOT SOLD SEPARATELY
11 2 BACK-UP RING STDRING NOT SOLD SEPARATELY
12 2 O-RING O-RING NOT SOLD SEPARATELY
13 4 O-RING O-RING NOT SOLD SEPARATELY
14 3217 9773 23 1 SEAL DISC TTNINGSSKIVA

3217 9773 00 002K


179
LOCK DEVICE / LSANORDNING
LOCK DEVICELSANORDNING

B0046929
180
LOCK DEVICE / LSANORDNING

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3 3128 3112 43 1 PLATE PLT
4 3128 3099 71 1 SENSOR FLAG GIVARFLAGGA
5 0147 1250 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 6 X 30 - 8.8 FZB
6 0147 1363 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
7 0301 2321 00 4 PLAIN WASHER RUNDBRICKA 6,4 / 12 X 1,6 -HB200 FZB
8 0301 2344 00 4 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
9 0291 1128 20 2 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
10 0291 1128 15 2 LOCK NUT LSMUTTER M6 - 8 FZB / ISO 7040
11 0147 1323 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 20 -8.8 FZB
12 0301 2335 00 2 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
254 9106 1743 00 1 VALVE VENTIL
255 3176 2053 00 1 CONNECT. PLATE ANSLUTN.PLATTA

3128 3099 34 011K


181
SIGN SET / SKYLTSATS 3128 3210 41 MAGAZINE ROTATION
SIGN SETSKYLTSATS

X0000000
182
SIGN SET / SKYLTSATS 3128 3210 41 MAGAZINE ROTATION

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3154 15 1 SYMBOL PLATE SYMBOLSKYLT
2 0129 3104 00 4 BLIND RIVET BLINDNIT 2,4 X 7,4 TAP / D 48 BS

3128 3210 41 001K


183
HOSE SET / SLANGSATS 3128 3112 63
HOSE SETSLANGSATS

B0015365
184
HOSE SET / SLANGSATS 3128 3112 63

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
MRT01 0574 0316 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2500 R2AT
XCS01 0574 0314 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2100 R2AT
MR11 3176 6336 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 700 R2AT
MR12 3176 6336 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 700 R2AT
DCS 0574 0256 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 450 R2AT
FMP 0574 0256 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 450 R2AT
MRP 0574 0260 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 650 R2AT

3128 3112 63 005K


185
FEED BEAM / MATARBALK 3128 3125 15 L=3590
FEED BEAMMATARBALK

B0028103
186
FEED BEAM / MATARBALK 3128 3125 15 L=3590

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 FEED BEAM MATARBALK
2 3128 0458 02 4 SLIDE BAR GLIDSKENA
3 0259 2009 00 12 THREAD INSERT GNGINSATS HELI-COIL M 12 X 1 D
M12 MID-GRIP
4 0259 2062 00 8 THREAD INSERT GNGINSATS HELI-COIL M 16 X 2 D
M16 MID-GRIP

3128 3125 15 005K


187
STAY / STAG 3128 3094 17
STAYSTAG

B0064082
188
STAY / STAG 3128 3094 17

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3094 16 1 STAY STAG
2 0301 2358 00 4 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
3 0147 1401 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 30 - 8.8 FZB
4 3128 3133 11 6 SHIM SHIMS

3128 3094 17 003K


189
GUIDE / STYRNING 3128 3098 58
GUIDESTYRNING

B0011027
190
GUIDE / STYRNING 3128 3098 58

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3098 52 2 GUIDE STYRNING
2 0147 1405 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 50 - 8.8 FZB
3 0301 2358 00 4 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
4 0291 1128 22 4 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040

3128 3098 58 002K


191
SLIDING PIECE / GLIDSTYCKE 3128 3094 18
SLIDING PIECEGLIDSTYCKE

B0027778
192
SLIDING PIECE / GLIDSTYCKE 3128 3094 18

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3004 81 1 SLIDING PIECE GLIDSTYCKE
2 0147 1249 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 6 X 25 - 8.8 FZB
3 0291 1128 15 2 LOCK NUT LSMUTTER M6 - 8 FZB / ISO 7040

3128 3094 18 003K


193
HOSE FRAME / SLANGGALGE 3128 3110 09
HOSE FRAMESLANGGALGE

B0026787
194
HOSE FRAME / SLANGGALGE 3128 3110 09

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3110 07 1 HOSE FRAME SLANGGALGE
2 3128 3109 46 6 CLAMP KLAMMA
3 3128 3108 52 19 BULKHEAD CONN. SKOTTGENOMGNG Page 197 1/4
4 3128 3108 54 5 BULKHEAD CONN. SKOTTGENOMGNG Page 199 3/8
5 3128 3108 56 3 BULKHEAD CONN. SKOTTGENOMGNG Page 201
6 3128 3108 58 3 BULKHEAD CONN. SKOTTGENOMGNG Page 203 3/4
7 0147 1363 03 12 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
8 0147 1406 03 8 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 55 - 8.8 FZB
10 0147 1415 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 100 - 8.8 FZB
11 0147 1417 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 110 - 8.8 FZB
12 0147 1418 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 120 - 8.8 FZB
13 0147 1419 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 130 - 8.8 FZB
14 0147 1420 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 140 - 8.8 FZB
15 0301 2344 00 12 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
16 0301 2358 00 36 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
17 0291 1128 22 18 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
18 3128 3077 18 2 HOSE HOLDER SLANGHLLARE
19 0147 1330 03 3 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 50 - 8.8 FZB
20 0291 1128 18 3 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040

3128 3110 09 006K


195
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 52 1/4
BULKHEAD CONN.SKOTTGENOMGNG

B0048345
196
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 52 1/4

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 3128 3108 53 1 BULKHEAD CONN. SKOTTGENOMGNG

3128 3108 52 001K


197
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 54 3/8
BULKHEAD CONN.SKOTTGENOMGNG

B0049814
198
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 54 3/8

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3176 6497 00 2 NIPPLE NIPPEL UNF 3/4
2 3128 3108 55 1 BULKHEAD CONN. SKOTTGENOMGNG

3128 3108 54 001K


199
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 56
BULKHEAD CONN.SKOTTGENOMGNG

B0049445
200
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 56

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3176 6498 00 2 NIPPLE NIPPEL UNF 7/8
2 3128 3108 57 1 BULKHEAD CONN. SKOTTGENOMGNG

3128 3108 56 001K


201
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 58 3/4
BULKHEAD CONN.SKOTTGENOMGNG

B0049813
202
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 58 3/4

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3176 6499 00 2 NIPPLE NIPPEL UN 1 1/16
2 3128 3108 59 1 BULKHEAD CONN. SKOTTGENOMGNG

3128 3108 58 002K


203
DRIVE UNIT / DRIVENHET 3128 3118 80 MBU
DRIVE UNITDRIVENHET
Fig. 1 of 2

B0058024
204
DRIVE UNIT / DRIVENHET 3128 3118 80 MBU
Fig. 2 of 2

3128 3118 80 021K


205
DRIVE UNIT / DRIVENHET 3128 3118 80

(Sheet 1 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
1 3222 1824 80 1 HYDRAULIC MOTOR HYDRAULMOTOR Page 209 468 CC
2 3128 3120 02 1 MOTOR SUPPORT MOTORKONSOL
3 3222 1938 00 1 SPROCKET WHEEL KEDJEHJUL
4 3128 3118 82 1 STOP STOPP
5 0211 1365 03 2 SCREW SKRUV MC6S M 10 X 40 - 8.8 FZB
6 3128 3092 54 2 HYDR. CYLINDER HYDRAULCYLINDER Page 213 32/16X90 STAINLESS
7 0147 1491 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 110 - 8.8 FZB
9 0147 1488 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 95 - 8.8 FZB
10 0291 1128 25 10 LOCK NUT LSMUTTER M 16 - 8 FZB / ISO 7040
11 3128 3118 79 1 YOKE OK
12 3128 3061 63 2 HOLDER SET HLLARSATS Page 215
13 3128 3061 64 2 HOLDER SET HLLARSATS Page 217
14 0301 2378 00 22 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
15 0147 1478 03 8 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 45 - 8.8 FZB
16 3128 3214 18 2 SPROCKET WHEEL KEDJEHJUL Page 219
17 0108 1397 00 2 SPRING PIN RRPINNE 10 X 70 DIN 1481
19 3128 3120 20 2 SHAFT AXEL
20 3128 3120 17 1 ATTACHMENT FSTE
21 0248 9980 35 2 THREADED ROD GNGAD STNG M 16 325
22 3128 3126 80 1 STOP STOPP
23 0301 2358 00 4 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
24 0147 1403 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 40 - 8.8 FZB
25 0823 0050 16 2 CHECK VALVE BACKVENTIL A G 1/4 0,5 12 58 19 -
26 3176 8377 00 1 SHUTTLE VALVE VXELVENTIL RS 417-00-04 / R 1/4
27 3128 2020 15 1 PRESS.RED.VALVE TRYCKRED.VENTIL Page 221 R 1/4
28 3217 6513 01 2 RESTRICTION STRYPNING D=0,6; 9/16-18 UN
29 0147 1252 03 6 SCREW, HEX HEAD SKRUV, SEXKANT
30 3177 3016 00 2 COUPLING KOPPLING 2101-01-18.00
31 0570 5191 07 2 TEST CONNECTION TESTANSLUTNING UNF 9/16 - G 1/4
32 3176 6593 00 3 NIPPLE NIPPEL UNF 9/16 - G 1/4
33 3176 6351 00 5 NIPPLE NIPPEL UNF 9/16 - G 1/4
34 3176 5427 00 6 NIPPLE NIPPEL UNF 9/16

B0058025
206
DRIVE UNIT / DRIVENHET 3128 3118 80
(Sheet 2 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
35 3176 6348 00 4 NIPPLE NIPPEL UNF 9/16 - G 1/4
36 3715 0584 00 4 ELBOW NIPPLE VINKELNIPPEL UNF 9/16 - UNF 9/16
37 3176 6590 00 2 NIPPLE NIPPEL UNF 7/8
T- /SVIVELNUT
38 3176 6615 00 1 CAP NUT VERFALLSMUTTER UNF 3/4
39 3176 6616 00 2 CAP NUT VERFALLSMUTTER UNF 7/8
40 3176 6502 00 2 NIPPLE NIPPEL UNF 7/8 - UNF 9/16
41 3176 8489 00 2 NIPPLE NIPPEL UNF 9/16 - G 1/4
42 3176 6501 00 1 NIPPLE NIPPEL UNF 3/4 - UNF 9/16
43 3176 5535 00 1 NIPPLE NIPPEL UNF 3/4
44 3176 6512 00 1 NIPPLE NIPPEL UNF 3/4 - G 3/8
45 0147 1482 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 65 - 8.8 FZB
46 3128 2020 18 1 PRESS.RED.VALVE TRYCKRED.VENTIL
47 3176 2131 00 2 NIPPLE NIPPEL UNF 7/8 - G 3/4
UNF 7/8-G 3/4 STRAIGHT
48 3176 6510 00 4 NIPPLE NIPPEL UNF 9/16 - G 1/8
49 5112 3064 64 1 NIPPLE BLOCK NIPPELBLOCK
50 0580 0002 00 4 PIPE COUPLING RRKOPPLING D=6; ISO 7-R 1/8
51 3128 2538 08 4 THREADED SLEEVE GNGAD HYLSA
52 3128 2538 09 4 HOSE ADAPTER SLANGSTUDS
54 0211 1211 03 2 SCREW SKRUV MC6S M 5 X 30 - 8.8 FZB
56 3128 2538 10 1M HIGH POWER PIPE HGTR.PLASTRR D= 8,4/4,2 MM

3128 3118 80 021K


207
HYDRAULIC MOTOR / HYDRAULMOTOR 3222 1824 80 468 CC
HYDRAULIC MOTORHYDRAULMOTOR

B0024633
208
HYDRAULIC MOTOR / HYDRAULMOTOR 3222 1824 80 468 CC

(Sheet 1 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
3222 1824 90 1 SEAL KIT TTNINGSSATS INCL. POS. 27, 43, 45, 72, 78
3222 1824 91 1 SEAL KIT TTNINGSSATS INCL. POS. 27, 43, 45, 48, 72,
78, 106, 111, 113, 141, 142
10 3222 1824 25 1 ROTOR ROTOR
12 1 PISTON KOLV
15 1 REPAIR SET REPARATIONSSATS
25 3222 1824 30 1 CAM KAM
40 3222 2901 34 1 VALVE COVER VENTILLOCK
41 3222 2901 59 1 COVER LOCK
42 3222 2901 60 12 SCREW SKRUV
44 3222 3034 61 2 SCREW SKRUV
47 3222 2901 61 1 DISTRIBUTOR FRDELARE
52 3222 3034 64 6 SPRING FJDER
70 3222 3034 52 1 SUPPORT STD
71 3222 3034 46 1 BEARING SUPPORT LAGERSTD
73 3222 1824 53 1 BEARING LAGER
74 3222 1824 54 1 BEARING LAGER
75 3222 3034 48 1 SHIMS SET SHIMSSATS
76 3222 3034 49 1 RING RING
77 3222 3034 50 1 RING RING
78 3222 3034 51 1 SEAL TTNING
90 3222 1824 70 1 SHAFT AXEL
100 3222 2901 36 1 DISK BRAKE LAMELLBROMS
101 3222 2901 63 1 BRAKE HOUSING BROMSHUS
102 3222 2901 64 8 SCREW SKRUV
106 3222 2901 65 1 O-RING O-RING
107 3222 2901 66 1 PISTON KOLV
108 3222 3034 34 1 WASHER BRICKA
109 3222 2901 67 1 CIRCLIP LSRING
110 3222 3034 36 1 SHAFT AXEL
112 3222 3034 61 2 SCREW SKRUV
123 3222 2901 68 6 BALL KULA

3222 1824 80 008K


209
HYDRAULIC MOTOR / HYDRAULMOTOR 3222 1824 80
(Sheet 2 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
135 3222 2901 69 1 BRAKE DISC KIT BROMSLAMELLSATS
143 3222 3034 44 1 O-RING O-RING

B0024633
210
HYDRAULIC MOTOR / HYDRAULMOTOR 3222 1824 80

3222 1824 80 008K


211
HYDR. CYLINDER / HYDRAULCYLINDER 3128 3092 54 32/16X90 STAINLESS
HYDR. CYLINDERHYDRAULCYLINDER

B0031165
212
HYDR. CYLINDER / HYDRAULCYLINDER 3128 3092 54 32/16X90 STAINLESS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3222 3168 10 1 SEAL KIT TTNINGSSATS
1 3218 2006 77 1 NUT MUTTER
4 3222 3168 12 1 PISTON KOLV
5 3128 3170 82 1 CYL.TUBE ASSY CYLINDERRR KPL
6 3128 3170 83 1 PIST.ROD COMPL KOLVSTNG KOMPL
7 3218 2006 74 1 GUIDE STYRNING
12 9106 1960 00 2 NIPPLE NIPPEL
13 0501 0000 69 2 BEARING,SP.PL. LEDLAGER GE17HO 2RS
14 0335 2132 00 4 CIRCLIP SPRRING SGH 30 X 1,2 DIN 472

3128 3092 54 006K


213
HOLDER SET / HLLARSATS 3128 3061 63
HOLDER SETHLLARSATS

B0028615
214
HOLDER SET / HLLARSATS 3128 3061 63

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 0785 48 1 HOLDER HLLARE
2 3128 0619 00 3 KEY KIL
3 3128 3074 88 1 SLIDING PIECE GLIDSTYCKE

3128 3061 63 006K


215
HOLDER SET / HLLARSATS 3128 3061 64
HOLDER SETHLLARSATS

B0028616
216
HOLDER SET / HLLARSATS 3128 3061 64

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 0785 49 1 HOLDER HLLARE
2 3128 0619 00 3 KEY KIL
3 3128 3074 88 1 SLIDING PIECE GLIDSTYCKE

3128 3061 64 006K


217
SPROCKET WHEEL / KEDJEHJUL 3128 3214 18
SPROCKET WHEELKEDJEHJUL

B0047008
218
SPROCKET WHEEL / KEDJEHJUL 3128 3214 18

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 SPROCKET WHEEL KEDJEHJUL NSS
2 3128 0784 27 1 ROLLER BEARING RULLAGER
3 3128 3232 93 2 SPACER DISTANS
4 0335 2152 00 2 CIRCLIP SPRRING SGH 62 X 2 DIN 472

3128 3214 18 002K


219
PRESS.RED.VALVE / TRYCKRED.VENTIL 3128 2020 15 R 1/4
PRESS.RED.VALVETRYCKRED.VENTIL

B0004672
220
PRESS.RED.VALVE / TRYCKRED.VENTIL 3128 2020 15 R 1/4

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3128 3023 72 1 SEAL KIT TTNINGSSATS INCL.POS.12-16
1 3128 3023 71 1 INSERT INSATS INCL.SEALS

3128 2020 15 006K


221
HOSE SET / SLANGSATS 3128 3111 33 DRIVE UNIT FEED
HOSE SETSLANGSATS

B0015365
222
HOSE SET / SLANGSATS 3128 3111 33 DRIVE UNIT FEED

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
FBR 0574 0255 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 400 R2AT
FBR01 0574 0328 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 220 R2AT
FMD01 0574 0256 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 450 R2AT
FMD02 0574 0256 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 450 R2AT
FMD03 0574 0065 44 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 950 R2AT
FMD04 0574 0253 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 300 R2AT
FMD05 0574 1274 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 1700 R2AT
FM01 3176 5679 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 500 R2AT
FM02 0574 0328 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 220 R2AT
FM03 0574 2274 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 1700 R2AT
FM04 0574 2274 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 1700 R2AT
FM20 0574 0064 49 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 850 R2AT
FM21 0574 0256 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 450 R2AT
FM22 0574 0064 50 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1900 R2AT

3128 3111 33 003K


223
PULLEY WHEEL / BRYTHJUL 3128 3118 02
PULLEY WHEELBRYTHJUL

B0047011
224
PULLEY WHEEL / BRYTHJUL 3128 3118 02

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3214 18 1 SPROCKET WHEEL KEDJEHJUL Page 219
2 3128 3118 05 1 ATTACHMENT FSTE
3 3128 3118 04 1 COVER LOCK
4 0147 1401 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 30 - 8.8 FZB
5 0147 1405 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 50 - 8.8 FZB
6 0301 2358 00 5 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
7 3128 3118 07 1 WASHER BRICKA
8 0544 2162 00 1 GREASE NIPPLE SMRJNIPPEL ISO 7 - R 1/8 TYPE AH
9 0108 1322 00 2 SPRING PIN RRPINNE 6 X 16 DIN 1481

3128 3118 02 004K


225
ATTACHMENT SET / FSTDETALJER 3128 3117 23
ATTACHMENT SETFSTDETALJER

B0013366
226
ATTACHMENT SET / FSTDETALJER 3128 3117 23

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3014 60 1 CHAIN BRACKET KEDJEFSTE
2 3128 3001 62 1 CLAMP VERFALL
3 3128 3005 53 1 CONNECTING LINK KOPPLINGSLNK
4 0211 1963 83 4 SCREW SKRUV MC6S M 6 X 16 - 12.9
5 0147 1400 03 5 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 25 - 8.8 FZB
6 0301 2358 00 5 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB

3128 3117 23 001K


227
BASIC PART SET / GRUNDDETALJSATS 3128 3228 70
BASIC PART SETGRUNDDETALJSATS

B0065979
228
BASIC PART SET / GRUNDDETALJSATS 3128 3228 70

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 0291 1128 20 4 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
2 0147 1401 03 14 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 30 - 8.8 FZB
4 3128 3208 95 1 ATTACHMENT FSTE
7 0147 1363 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
8 0266 2111 00 1 NUT MUTTER M 10 - 8 FZB
9 0147 1403 03 12 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 40 - 8.8 FZB
12 0301 2358 00 26 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
14 3128 0619 00 8 KEY KIL
15 3128 3101 15 1 CARRIAGE MASKINSLDE Page 231
16 3128 3228 71 1 CYLINDER CYLINDER Page 233
17 3128 2287 02 1 SHELF HYLLA
18 3128 2287 03 1 SHELF HYLLA
19 3128 3090 49 1 GUIDE STRIP STYRLIST
20 3128 3090 48 1 GUIDE STRIP STYRLIST
23 3128 2287 57 4 SLIDING PIECE GLIDSTYCKE
25 3128 3185 77 4 HOLDER HLLARE
26 3128 3180 93 20 SHIMS SHIMS
28 3128 3009 75 1 PROTECTION SKYDD
36 0147 1365 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 40 - 8.8 FZB
37 3128 3077 18 1 HOSE HOLDER SLANGHLLARE
38 3217 3124 00 1 SHACKLE SCHACKEL STRAIGHT M10,15MM OPENING

3128 3228 70 003K


229
CARRIAGE / MASKINSLDE 3128 3101 15
CARRIAGEMASKINSLDE

B0039842
230
CARRIAGE / MASKINSLDE 3128 3101 15

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 0147 1325 03 8 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 25 - 8.8 FZB
2 0147 1405 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 50 - 8.8 FZB
3 0147 1404 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 45 - 8.8 FZB
4 0147 1483 03 8 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 70 - 8.8 FZB
5 0211 1960 78 4 SCREW SKRUV MC6S M 8 X 40 - 12.9
6 0301 2335 00 6 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
7 0301 2358 00 8 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
8 0301 2378 00 8 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
9 0324 1551 47 16 ADJUST. WASHER JUSTERBRICKA PS 17 X 24 X 1,0 DIN 988
10 3128 0619 00 9 KEY KIL
11 3128 3061 63 4 HOLDER SET HLLARSATS Page 215
12 3128 3061 64 4 HOLDER SET HLLARSATS Page 217
14 3128 3090 62 1 STOP LUG STOPPKLACK
15 3128 2287 13 1 CRADLE SLDE
16 3128 3090 61 1 CATCH SPRR
17 3128 3231 44 1 BLADE SPRING BLADFJDER
18 3128 3118 47 1 ATTACHMENT FSTE
19 3128 3231 45 1 BLADE SPRING BLADFJDER
20 3128 2287 55 2 SLIDING PIECE GLIDSTYCKE
21 3128 2575 67 1 HOLDER HLLARE
22 3128 2287 58 1 SLIDING PIECE GLIDSTYCKE
23 3128 2575 78 1 HOLDER HLLARE
24 3128 2312 41 1 LINER FODER
25 3128 2287 74 2 GUIDE SPINDLE STYRTAPP
26 0147 1323 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 20 -8.8 FZB

3128 3101 15 006K


231
CYLINDER / CYLINDER 3128 3228 71
CYLINDERCYLINDER

B0061255
232
CYLINDER / CYLINDER 3128 3228 71

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 0147 1326 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 30 - 8.8 FZB
2 0301 2358 00 4 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
3 0147 1367 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 50 - 8.8 FZB
4 0291 1128 22 4 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
5 0324 1550 16 20 ADJUST. WASHER JUSTERBRICKA PS 10 X 16 X 1,0 DIN 988
6 0147 1410 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 75 - 8.8 FZB
12 3128 3103 64 1 ATTACHMENT FSTE
16 3128 2287 30 2 STOP STOPP
17 3128 2287 31 15 SHIM SHIMS
19 3128 3209 00 2 GUIDE SPINDLE STYRTAPP
22 3176 6510 00 2 NIPPLE NIPPEL UNF 9/16 - G 1/8
25 3128 2287 63 2 BUSHING BUSSNING
26 0295 3106 00 2 LOCK NUT LSMUTTER M 25X1,5 - KM 5 - 11 0727
27 0333 6106 00 2 LOCK WASHER LSBRICKA 25 / 32 X 1,25
28 0147 1400 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 25 - 8.8 FZB
29 0147 1485 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 80 - 8.8 FZB
30 3128 3212 52 1 HYDR. CYLINDER HYDRAULCYLINDER Page 235

3128 3228 71 001K


233
HYDR. CYLINDER / HYDRAULCYLINDER 3128 3212 52
HYDR. CYLINDERHYDRAULCYLINDER

B0046178
234
HYDR. CYLINDER / HYDRAULCYLINDER 3128 3212 52

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
4 0211 1962 91 8 SCREW SKRUV MC6S M 8 X 35 - 12.9
6 0661 1530 00 2 BACK-UP RING STDRING 45 50 2,5 1,3
7 0663 2135 00 2 O-RING O-RING 44,2 X 3 70 SHORE
8 0665 0020 16 1 PISTON SEAL KOLVTTNING G1 34 50
9 0665 0700 69 2 PISTON ROD SEAL KOLVSTNGSTTN. 40 / 50 X 11
10 0665 9170 00 2 WIPER AVSTRYKARE 40 / 50 X 10 AU 92
13 3128 3208 96 1 CYLINDER CYLINDER
14 3128 2287 92 1 PISTON ROD KOLVSTNG
15 3128 2287 29 2 END PIECE GAVEL

3128 3212 52 001K


235
HOSE SET / SLANGSATS 3128 3111 43 CRADLE SHIFT
HOSE SETSLANGSATS

B0015365
236
HOSE SET / SLANGSATS 3128 3111 43 CRADLE SHIFT

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
CS01 0574 0064 50 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1900 R2AT
CS02 0574 0315 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2300 R2AT

3128 3111 43 004K


237
DRILL CARRIAGE / BORRMASKINSSLD
DRILL CARRIAGEBORRMASKINSSLD

B0056373
238
DRILL CARRIAGE / BORRMASKINSSLD

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3224 33 1 CRADLE SLDE
2 3128 3159 47 2 DRIVER MEDBRINGARE
3 3128 3159 70 2 STOPPER STOPPARE
4 3128 3109 46 2 CLAMP KLAMMA
5 0500 4500 07 3 FLANGE BEARING FLNSLAGER B1T 35 39 35 50
7 0301 2344 00 4 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
8 0147 1363 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
9 0291 1128 25 2 LOCK NUT LSMUTTER M 16 - 8 FZB / ISO 7040
10 0147 1473 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 22 - 8.8 FZB
11 0147 1500 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 220 - 8.8 FZB

3128 3224 34 001K


239
BOLT CRADLE / BULTSLDE 3128 3108 48
BOLT CRADLEBULTSLDE

B0044551
240
BOLT CRADLE / BULTSLDE 3128 3108 48

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3108 41 1 CRADLE PLATE SLDPLT
2 3128 3093 10 1 HYDR. CYLINDER HYDRAULCYLINDER Page 243
3 3128 3143 46 1 SUPPORT FRAME STDRAM
4 3128 3143 44 1 SLIDING PIECE GLIDSTYCKE
5 3128 3098 50 2 PIN PINNE
6 3128 3108 52 2 BULKHEAD CONN. SKOTTGENOMGNG Page 197 1/4
7 3128 3108 54 1 BULKHEAD CONN. SKOTTGENOMGNG Page 199 3/8
8 3176 6348 00 2 NIPPLE NIPPEL UNF 9/16 - G 1/4
9 3128 3108 56 2 BULKHEAD CONN. SKOTTGENOMGNG Page 201
10 0147 1405 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 50 - 8.8 FZB
11 3128 3109 46 3 CLAMP KLAMMA
12 0211 1403 03 4 SCREW SKRUV MC6S M 12 X 40 - 8.8 FZB
13 0147 1363 03 6 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
14 0147 1418 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 120 - 8.8 FZB
15 0301 2358 00 4 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
16 0500 4500 07 4 FLANGE BEARING FLNSLAGER B1T 35 39 35 50
17 0147 1419 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 130 - 8.8 FZB
18 0301 2344 00 6 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
19 0291 1128 22 6 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
20 3128 3142 31 2 WASHER BRICKA
21 0147 1322 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 16 - 8.8 FZB
22 3128 3143 45 1 PLATE PLT
23 0211 1402 03 5 SCREW SKRUV MC6S M 12 X 35 - 8.8 FZB

3128 3108 48 012K


241
HYDR. CYLINDER / HYDRAULCYLINDER 3128 3093 10
HYDR. CYLINDERHYDRAULCYLINDER

B0023434
242
HYDR. CYLINDER / HYDRAULCYLINDER 3128 3093 10

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3128 3125 33 1 SEAL KIT TTNINGSSATS REF. 1 - 8
2 9126 3951 00 2 COVER LOCK
8 3222 3186 08 1 SPACER DISTANS
9 3128 3125 34 1 PISTON ROD KOLVSTNG

3128 3093 10 004K


243
HOSE SET / SLANGSATS 3128 3111 53 TELESCOP. BOLT CRADLE
HOSE SETSLANGSATS

B0015365
244
HOSE SET / SLANGSATS 3128 3111 53 TELESCOP. BOLT CRADLE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BIC01 0574 0256 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 450 R2AT
BIC02 3176 5679 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 500 R2AT
BIC03 0574 0316 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2500 R2AT
BIC04 0574 0316 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2500 R2AT

3128 3111 53 002K


245
DRILL STEEL SUP / BORRSTD 3128 3091 30 COMPLETE
DRILL STEEL SUPBORRSTD

B0037004
246
DRILL STEEL SUP / BORRSTD 3128 3091 30 COMPLETE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 CHOOSE BUS.HALF VLJ BUSSN.HALV Page 249
1 3128 3091 27 1 ARM ARM RIGHT ARM
2 3128 3091 37 1 ARM ARM LEFT ARM
3 3128 3091 22 1 BRACKET KONSOL
4 3128 3091 60 1 HYDR. CYLINDER HYDRAULCYLINDER Page 251
5 3128 3099 70 2 SHAFT COMPL. AXEL KOMPL.
7 3128 3091 16 1 SHAFT LOCK AXELLS
8 3128 3091 15 2 SHAFT AXEL
9 0261 2112 00 2 NUT MUTTER M 12 - 4 FZB
10 0261 2114 00 3 NUT MUTTER M 16 - 4 FZB
11 0147 1401 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 30 - 8.8 FZB
12 0147 1398 03 6 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 20 - 8.8 FZB
13 0147 1477 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 40 - 8.8 FZB
14 3128 3099 31 2 STUD PINNBULT
15 3128 3099 32 2 STUD PINNBULT
16 0301 2358 00 6 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
17 3128 2570 03 2 BEARING BUSHING LAGERBUSSNING
18 3128 3091 17 4 BEARING LAGER
19 0544 2162 00 2 GREASE NIPPLE SMRJNIPPEL ISO 7 - R 1/8 TYPE AH
20 3128 3099 29 1 PROTECTION SKYDD
21 3128 3099 33 1 PLATE PLT
23 0291 1128 25 4 LOCK NUT LSMUTTER M 16 - 8 FZB / ISO 7040
24 0147 1481 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 60 - 8.8 FZB
30 0108 1400 00 4 SPRING PIN RRPINNE 10 X 90 DIN 1481
31 3128 2064 00 8 DAMPER DMPARE
32 3176 6564 00 2 NIPPLE NIPPEL UNF 3/4 - G 1/2

3128 3091 30 020K


247
CHOOSE BUS.HALF / VLJ BUSSN.HALV
CHOOSE BUS.HALFVLJ BUSSN.HALV

B0002375
248
CHOOSE BUS.HALF / VLJ BUSSN.HALV

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BB22 3128 2021 01 2 BUSHING HALF BUSSNINGSHALVA R28/H28 33/40
BB22 3128 2021 02 2 BUSHING HALF BUSSNINGSHALVA R32/H28 33/46
BB22 3128 2021 03 2 BUSHING HALF BUSSNINGSHALVA R32/H32 37/46
BB22 3128 2021 04 2 BUSHING HALF BUSSNINGSHALVA R32/H35 40/46
BB22 3128 2021 05 2 BUSHING HALF BUSSNINGSHALVA T38/H35 40/57
BB22 3128 2021 06 2 BUSHING HALF BUSSNINGSHALVA T45 47/65
BB22 3128 2021 07 2 BUSHING HALF BUSSNINGSHALVA H25 29/36
BB22 3128 2021 08 2 BUSHING HALF BUSSNINGSHALVA R28 D=40
BB22 3128 2021 16 2 DR.ST.SUPP.HALF BORRSTDSHALVA T38 D=40/52
BB22 3128 2021 24 2 BUSHING HALF BUSSNINGSHALVA R32 D=33/46
BB22 3128 2021 29 2 BUSHING HALF BUSSNINGSHALVA TC45 47/56
BB22 3128 3031 31 2 DR.ST.SUPP.HALF BORRSTDSHALVA D=39/56

3128 3125 03 004K


249
HYDR. CYLINDER / HYDRAULCYLINDER 3128 3091 60
HYDR. CYLINDERHYDRAULCYLINDER

B0014694
250
HYDR. CYLINDER / HYDRAULCYLINDER 3128 3091 60

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
9120 0993 09 1 SEAL KIT TTNINGSSATS INCL.POS 2,4,5,7-11,13,14
3 3222 2900 30 1 PISTON KOLV
17 0501 0016 00 2 BEARING,SP.PL. LEDLAGER 40 / 62 X 28
18 0335 2204 00 4 CIRCLIP SPRRING SGH 62 X 1,98
19 9126 3959 00 1 COVER LOCK
20 3177 0000 65 1 PISTON ROD KOLVSTNG
21 0544 2162 00 2 GREASE NIPPLE SMRJNIPPEL ISO 7 - R 1/8 TYPE AH

3128 3091 60 004K


251
HOSE SET / SLANGSATS 3128 3111 71 DRILLSTEEL SUPPORT
HOSE SETSLANGSATS

B0015365
252
HOSE SET / SLANGSATS 3128 3111 71 DRILLSTEEL SUPPORT

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
DS01 0574 1275 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 1800 R2AT
DS02 0574 1277 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 2000 R2AT

3128 3111 71 003K


253
STINGER / STINGER 3128 3133 97
STINGERSTINGER

B0013778
254
STINGER / STINGER 3128 3133 97

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3133 18 1 HOLDER HLLARE
2 3125 0634 00 1 DOWEL DUBB
3 3128 3190 21 1 HYDR. CYLINDER HYDRAULCYLINDER Page 257
4 0108 1332 00 2 SPRING PIN RRPINNE 6 X 40 DIN 1481
5 0147 1402 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 35 - 8.8 FZB
6 3128 3133 98 1 INNER TUBE INNERRR
7 3128 3091 52 2 SHAFT AXEL
8 0147 1406 03 6 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 55 - 8.8 FZB
9 0301 2358 00 12 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
10 0291 1128 22 6 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
11 3176 6349 00 2 NIPPLE NIPPEL UNF 9/16 - G 3/8
UNF 9/16-G 3/8 STRAIGHT
12 3715 0584 00 1 ELBOW NIPPLE VINKELNIPPEL UNF 9/16 - UNF 9/16

3128 3133 97 005K


255
HYDR. CYLINDER / HYDRAULCYLINDER 3128 3190 21
HYDR. CYLINDERHYDRAULCYLINDER

B0031668
256
HYDR. CYLINDER / HYDRAULCYLINDER 3128 3190 21

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
9120 0993 03 1 SEAL KIT TTNINGSSATS INCL.POS:4,5,9-14
1 3128 3171 19 1 MANTLE MANTEL
2 3128 3171 20 1 PISTON ROD KOLVSTNG
3 9126 4295 00 1 PISTON KOLV
8 9126 4302 00 1 COVER LOCK
17 0501 0012 00 1 BEARING,SP.PL. LEDLAGER A1 20
18 0335 2136 00 2 CIRCLIP SPRRING SGH 35 X 1,5 DIN 472
19 0544 2106 00 2 GREASE NIPPLE SMRJNIPPEL AH M 6X1 SMS 1568

3128 3190 21 002K


257
HOSE SET / SLANGSATS 3128 3111 81 STINGER
HOSE SETSLANGSATS

B0015365
258
HOSE SET / SLANGSATS 3128 3111 81 STINGER

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
SR01 3176 7186 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1400 R2AT
SR02 3176 7186 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1400 R2AT

3128 3111 81 002K


259
HOSE FRAME SET / SLANGHLLARSATS 3128 3109 93
HOSE FRAME SETSLANGHLLARSATS

B0045750
260
HOSE FRAME SET / SLANGHLLARSATS 3128 3109 93

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3 3128 3109 83 1 HOSE GUIDE SET SLANGSTYRN.SATS Page 263

3128 3109 93 007K


261
HOSE GUIDE SET / SLANGSTYRN.SATS 3128 3109 83
HOSE GUIDE SETSLANGSTYRN.SATS

B0013311
262
HOSE GUIDE SET / SLANGSTYRN.SATS 3128 3109 83

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3110 43 8 STEEL CABLE STLLINA
4 3128 3110 58 4 CLAMP KLAMMA Page 265
5 3128 3110 59 12 CLAMP KLAMMA Page 267
6 3128 2526 25 2 PROTECTION COIL SKYDDSSPIRAL
7 3128 2526 25 2 PROTECTION COIL SKYDDSSPIRAL
8 0226 9915 12 4 SCREW SKRUV M 6 X 20 - STEEL FZB
9 0301 2321 00 4 PLAIN WASHER RUNDBRICKA 6,4 / 12 X 1,6 -HB200 FZB
10 0266 2108 00 4 NUT MUTTER M 6 - 8 FZB
11 3115 0212 00 18 STRAP BAGAGEBAND

3128 3109 83 004K


263
CLAMP / KLAMMA 3128 3110 58
CLAMPKLAMMA

B0011040
264
CLAMP / KLAMMA 3128 3110 58

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 2575 11 1 YOKE BYGEL
2 3128 2559 03 2 CLAMP VERFALL
3 0147 1362 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 25 - 8.8 FZB

3128 3110 58 002K


265
CLAMP / KLAMMA 3128 3110 59
CLAMPKLAMMA

B0011041
266
CLAMP / KLAMMA 3128 3110 59

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 2573 06 1 CLAMP KLAMMA
2 3128 2559 03 2 CLAMP VERFALL
3 0147 1362 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 25 - 8.8 FZB

3128 3110 59 002K


267
MAGAZINE UNIT / MAGASINENHET 3128 3094 45
MAGAZINE UNITMAGASINENHET

B0036945
268
MAGAZINE UNIT / MAGASINENHET 3128 3094 45

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3092 08 1 BRACKET COMPL. KONSOL KOMPL. Page 271
2 3128 3094 42 1 BOLT HANDLER BULT HMTARE Page 273

3128 3094 45 001K


269
BRACKET COMPL. / KONSOL KOMPL. 3128 3092 08
BRACKET COMPL.KONSOL KOMPL.

B0044563
270
BRACKET COMPL. / KONSOL KOMPL. 3128 3092 08

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3092 00 1 ATTACHMENT FSTE
2 3128 3092 04 1 ATTACHMENT FSTE
3 3128 3092 06 2 SHAFT AXEL
4 0147 1420 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 140 - 8.8 FZB
5 0291 1128 28 4 LOCK NUT LSMUTTER M 20 - 8 FZB / ISO 7040
6 0147 1405 03 10 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 50 - 8.8 FZB
7 0301 2358 00 10 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
8 0291 1128 22 11 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
9 3128 3094 24 1 DISTANS DISTANS

3128 3092 08 002K


271
BOLT HANDLER / BULT HMTARE 3128 3094 42
BOLT HANDLERBULT HMTARE

B0030993
272
BOLT HANDLER / BULT HMTARE 3128 3094 42

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3094 31 1 ARM ARM
2 3128 3094 43 1 ATTACHMENT FSTE
3 3128 3094 33 1 JAW KLO Page 275
4 3128 3094 36 2 SHAFT AXEL
5 3128 3094 37 2 SHAFT AXEL
7 0300 8010 00 4 PLAIN WASHER RUNDBRICKA 17.5 / 50 X 3 -11 1300FZB
8 3128 3092 61 1 STOPPER STOPPARE
9 3128 3092 55 2 HOSE HOLDER SLANGHLLARE
10 3128 3092 70 1 BUSHING BUSSNING BD 16-24
11 3128 3092 71 1 BUSHING BUSSNING BD 21-30
12 3128 3092 72 1 BUSHING BUSSNING BD 30-40
13 3128 3092 73 1 BUSHING BUSSNING BD 40-48
14 0500 4500 82 2 PLAIN BEARING GLIDLAGER 30 / 34 X 30 WB802WF
15 3128 3092 54 2 HYDR. CYLINDER HYDRAULCYLINDER Page 213 32/16X90 STAINLESS
16 0147 1323 03 12 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 20 -8.8 FZB
17 3128 3094 40 1 PROTECTION SKYDD
18 3128 2415 00 1 SCREW SKRUV
19 3176 2904 00 4 NIPPLE NIPPEL UNF 7/16 - G 1/8
20 0266 2112 00 1 NUT MUTTER M 12 - 8 FZB
21 3128 3094 41 2 FITTING BOLT PASSBULT
22 0300 8019 00 4 PLAIN WASHER RUNDBRICKA 8,4 / 25 X 2 -11 1312 FZB
24 0544 2106 00 1 GREASE NIPPLE SMRJNIPPEL AH M 6X1 SMS 1568
25 0301 2358 00 2 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
29 0291 1128 18 2 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040

3128 3094 42 005K


273
JAW / KLO 3128 3094 33
JAWKLO

B0026549
274
JAW / KLO 3128 3094 33

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 JAW KLO
2 0501 0000 69 2 BEARING,SP.PL. LEDLAGER GE17HO 2RS
3 0335 2132 02 4 CIRCLIP SPRRING 30 X 1,2 J30X1,2V
4 0544 2106 00 2 GREASE NIPPLE SMRJNIPPEL AH M 6X1 SMS 1568

3128 3094 33 001K


275
MAGAZINE / MAGASIN 3128 3094 08 FRONT CAROUSEL
MAGAZINEMAGASIN

B0013779
276
MAGAZINE / MAGASIN 3128 3094 08 FRONT CAROUSEL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 3128 3092 13 1 HOLDER HLLARE
3 3128 3092 16 1 PROTECTION ARCH SKYDDSBGE
4 3128 3092 17 2 BEARING LAGER
5 3128 3092 19 1 DISK SKIVA
6 3128 3092 22 1 TUBE DRIVER RRADAPTER
8 0108 1396 00 4 SPRING PIN RRPINNE 10 X 60 DIN 1481
9 0147 1409 03 3 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 70 - 8.8 FZB
10 0301 2358 00 3 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
11 0291 1128 22 3 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
12 5112 2646 00 2 U-BOLT U-BULT P 69,9 M 8 77
13 0108 1361 00 2 SPRING PIN RRPINNE 8 X 40 DIN 1481

3128 3094 08 003K


277
HOSE SET / SLANGSATS 3128 3112 01 FRONT CAROUSEL
HOSE SETSLANGSATS

B0015365
278
HOSE SET / SLANGSATS 3128 3112 01 FRONT CAROUSEL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BHA01 3217 9578 11 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 700, 3/16
BHA02 3217 9578 11 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 700, 3/16
BHA03 3176 6976 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2000 R2AT
BHA04 3176 6976 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2000 R2AT
BHJ01 3217 9578 11 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 700, 3/16
BHJ02 3217 9578 11 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 700, 3/16
BHJ03 3176 6976 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2000 R2AT
BHJ04 3176 6976 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2000 R2AT

3128 3112 01 005K


279
DIVIDING DISK / DELNINGSSKIVA 3128 3165 60
DIVIDING DISKDELNINGSSKIVA

B0031013
280
DIVIDING DISK / DELNINGSSKIVA 3128 3165 60

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3165 59 1 DIVIDING DISK DELNINGSSKIVA
2 0300 0274 91 6 PLAIN WASHER RUNDBRICKA 9 / 35 X 3 -HB180/200 FZB
3 0291 1128 18 3 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040
4 0147 1331 03 3 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 55 - 8.8 FZB

3128 3165 60 001K


281
MAGAZINE / MAGASIN 3128 3094 10 REAR CAROUSEL
MAGAZINEMAGASIN

B0044564
282
MAGAZINE / MAGASIN 3128 3094 10 REAR CAROUSEL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 3128 3092 33 1 HOLDER HLLARE
3 3128 3092 38 1 PROTECT. FRAME SKYDDSRAM
4 3128 2578 41 10 ROLLER RULLE
5 3128 3092 32 1 DIVIDING DISK DELNINGSSKIVA
6 3128 3092 76 1 ROLLER DISC RULLSKIVA
7 0108 1396 00 5 SPRING PIN RRPINNE 10 X 60 DIN 1481
8 3128 3092 45 1 TUBE DRIVER RRADAPTER
9 0301 2358 00 8 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
10 0291 1128 22 4 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
11 3128 3092 81 1 TURNING DEVICE VRIDDON Page 285
12 3176 6510 00 2 NIPPLE NIPPEL UNF 9/16 - G 1/8
13 0211 1362 03 12 SCREW SKRUV MC6S M 10 X 25 - 8.8 FZB
14 0211 1368 03 12 SCREW SKRUV MC6S M 10 X 55 - 8.8 FZB
15 0147 1402 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 35 - 8.8 FZB
16 0147 1403 03 5 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 40 - 8.8 FZB
18 3128 3092 79 6 STOPPER STOPPARE
20 0108 1361 00 3 SPRING PIN RRPINNE 8 X 40 DIN 1481
21 5112 2646 00 3 U-BOLT U-BULT P 69,9 M 8 77
22 3128 3208 92 1 SUPPORTDISC STDSKIVA

3128 3094 10 011K


283
TURNING DEVICE / VRIDDON 3128 3092 81
TURNING DEVICEVRIDDON

B0045179
284
TURNING DEVICE / VRIDDON 3128 3092 81

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3128 3125 82 1 SEAL KIT TTNINGSSATS INCL.POS 200,202,207-212
3128 3125 83 1 BEARING SET LAGERSATS INCL.POS 300,301,304,305
1 1 HOUSE HUS NOT SOLD SEPARATELY
2 1 SHAFT AXEL NOT SOLD SEPARATELY
3 1 PISTON KOLV NOT SOLD SEPARATELY
4 3128 3125 88 1 END CAP NDMUFF
110 4 PLUG PLUGG NOT SOLD SEPARATELY
118 2 SCREW SKRUV NOT SOLD SEPARATELY
122 1 SCREW SKRUV NOT SOLD SEPARATELY
123 1 NIPPLE NIPPEL NOT SOLD SEPARATELY
125 1 BUSHING BUSSNING NOT SOLD SEPARATELY
200 1 SEAL TTNING NOT SOLD SEPARATELY
202 1 SEAL TTNING NOT SOLD SEPARATELY
207 1 SEAL TTNING NOT SOLD SEPARATELY
208 1 SEAL TTNING NOT SOLD SEPARATELY
209 1 SEAL TTNING NOT SOLD SEPARATELY
210 1 SEAL TTNING NOT SOLD SEPARATELY
211 1 O-RING O-RING NOT SOLD SEPARATELY
212 1 BACK-UP RING STDRING NOT SOLD SEPARATELY
300 1 RING RING NOT SOLD SEPARATELY
301 1 RING RING NOT SOLD SEPARATELY
304 1 BACK-UP RING STDRING NOT SOLD SEPARATELY
305 1 BACK-UP RING STDRING NOT SOLD SEPARATELY
400 1 RING RING NOT SOLD SEPARATELY

3128 3092 81 007K


285
HOSE SET / SLANGSATS 3128 3111 23 REAR MAGAZINE
HOSE SETSLANGSATS

B0015365
286
HOSE SET / SLANGSATS 3128 3111 23 REAR MAGAZINE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
MR01 0574 0316 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2500 R2AT
MR02 0574 0316 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2500 R2AT

3128 3111 23 005K


287
STOP / STOPP 3128 3094 11
STOPSTOPP

B0013316
288
STOP / STOPP 3128 3094 11

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3094 15 1 DISK SKIVA
2 3128 3094 12 1 HUB NAV
3 0147 1326 03 3 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 30 - 8.8 FZB
4 0147 1336 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 80 - 8.8 FZB
5 3128 3112 78 1 WASHER BRICKA
6 0291 1128 18 4 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040

3128 3094 11 002K


289
HOSE SET / SLANGSATS 3128 3159 83 TO FEED (COP 1132)
HOSE SETSLANGSATS

B0015365
290
HOSE SET / SLANGSATS 3128 3159 83 TO FEED (COP 1132)

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
HDP01 0574 1321 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 2500 R2AT
RRL01 0574 2320 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 2500 R2AT
RRR01 0574 2320 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 2500 R2AT
HP01 0574 0000 15 1 HOSE ASSEMBLY SLANGLEDNING 19 X 2500 R9R
HT01 0574 0000 25 1 HOSE ASSEMBLY SLANGLEDNING 19 X 2500 R2AT
WF01 0574 0070 67 1 HOSE ASSEMBLY SLANGLEDNING 19 X 2850 R2AT
AL1 0574 3255 98 1 HOSE ASSEMBLY SLANGLEDNING 10 X2650 R2AT

3128 3159 83 004K


291
DRILL HOLDER / BORRHLLARE 3128 3188 48
DRILL HOLDERBORRHLLARE

B0039129
292
DRILL HOLDER / BORRHLLARE 3128 3188 48

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3188 49 1 ARM ARM
2 3128 3188 51 1 HYDR. CYLINDER HYDRAULCYLINDER Page 295
3 3128 3091 73 1 PLATE PLT
4 3128 3091 77 1 BRACKET FSTDON
6 3128 3091 72 1 TURNING DEVICE VRIDDON Page 297
7 0501 0000 17 1 BEARING,SP.PL. LEDLAGER 25 / 47 X 28
8 0335 1127 00 1 CIRCLIP SPRRING SGA 25 X 1,2 DIN 471
9 0192 1320 00 2 SET SCREW STOPPSKRUV M 8 X 12 T6SS DIN 915
10 0301 2335 00 10 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
11 0301 2344 00 13 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
12 0301 2358 00 10 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
14 0147 1371 03 7 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 70 - 8.8 FZB
15 3128 3150 71 1 ADJUSTING PLATE JUSTERPLT
16 0147 1405 03 6 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 50 - 8.8 FZB
17 0291 1128 20 8 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
18 0291 1128 22 4 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
20 0261 1111 00 1 NUT MUTTER M 10 - 4
21 0147 1363 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
22 3128 3126 89 1 COVER LOCK
23 0544 2162 00 1 GREASE NIPPLE SMRJNIPPEL ISO 7 - R 1/8 TYPE AH
24 0147 1328 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 40 - 8.8 FZB
25 3176 6348 00 5 NIPPLE NIPPEL UNF 9/16 - G 1/4
26 0147 1365 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 40 - 8.8 FZB
27 3128 3077 18 1 HOSE HOLDER SLANGHLLARE
28 3217 3124 00 1 SHACKLE SCHACKEL STRAIGHT M10,15MM OPENING

3128 3188 48 003K


293
HYDR. CYLINDER / HYDRAULCYLINDER 3128 3188 51
HYDR. CYLINDERHYDRAULCYLINDER

B0047204
294
HYDR. CYLINDER / HYDRAULCYLINDER 3128 3188 51

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3222 3139 71 1 SEALING SET PACKNINGSSATS INCL.POS.6(2X),7-11
1 1 CYL.BARREL CYLINDERRR NOT SOLD SEPARATELY
2 3222 3264 63 1 PISTON ROD KOLVSTNG
3 3222 3264 58 1 COVER LOCK
4 3222 3264 59 1 PISTON KOLV
5 3222 3264 60 1 NUT MUTTER
6 2 GUIDE RING STYRRING NOT SOLD SEPARATELY
7 1 PISTON SEAL KOLVTTNING NOT SOLD SEPARATELY
8 1 PISTON ROD SEAL KOLVSTNGSTTN. NOT SOLD SEPARATELY
9 1 O-RING O-RING NOT SOLD SEPARATELY
10 1 BACK-UP RING STDRING NOT SOLD SEPARATELY
11 1 WIPER AVSTRYKARE NOT SOLD SEPARATELY

3128 3188 51 002K


295
TURNING DEVICE / VRIDDON 3128 3091 72
TURNING DEVICEVRIDDON

B0032247
296
TURNING DEVICE / VRIDDON 3128 3091 72

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3128 3092 51 1 SEAL KIT TTNINGSSATS INCL.POS: 21,23-26,32,34,40,41
38 3128 3092 91 2 KEY KIL

3128 3091 72 004K


297
HOSE SET / SLANGSATS 3128 3111 91 BIH-ARM
HOSE SETSLANGSATS

B0015365
298
HOSE SET / SLANGSATS 3128 3111 91 BIH-ARM

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
DH01 0574 0314 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2100 R2AT
DH02 0574 0314 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2100 R2AT
DH11 3176 6487 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1600 R2AT
DH21 3176 6487 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1600 R2AT
DH22 3176 6487 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1600 R2AT

3128 3111 91 003K


299
BOLT ROTATOR / BULTROTATOR 3128 3161 78 OMS160
BOLT ROTATORBULTROTATOR

B0045028
300
BOLT ROTATOR / BULTROTATOR 3128 3161 78 OMS160

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 3115 3473 83 1 HYDRAULIC MOTOR HYDRAULMOTOR Page 303 MSQ 160 SH (07)
12 0147 1381 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 130 - 8.8 FZB
14 0291 1128 20 4 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
15 3128 3072 40 1 TOOL RETAINER VERKTYGSHLLARE
16 0301 2378 00 2 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
17 0301 2358 00 4 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
18 0147 1401 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 30 - 8.8 FZB
19 0147 1474 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 25 - 8.8 FZB
20 3128 3161 81 1 ADAPTER ADAPTER
21 3128 3161 80 1 BEARING RETAIN. LAGERHLLARE
22 0147 1336 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 80 - 8.8 FZB
23 0301 2335 00 1 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
24 0108 1524 00 1 SPRING PIN RRPINNE 16 X 80 DIN 1481
25 0544 2162 00 1 GREASE NIPPLE SMRJNIPPEL ISO 7 - R 1/8 TYPE AH
26 0502 1236 00 1 BALL BEARING KULLAGER 50 / 80 X 16
27 0335 1145 00 1 CIRCLIP SPRRING SGA 50 X 2 DIN 471
28 0108 1353 00 4 SPRING PIN RRPINNE 8 X 20 DIN 1481
30 3115 1459 00 1 NIPPLE NIPPEL
31 3176 6515 00 1 NIPPLE NIPPEL UNF 7/8 - G 1/2
32 3176 6565 00 1 NIPPLE NIPPEL UNF 7/8 - G 1/2
100 1 CHOOSE SLEEVE VLJ HYLSA Page 305

3128 3161 78 005K


301
HYDRAULIC MOTOR / HYDRAULMOTOR 3115 3473 83 MSQ 160 SH (07)
HYDRAULIC MOTORHYDRAULMOTOR

B0040501
302
HYDRAULIC MOTOR / HYDRAULMOTOR 3115 3473 83 MSQ 160 SH (07)

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3115 3473 90 1 SEAL KIT TTNINGSSATS INCL. POS 2,4,5,10,18,19,25

3115 3473 83 003K


303
CHOOSE SLEEVE / VLJ HYLSA
CHOOSE SLEEVEVLJ HYLSA

B0045030
304
CHOOSE SLEEVE / VLJ HYLSA

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BM03 3128 3153 72 1 SLEEVE HYLSA HEX27(H=28.5)
BM03 3128 3153 74 1 SLEEVE HYLSA HEX30(H=31.6)
BM03 3128 3153 75 1 SLEEVE HYLSA HEX36(H=37.7)
BM03 3128 3153 76 1 SLEEVE HYLSA HEX33.3(H=35)
BM03 3128 3153 77 1 SLEEVE HYLSA HEX32(H=33.5)
BM03 3128 3153 78 1 SLEEVE HYLSA OCT.1 1/8 (O=30.7)
BM03 3128 3153 79 1 SLEEVE HYLSA HEX46(H=48)
BM03 3128 3178 38 1 SLEEVE HYLSA HEX38(H=39.7)

3128 3084 74 008K


305
HOSE SET / SLANGSATS 3128 3111 03 BOLT ROTATOR
HOSE SETSLANGSATS

X0000000
306
HOSE SET / SLANGSATS 3128 3111 03 BOLT ROTATOR

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BRO01 3176 6862 00 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 700 R2AT
BRO02 3176 6862 00 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 700 R2AT
BRO03 0574 2320 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 2500 R2AT
BRO04 0574 2320 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 2500 R2AT

3128 3111 03 005K


307
FEEDING DEVICE / INMATARE 3128 3108 78
FEEDING DEVICEINMATARE

B0013783
308
FEEDING DEVICE / INMATARE 3128 3108 78

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3108 79 1 ATTACHMENT FSTE
2 3128 3108 81 1 PIPE GUIDE RRSTYRNING
3 3128 3108 83 1 HYDR. CYLINDER HYDRAULCYLINDER Page 311
5 3128 3108 90 1 CRADLE SLDE
6 3128 3108 91 1 HOSE GUIDE SLANGSTYRNING
9 3176 6351 00 2 NIPPLE NIPPEL UNF 9/16 - G 1/4
10 0147 1332 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 60 - 8.8 FZB
11 0147 1361 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 22 - 8.8 FZB
12 0147 1365 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 40 - 8.8 FZB
13 0147 1367 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 50 - 8.8 FZB
14 0301 2335 00 8 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
15 0301 2344 00 12 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
16 0301 2358 00 2 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
17 0291 1128 20 4 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
18 0291 1128 22 1 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
19 0291 1128 18 4 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040

3128 3108 78 005K


309
HYDR. CYLINDER / HYDRAULCYLINDER 3128 3108 83
HYDR. CYLINDERHYDRAULCYLINDER

B0037185
310
HYDR. CYLINDER / HYDRAULCYLINDER 3128 3108 83

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
9120 0993 02 1 SEAL KIT TTNINGSSATS POS. 2,5,6,8-11
1 9126 4293 00 1 PISTON KOLV
7 9126 4244 00 1 COVER LOCK

3128 3108 83 005K


311
NOZZLE SET / MUNSTYCKSSATS 3128 3133 34
NOZZLE SETMUNSTYCKSSATS

B0059233
312
NOZZLE SET / MUNSTYCKSSATS 3128 3133 34

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3108 84 1 NOZZLE MUNSTYCKE
2 3128 3109 15 1 HOSE NIPPLE SLANGNIPPEL
3 0347 6111 00 3 HOSE CLIP SLANGKLMMA 32 - 44 FZB
4 9106 1014 20 1 HOSE CONNECTION SLANGANSLUTNING
100 1 CHOOSE HOSE VLJ SLANG Page 315

3128 3133 34 005K


313
CHOOSE HOSE / VLJ SLANG
CHOOSE HOSEVLJ SLANG

X0000000
314
CHOOSE HOSE / VLJ SLANG

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BP04 9106 0633 12 0M HOSE SLANG ID32/OD45/L=1-40M
BP04 9106 0633 13 0M HOSE SLANG FOR 25MM CARTRIDGE
BP04 9106 0633 20 0M HOSE SLANG FOR 20MM CARTRIDGE

3128 3133 29 006K


315
HOSE SET / SLANGSATS 3128 3112 11 NOZZLE FEEDER
HOSE SETSLANGSATS

B0015365
316
HOSE SET / SLANGSATS 3128 3112 11 NOZZLE FEEDER

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
NF01 0574 0315 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2300 R2AT
NF02 0574 0330 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2700 R2AT

3128 3112 11 002K


317
HOSE FRAME SET / SLANGHLLARSATS
HOSE FRAME SETSLANGHLLARSATS

B0061290
318
HOSE FRAME SET / SLANGHLLARSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3181 89 1 HOSE ATTACHMENT SLANGFSTE
2 0301 2344 00 2 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
3 9106 2210 64 1 HOSE COUPLING SLANGKOPPLING
4 0301 2358 00 8 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
5 0291 1128 20 2 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
6 0291 1128 22 4 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
7 0147 1405 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 50 - 8.8 FZB
8 0147 1372 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 75 - 8.8 FZB

3128 3181 88 004K


319
HOSE SET / SLANGSATS 3128 3111 13
HOSE SETSLANGSATS

B0015365
320
HOSE SET / SLANGSATS 3128 3111 13

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
SSP01 3176 6862 00 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 700 R2AT
SSP02 3176 6864 00 1 HOSE ASSEMBLY SLANGLEDNING 12,5X2400 R2AT
SST01 0574 2255 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 400 R2AT
SST02 3176 6864 00 1 HOSE ASSEMBLY SLANGLEDNING 12,5X2400 R2AT
2AL01 3176 5685 00 1 HOSE ASSEMBLY SLANGLEDNING 10 X 400 R2AT
2AL02 0574 1321 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 2500 R2AT

3128 3111 13 002K


321
TAPERED ROD / KONSTNG SPLITSET
TAPERED RODKONSTNG

B0050446
322
TAPERED ROD / KONSTNG SPLITSET

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3217 9861 10 1 TAPERED ROD KONSTNG
BU05 9110 9405 02 1 ADAPTER ADAPTER SPLIT SET SS39
BU05 9110 9405 03 1 ADAPTER ADAPTER SPLIT SET SS33
BU05 9110 9405 04 1 ADAPTER ADAPTER SPLIT SET SS46

3128 3203 67 001D


323
HOSE SET / SLANGSATS 3128 3161 27
HOSE SETSLANGSATS

B0015365
324
HOSE SET / SLANGSATS 3128 3161 27

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
FE01 0574 1269 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 1200 R2AT
FE02 0574 1269 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 1200 R2AT
FL01 0574 0063 69 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1200 R2AT
FL02 0574 0063 69 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1200 R2AT

3128 3161 27 002K


325
BOLT STAND / BULTSTLL 9106 2490 16
BOLT STANDBULTSTLL

B0054201
326
BOLT STAND / BULTSTLL 9106 2490 16

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 9106 2463 20 1 BOLT HOLDER BULTHLLARE
3 9106 2490 05 1 BOLT HOLDER BULTHLLARE
8 0301 2358 00 8 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
9 0301 2378 00 4 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
10 0291 1128 22 4 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
11 0147 1404 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 45 - 8.8 FZB
16 0147 1481 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 60 - 8.8 FZB

9106 2490 16 003K


327
BOLT STAND / BULTSTLL 9106 2463 03
BOLT STANDBULTSTLL

B0054200
328
BOLT STAND / BULTSTLL 9106 2463 03

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
5 9106 2463 60 1 BOLT HOLDER BULTHLLARE
8 0301 2358 00 6 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
10 0291 1128 22 3 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
11 0147 1404 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 45 - 8.8 FZB
12 0147 1412 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 85 - 8.8 FZB

9106 2463 03 002K


329
330
BOOM / BOM
LIST OF CONTENTS
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
BOOM BOM 337
3128 3214 72 BASIC BOOM GRUNDBOM 339
BOOM PART BOMDEL 341
3125 3062 81 BOOM ATTACHMENT BOMFSTE 343 BUT 35BC
3128 2800 43 BOOM LINK BOMLNK 345
3128 2800 03 CYLINDER LINK CYLINDERLNK 347
3125 3077 80 EXPANDING SHAFT EXP.AXEL 349
3125 3071 80 EXPANDING SHAFT EXP.AXEL 351
BOOM BODY BOMKROPP 353
9106 0630 10 DOUBLE CH.VALVE HYDRAULLS 355
9106 0630 11 DOUBLE CH.VALVE HYDRAULLS 357
9121 7045 02 HYDR. CYLINDER HYDRAULCYLINDER 359 BOOM CYL. REAR
140/115X706 210BAR OVERCENTER
8231 1202 86 CHECK VALVE BACKVENTIL 361
3125 3071 81 EXPANDING SHAFT EXP.AXEL 363
3125 4873 96 TELESCOPE SET TELESKOPSATS 365
3125 4889 83 BEARING HOUSING LAGERHUS 367
3128 2592 00 HYDR. CYLINDER HYDRAULCYLINDER 369 BOOM EXT.
DIM 80-50X1601,5
3155 1772 80 EXPANDING SHAFT EXP.AXEL 371
EMC-SET EMC-SATS 373
3128 3214 93 ROTARY UNIT VRIDENHET 375
9111 4018 02 TURNING DEVICE VRIDDON 377
9111 4018 01 TURNING DEVICE VRIDDON 379 BHR 30 C
9236 2022 42 BRAKE BROMS 383
9106 1652 02 HYDRAULIC MOTOR HYDRAULMOTOR 385
3128 3192 18 DRILL SETTING BORRINSTLLARE 387
BEARING HOUSING LAGERHUS 389

331
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
3125 1982 80 EXPANDING SHAFT EXP.AXEL 391
3128 3192 26 FEED HOLDER MATARHLLARE 393
3125 1982 80 EXPANDING SHAFT EXP.AXEL 391
3125 4952 80 EXPANDING SHAFT EXP.AXEL 395
3128 3061 80 HOLDER HLLARE 397
3128 3061 81 HOLDER HLLARE 399
CYLIND.BRACKET CYLINDERFSTE 401
9121 7093 02 HYDR. CYLINDER HYDRAULCYLINDER 403 LOOK-OUT
100/63X406
3128 2312 90 HYDR. CYLINDER HYDRAULCYLINDER 407 HC09L80-50L-1000-A37
3128 2099 55 CHECK VALVE BACKVENTIL 409
SIGN SET SKYLTSATS 411
3128 3117 94 PROTECTION ROOF SKYDDSTAK 413
3128 3118 33 GUIDE STRIP STYRLIST 415
3128 3118 46 BULKHEAD CONN. SKOTTGENOMGNG 417
3128 3108 52 BULKHEAD CONN. SKOTTGENOMGNG 419 1/4
3128 3108 54 BULKHEAD CONN. SKOTTGENOMGNG 421 3/8
3128 3108 56 BULKHEAD CONN. SKOTTGENOMGNG 423
3128 3108 58 BULKHEAD CONN. SKOTTGENOMGNG 425 3/4
3128 3221 21 HOSE HOLDER SLANGHLLARE 427
3128 3108 58 BULKHEAD CONN. SKOTTGENOMGNG 425 3/4
3128 3229 89 HOSE HOLDER SET SLANGHLLARSATS 429
HOSE HOLDER SLANGHLLARE 431
HOSE HOLDER SLANGHLLARE 433
3128 3229 82 HOSE HOLDER SLANGHLLARE 435
3128 3215 04 COVER SET TCKLOCKSATS 437
COVER, CPL. SKYDD KOMPL. 439
HYDR. SYSTEM HYDRAULSYSTEM 441
9106 0630 10 DOUBLE CH.VALVE HYDRAULLS 355

332
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
3128 3135 71 HOSE SET SLANGSATS 443 BUT35 BS VER.G
8991 9598 21 HOSE SET COMPL. SLANGSATS KOMPL 445
3128 3134 77 HOSE SET SLANGSATS 447
3128 3134 81 HOSE SET SLANGSATS 449 DRIVE UNIT
3128 3134 83 HOSE SET SLANGSATS 451 CRADLE INDEX
3128 3134 85 HOSE SET SLANGSATS 453 TELESCOPIC BOLT CRADLE
3128 3134 87 HOSE SET SLANGSATS 455 DRILL STEEL SUPPORT
3128 3134 91 HOSE SET SLANGSATS 457 STINGER
3128 3134 93 HOSE SET SLANGSATS 459 FRONT MAGAZINE
3128 3134 97 HOSE SET SLANGSATS 461 REAR MAGAZINE
3128 3230 89 HOSE SET SLANGSATS 463
3128 3135 05 HOSE SET SLANGSATS 465 DRILL HOLDER ARM
3128 3135 07 HOSE SET SLANGSATS 467
3128 3135 09 HOSE SET SLANGSATS 469
3128 3135 15 HOSE SET SLANGSATS 471 SPLIT-SET
8991 9598 22 HOSE SET COMPL. SLANGSATS KOMPL 473
HOSE SET SLANGSATS 475
HOSE SET SLANGSATS 477 DRIVE UNIT
HOSE SET SLANGSATS 479
HOSE SET SLANGSATS 481
HOSE SET SLANGSATS 483
HOSE SET SLANGSATS 485 STINGER
HOSE SET SLANGSATS 487
HOSE SET SLANGSATS 489
HOSE SET SLANGSATS 491
HOSE SET SLANGSATS 493 DRILL HOLDER ARM
HOSE SET SLANGSATS 495 BOLT ROTATOR
HOSE SET SLANGSATS 497
HOSE SET SLANGSATS 499 SPLIT SET

333
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
HOSE SET SLANGSATS 501 BOOM

334
335
BOOM / BOM
BOOMBOM

B0056709
336
BOOM / BOM

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
M20 3128 3214 72 1 BASIC BOOM GRUNDBOM Page 339
M21 8991 9598 21 1 HOSE SET COMPL. SLANGSATS KOMPL Page 445
M22 8991 9598 22 1 HOSE SET COMPL. SLANGSATS KOMPL Page 473

1260 5018 43 001K


337
BASIC BOOM / GRUNDBOM 3128 3214 72
BASIC BOOMGRUNDBOM

B0050430
338
BASIC BOOM / GRUNDBOM 3128 3214 72

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 BOOM PART BOMDEL Page 341
2 3128 3214 93 1 ROTARY UNIT VRIDENHET Page 375
3 3128 3192 18 1 DRILL SETTING BORRINSTLLARE Page 387
4 1 SIGN SET SKYLTSATS Page 411
10 3128 3117 94 1 PROTECTION ROOF SKYDDSTAK Page 413
11 3128 3118 33 1 GUIDE STRIP STYRLIST Page 415
12 3128 3118 46 1 BULKHEAD CONN. SKOTTGENOMGNG Page 417
13 3128 3117 95 1 PROTECTION SKYDD
14 3128 3221 21 1 HOSE HOLDER SLANGHLLARE Page 427
15 3128 3229 89 1 HOSE HOLDER SET SLANGHLLARSATS Page 429
20 3128 3215 04 3 COVER SET TCKLOCKSATS Page 437
21 2 COVER, CPL. SKYDD KOMPL. Page 439
30 1 HYDR. SYSTEM HYDRAULSYSTEM Page 441
31 3128 3135 71 1 HOSE SET SLANGSATS Page 443 BUT35 BS VER.G

3128 3214 72 004K


339
BOOM PART / BOMDEL
BOOM PARTBOMDEL

B0009293
340
BOOM PART / BOMDEL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3125 3062 81 1 BOOM ATTACHMENT BOMFSTE Page 343 BUT 35BC
2 3128 2800 43 1 BOOM LINK BOMLNK Page 345
3 3128 2800 03 2 CYLINDER LINK CYLINDERLNK Page 347
4 3125 3077 80 2 EXPANDING SHAFT EXP.AXEL Page 349
5 3128 3069 49 1 SHAFT AXEL
6 3125 3071 80 2 EXPANDING SHAFT EXP.AXEL Page 351
11 1 BOOM BODY BOMKROPP Page 353
12 9121 7045 02 2 HYDR. CYLINDER HYDRAULCYLINDER Page 359 BOOM CYL. REAR
140/115X706 210BAR OVERCENTER
13 3125 3071 81 2 EXPANDING SHAFT EXP.AXEL Page 363
15 3125 4873 96 1 TELESCOPE SET TELESKOPSATS Page 365
17 0147 1479 03 5 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 50 - 8.8 FZB
21 0291 1128 25 4 LOCK NUT LSMUTTER M 16 - 8 FZB / ISO 7040
31 0102 0460 00 4 PIN PINNE CP 12 X 30
32 3128 2582 61 2 SUPPORT STD
33 3128 0902 00 2 SPACER DISTANS
34 3128 0275 01 1 CYLINDER GUARD CYLINDERSKYDD
35 3128 0275 02 1 CYLINDER GUARD CYLINDERSKYDD
36 0147 1474 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 25 - 8.8 FZB
37 0147 1478 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 45 - 8.8 FZB
50 1 EMC-SET EMC-SATS Page 373
70 3128 2800 00 4 THRUST BEARING AXIALLAGER
71 3128 3069 50 1 SHAFT AXEL
72 3128 2800 04 4 THRUST BEARING AXIALLAGER
73 3128 3069 53 2 BOLT BULT
74 0291 1128 28 2 LOCK NUT LSMUTTER M 20 - 8 FZB / ISO 7040
80 0663 6138 00 4 O-RING O-RING 69,5 X 3 70 SHORE

3128 3097 61 004K


341
BOOM ATTACHMENT / BOMFSTE 3125 3062 81 BUT 35BC
BOOM ATTACHMENTBOMFSTE

B0038069
342
BOOM ATTACHMENT / BOMFSTE 3125 3062 81 BUT 35BC

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3125 3062 10 1 BOOM ATTACHMENT BOMFSTE
2 0500 4520 07 2 BUSHING BUSSNING 90 / 95 X 80 9080 DX
3 0544 2162 00 2 GREASE NIPPLE SMRJNIPPEL ISO 7 - R 1/8 TYPE AH
4 0686 9252 27 2 PROTECTION CAP SKYDDSHUV 12 X 12 PELD / RED

3125 3062 81 006K


343
BOOM LINK / BOMLNK 3128 2800 43
BOOM LINKBOMLNK

B0028514
344
BOOM LINK / BOMLNK 3128 2800 43

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 2800 01 1 BOOM LINK BOMLNK
2 0544 2153 00 1 GREASE NIPPLE FETTNIPPEL AH G 1/4 SMS 1585
3 0686 9252 27 1 PROTECTION CAP SKYDDSHUV 12 X 12 PELD / RED
4 0147 1320 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 12 - 8.8 FZB

3128 2800 43 005K


345
CYLINDER LINK / CYLINDERLNK 3128 2800 03
CYLINDER LINKCYLINDERLNK

B0038071
346
CYLINDER LINK / CYLINDERLNK 3128 2800 03

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 CYLINDER LINK CYLINDERLNK
2 0500 4520 06 2 BUSHING BUSSNING 70 / 75 X 80 7080 DX
3 0544 2153 00 1 GREASE NIPPLE FETTNIPPEL AH G 1/4 SMS 1585
4 0686 9252 27 1 PROTECTION CAP SKYDDSHUV 12 X 12 PELD / RED

3128 2800 03 003K


347
EXPANDING SHAFT / EXP.AXEL 3125 3077 80
EXPANDING SHAFTEXP.AXEL

B0000559
348
EXPANDING SHAFT / EXP.AXEL 3125 3077 80

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 SHAFT AXEL
2 3125 3078 00 2 BUSHING BUSSNING
3 3125 3079 00 1 BOLT BULT
4 0291 1128 28 1 LOCK NUT LSMUTTER M 20 - 8 FZB / ISO 7040

3125 3077 80 003K


349
EXPANDING SHAFT / EXP.AXEL 3125 3071 80
EXPANDING SHAFTEXP.AXEL

B0000559
350
EXPANDING SHAFT / EXP.AXEL 3125 3071 80

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 SHAFT AXEL
2 3125 3072 00 2 BUSHING BUSSNING
3 0147 1571 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 20 X 200 - 8.8 FZB
4 0291 1128 28 1 LOCK NUT LSMUTTER M 20 - 8 FZB / ISO 7040

3125 3071 80 005K


351
BOOM BODY / BOMKROPP
BOOM BODYBOMKROPP

B0028515
352
BOOM BODY / BOMKROPP

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3070 33 1 BOOM BODY BOMKROPP
2 3128 3038 96 2 BUSHING BUSSNING
3 0544 2162 00 2 GREASE NIPPLE SMRJNIPPEL ISO 7 - R 1/8 TYPE AH
4 0686 9252 27 2 PROTECTION CAP SKYDDSHUV 12 X 12 PELD / RED
5 0147 1320 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 12 - 8.8 FZB
35 9106 0630 10 2 DOUBLE CH.VALVE HYDRAULLS Page 355
36 0211 1962 91 3 SCREW SKRUV MC6S M 8 X 35 - 12.9
39 9106 0630 11 1 DOUBLE CH.VALVE HYDRAULLS Page 357
51 0211 1963 14 3 SCREW SKRUV MC6S M 8 X 70 - 12.9

3128 3070 39 007K


353
DOUBLE CH.VALVE / HYDRAULLS 9106 0630 10
DOUBLE CH.VALVEHYDRAULLS

B0014698
354
DOUBLE CH.VALVE / HYDRAULLS 9106 0630 10

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 0631 24 2 SEAL KIT TTNINGSSATS POS.1
2 9106 0631 23 2 CARTRIDGE PATRON

9106 0630 10 003K


355
DOUBLE CH.VALVE / HYDRAULLS 9106 0630 11
DOUBLE CH.VALVEHYDRAULLS

B0014697
356
DOUBLE CH.VALVE / HYDRAULLS 9106 0630 11

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 0631 24 4 SEAL KIT TTNINGSSATS
2 9106 0631 23 4 CARTRIDGE PATRON

9106 0630 11 002K


357
HYDR. CYLINDER / HYDRAULCYLINDER 9121 7045 02 BOOM CYL. REAR %% 140/115X706 210BAR OVER-
HYDR. CYLINDERHYDRAULCYLINDER
CENTER

B0028532
358
HYDR. CYLINDER / HYDRAULCYLINDER 9121 7045 02 BOOM CYL. REAR %% 140/115X706 210BAR OVER-
CENTER

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
8231 1206 53 1 SEAL KIT TTNINGSSATS IN ITEM 11
8231 1206 98 1 SEAL KIT TTNINGSSATS IN ITEM 10,12
9121 7045 50 1 SEAL KIT TTNINGSSATS INCL. ITEM 1,8-9,13-14,16-18,
20-22,24.
2 9127 2299 01 1 PIPE RR
3 9122 3750 00 1 PISTON ROD KOLVSTNG
4 9128 7346 00 1 BEARING BUSHING LAGERBUSSNING
5 0335 2171 00 2 CIRCLIP SPRRING SGH 105 X 4 DIN 472
6 0501 0020 00 1 BEARING,SP.PL. LEDLAGER 70 / 105 X 49
7 9127 2300 00 1 SCREW HLSKRUV
10 8231 1202 86 1 CHECK VALVE BACKVENTIL Page 361
11 8231 1200 35 1 PRESS.REL.VALVE TRYCKBEG.VENTIL
12 8231 1203 67 1 OVERCENT.VALVE LASTHLL.VENTIL
15 9128 6125 00 1 PISTON KOLV
19 9122 3073 00 1 COVER LOCK
23 0544 2162 00 2 GREASE NIPPLE SMRJNIPPEL ISO 7 - R 1/8 TYPE AH
25 9128 5034 00 2 PLUG PLUGG
26 0661 1000 15 2 SEAL WASHER TTNINGSBRICKA 13,74/20,57 X 2,10-SC-14

9121 7045 02 006K


359
CHECK VALVE / BACKVENTIL 8231 1202 86
CHECK VALVEBACKVENTIL

B0012651
360
CHECK VALVE / BACKVENTIL 8231 1202 86

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
- 8231 1206 98 1 SEAL KIT TTNINGSSATS INCL.ITEM 1-3

8231 1202 86 003K


361
EXPANDING SHAFT / EXP.AXEL 3125 3071 81
EXPANDING SHAFTEXP.AXEL

B0024370
362
EXPANDING SHAFT / EXP.AXEL 3125 3071 81

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 SHAFT AXEL
2 3125 3072 00 2 BUSHING BUSSNING
3 0147 1571 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 20 X 200 - 8.8 FZB
4 3125 3073 00 2 SPACER DISTANS
5 0291 1128 28 1 LOCK NUT LSMUTTER M 20 - 8 FZB / ISO 7040

3125 3071 81 005K


363
TELESCOPE SET / TELESKOPSATS 3125 4873 96
TELESCOPE SETTELESKOPSATS

B0028516
364
TELESCOPE SET / TELESKOPSATS 3125 4873 96

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3128 3077 37 1 SPARE PARTS SET RESERVDELSSATS INCL;POS.3,6,10
1 3125 4889 83 1 BEARING HOUSING LAGERHUS Page 367
2 3125 4873 01 1 EXTENSION TUBE TELESKOPRR
3 3125 4921 90 3 KEY KIL
4 3128 2093 02 1 SEAL TTNING
6 0211 1960 83 12 SCREW SKRUV MC6S M 12 X 20 - 12.9
7 3128 2592 00 1 HYDR. CYLINDER HYDRAULCYLINDER Page 369 BOOM EXT.
DIM 80-50X1601,5
8 3155 1772 80 1 EXPANDING SHAFT EXP.AXEL Page 371
9 0147 1961 36 6 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 60 - 8.8 FZB
10 3155 2189 01 6 CRADLE SLDE
11 0301 2378 00 12 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
12 0211 1963 34 12 SCREW SKRUV MC6S M 16 X 90 - 12.9
13 0301 2358 00 12 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
14 0211 1963 33 12 SCREW SKRUV MC6S M 12 X 90 - 12.9

3125 4873 96 008K


365
BEARING HOUSING / LAGERHUS 3125 4889 83
BEARING HOUSINGLAGERHUS

B0028517
366
BEARING HOUSING / LAGERHUS 3125 4889 83

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3125 4889 03 1 BEARING HOUSING LAGERHUS
2 3128 2091 00 6 BUSHING SEGMENT BUSSN.SEGMENT
3 3128 2092 01 2 COVER LOCK
4 3128 2093 01 2 SEAL TTNING
5 3128 2094 01 2 WASHER BRICKA
6 0102 0410 00 2 PIN PINNE CP 10M6 X 30 - 11 1922 04
7 0544 2162 00 3 GREASE NIPPLE SMRJNIPPEL ISO 7 - R 1/8 TYPE AH
8 0686 9252 27 3 PROTECTION CAP SKYDDSHUV 12 X 12 PELD / RED
9 0211 1962 81 12 SCREW SKRUV MC6S M 8 X 20 - 12.9
10 0211 1963 54 16 SCREW SKRUV MC6S M 16 X 160 - 12.9
11 0147 1329 03 18 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 45 - 8.8 FZB
13 0147 1401 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 30 - 8.8 FZB
15 0301 2358 00 4 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB

3125 4889 83 007K


367
HYDR. CYLINDER / HYDRAULCYLINDER 3128 2592 00 BOOM EXT. %% DIM 80-50X1601,5
HYDR. CYLINDERHYDRAULCYLINDER

B0028531
368
HYDR. CYLINDER / HYDRAULCYLINDER 3128 2592 00 BOOM EXT. %% DIM 80-50X1601,5

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3128 2592 18 1 SEAL KIT TTNINGSSATS
2 3128 2592 17 1 WASHER BRICKA
4 3128 2592 16 1 PISTON KOLV
6 1 CYL.BARREL CYLINDERRR
7 3128 2592 15 1 PISTON ROD KOLVSTNG
14 9126 3960 00 1 COVER LOCK
16 3128 2099 98 2 CHECK VALVE BACKVENTIL
17 3128 2090 34 1 PISTON KOLV
18 3176 7714 00 1 BUSHING BUSSNING

3128 2592 00 005K


369
EXPANDING SHAFT / EXP.AXEL 3155 1772 80
EXPANDING SHAFTEXP.AXEL

B0000559
370
EXPANDING SHAFT / EXP.AXEL 3155 1772 80

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3155 1772 00 1 SHAFT AXEL
2 3128 2152 00 2 BUSHING BUSSNING
3 0147 1494 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 140 - 8.8 FZB
4 0291 1128 25 1 LOCK NUT LSMUTTER M 16 - 8 FZB / ISO 7040

3155 1772 80 002K


371
EMC-SET / EMC-SATS
EMC-SETEMC-SATS

B0033641
372
EMC-SET / EMC-SATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3222 3048 78 2 GROUND BRAID JORDFLTA
3 0147 1322 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 16 - 8.8 FZB
4 0301 2335 00 4 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB

3128 2810 43 003K


373
ROTARY UNIT / VRIDENHET 3128 3214 93
ROTARY UNITVRIDENHET

B0058215
374
ROTARY UNIT / VRIDENHET 3128 3214 93

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 9111 4018 02 1 TURNING DEVICE VRIDDON Page 377
3 0211 1963 34 16 SCREW SKRUV MC6S M 16 X 90 - 12.9
4 0301 2378 00 16 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB

3128 3214 93 002K


375
TURNING DEVICE / VRIDDON 9111 4018 02
TURNING DEVICEVRIDDON

B0046199
376
TURNING DEVICE / VRIDDON 9111 4018 02

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9111 4018 01 1 TURNING DEVICE VRIDDON Page 379 BHR 30 C
2 9106 1652 01 1 VALVE BLOCK VENTILBLOCK
3 9106 1652 02 1 HYDRAULIC MOTOR HYDRAULMOTOR Page 385
4 0211 1960 84 2 SCREW SKRUV MC6S M 12 X 35 -12.9

9111 4018 02 002K


377
TURNING DEVICE / VRIDDON 9111 4018 01 BHR 30 C
TURNING DEVICEVRIDDON

B0045796
378
TURNING DEVICE / VRIDDON 9111 4018 01 BHR 30 C

(Sheet 1 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
1 3128 0389 00 1 PLANET CARRIER PLANETBRARE
2 3128 0464 00 3 GEAR WHEEL KUGGHJUL
3 0335 2142 00 3 CIRCLIP SPRRING SGH 45 X 1,75 DIN 472
4 0515 0100 07 6 NEEDLE CARRIER NLRULLKRANS 45 / 53 X 28
5 3128 0480 00 3 PIN TAPP
6 3128 0483 00 6 BEARING WASHER LAGERBRICKA
7 0101 1460 00 4 PIN PINNE CP 12H6 X 30 - 11 1650 06
8 3128 0479 00 1 SPACER DISTANS
9 3128 3213 00 1 SPUR PINION KUGGDREV
10 0211 1960 81 6 SCREW SKRUV MC6S M 10 X 30 - 12.9
11 4350 1722 00 1 PLANET CARRIER PLANETBRARE
12 4350 2511 00 1 PLANET GEAR DR. PLANETVXELDREV
13 3128 0478 00 1 WASHER BRICKA
14 4350 2036 00 1 GEAR WHEEL HOUS KUGGHJULSHUS
15 0211 1963 47 10 SCREW SKRUV MC6S M 12 X 130 - 12.9
16 0661 1033 00 1 SEAL WASHER TTNINGSBRICKA 21,5 / 28,6 X 2,5 FZ ST.
17 0686 6444 03 1 PLUG PROPP
18 0335 2173 00 1 CIRCLIP SPRRING SGH 110 X 4 DIN 472
19 0663 6149 00 1 O-RING O-RING 124,5 X 3 70 SHORE
FOR SURFACE APPLICATION
20 0211 1960 84 6 SCREW SKRUV MC6S M 12 X 35 -12.9
21 4350 2162 00 1 INTERMED. PART MELLANDEL
22 0666 4251 00 2 RADIAL LIP SEAL RADIALTTNING SIMRIT 28 / 50 X 10
23 4350 2163 00 1 SHAFT AXEL
24 9236 2022 42 1 BRAKE BROMS Page 383
25 4350 2161 00 1 INTERMED. PART MELLANDEL
28 0211 1963 37 12 SCREW SKRUV MC6S M 8 X 100 - 12.9
29 0196 1242 00 1 SET SCREW STOPPSKRUV M 6 X 8 SK6SS DIN 916
30 0337 8107 00 2 FLAT KEY PLATTKIL 8 X 7 X 30 DIN 6885 A
31 4350 2059 00 1 HUB NAV
32 4350 2219 00 1 RING RING
33 0335 1119 00 3 CIRCLIP SPRRING SGA 17 X 1 DIN 471

9111 4018 01 005K


379
TURNING DEVICE / VRIDDON 9111 4018 01
(Sheet 2 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
34 4350 2211 00 3 BEARING WASHER LAGERBRICKA
35 0516 4100 05 3 INNER RING INNERRING JR 17 X 20 X 20
36 0515 0100 11 3 NEEDLE CARRIER NLRULLKRANS 20 / 26 X 20
37 4350 1881 00 3 GEAR WHEEL KUGGHJUL
38 4350 1735 00 3 BEARING WASHER LAGERBRICKA
39 0335 2132 00 3 CIRCLIP SPRRING SGH 30 X 1,2 DIN 472
40 4350 1736 00 6 BEARING WASHER LAGERBRICKA
41 4350 1760 00 3 SHAFT AXEL
42 4350 1741 00 3 GEAR WHEEL KUGGHJUL
43 0515 1445 00 3 NEEDLE CARRIER NLRULLKRANS 30 / 40 X 30
44 3128 0472 00 1 FLANGE FLNS
45 0211 1962 95 18 SCREW SKRUV MC6S M 16 X 40 - 12.9
46 3128 0488 00 1 GEAR RING KUGGKRANS
47 0211 1963 28 36 SCREW SKRUV MC6S M 16 X 80 - 12.9
48 0211 1963 23 18 SCREW SKRUV MC6S M 16 X 75 - 12.9
49 0211 1963 03 10 SCREW SKRUV MC6S M 16 X 50 - 12.9
50 0244 4143 00 4 SCREW, DRIVE SKRUV, DRIV KDS 2,5 X 5 SMS 1549 FZB
51 0690 3181 00 1 PLATE SKYLT 55 X 27 11 2333 56
52 0544 2162 00 6 GREASE NIPPLE SMRJNIPPEL ISO 7 - R 1/8 TYPE AH
54 0663 2103 06 1 O-RING O-RING 77 X 3 70 SHORE
55 0211 1963 09 2 SCREW SKRUV MC6S M 16 X 60 - 12.9
57 3176 7707 00 1 NIPPLE NIPPEL UNF 9/16 - M12 X 1,5
58 0661 1005 00 1 SEAL WASHER TTNINGSBRICKA 12.7 / 18 X 1,5 TREDO
12.7 / 18 X 1,5 TREDO
FZ STEEL
59 3128 0934 00 1 NIPPLE NIPPEL
60 0661 1015 00 1 SEAL WASHER TTNINGSBRICKA 10,7 / 16 X 1,5 - FZ ST
63 3128 3002 30 1 BACK-UP RING STDRING
65 0686 9252 27 6 PROTECTION CAP SKYDDSHUV 12 X 12 PELD / RED
66 3128 0488 06 2 SEAL TTNING

B0045796
380
TURNING DEVICE / VRIDDON 9111 4018 01

9111 4018 01 005K


381
BRAKE / BROMS 9236 2022 42
BRAKEBROMS

B0010731
382
BRAKE / BROMS 9236 2022 42

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 PICTURE BILD
A 4350 2056 90 1 VANE KIT LAMELLSATS
B 4350 2056 91 1 SEALING SET PACKNINGSSATS
C 4350 2056 93 1 SPRING SET FJDERSATS

9236 2022 42 002K


383
HYDRAULIC MOTOR / HYDRAULMOTOR 9106 1652 02
HYDRAULIC MOTORHYDRAULMOTOR

B0009602
384
HYDRAULIC MOTOR / HYDRAULMOTOR 9106 1652 02

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3115 0839 91 1 SEAL KIT TTNINGSSATS REF 3,5,16,20

9106 1652 02 002K


385
DRILL SETTING / BORRINSTLLARE 3128 3192 18
DRILL SETTINGBORRINSTLLARE

B0049462
386
DRILL SETTING / BORRINSTLLARE 3128 3192 18

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 BEARING HOUSING LAGERHUS Page 389
2 3128 3192 26 1 FEED HOLDER MATARHLLARE Page 393
3 1 CYLIND.BRACKET CYLINDERFSTE Page 401
4 9121 7093 02 1 HYDR. CYLINDER HYDRAULCYLINDER Page 403 LOOK-OUT
100/63X406
5 3128 2312 90 1 HYDR. CYLINDER HYDRAULCYLINDER Page 407 HC09L80-50L-1000-A37

3128 3192 18 002K


387
BEARING HOUSING / LAGERHUS
BEARING HOUSINGLAGERHUS

B0049464
388
BEARING HOUSING / LAGERHUS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3192 13 1 BEARING HOUSING LAGERHUS
2 3125 1982 80 1 EXPANDING SHAFT EXP.AXEL Page 391
3 3125 4849 00 1 BUSHING BUSSNING
4 0500 4500 12 1 FLANGE BEARING FLNSLAGER B1T 120 125 50 145
5 0666 8096 03 1 AXIAL SEAL AXIALTTNING 135 / 149 X 18
6 0544 2162 00 1 GREASE NIPPLE SMRJNIPPEL ISO 7 - R 1/8 TYPE AH
7 0686 9252 27 1 PROTECTION CAP SKYDDSHUV 12 X 12 PELD / RED
8 0211 1963 03 16 SCREW SKRUV MC6S M 16 X 50 - 12.9

3128 3192 12 002K


389
EXPANDING SHAFT / EXP.AXEL 3125 1982 80
EXPANDING SHAFTEXP.AXEL

B0000559
390
EXPANDING SHAFT / EXP.AXEL 3125 1982 80

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 SHAFT AXEL
2 3125 2179 00 2 BUSHING BUSSNING
3 0147 1496 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 160 - 8.8 FZB
4 0291 1128 25 1 LOCK NUT LSMUTTER M 16 - 8 FZB / ISO 7040

3125 1982 80 004K


391
FEED HOLDER / MATARHLLARE 3128 3192 26
FEED HOLDERMATARHLLARE

B0049463
392
FEED HOLDER / MATARHLLARE 3128 3192 26

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3192 22 1 FEED HOLDER MATARHLLARE
3 0666 8097 02 1 AXIAL SEAL AXIALTTNING 144 / 157 X 10,5
4 3128 3070 20 1 COVER LOCK
5 3125 1982 80 1 EXPANDING SHAFT EXP.AXEL Page 391
6 3125 4952 80 4 EXPANDING SHAFT EXP.AXEL Page 395
7 3128 3061 80 4 HOLDER HLLARE Page 397
8 3128 3061 81 4 HOLDER HLLARE Page 399
9 0301 2378 00 28 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
10 3128 3064 26 1 SHIM MELLANLGG
11 0211 1962 89 4 SCREW SKRUV MC6S M 12 X 30 -12.9
12 0291 1128 25 12 LOCK NUT LSMUTTER M 16 - 8 FZB / ISO 7040
13 0147 1478 03 12 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 45 - 8.8 FZB
14 0147 1483 03 16 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 70 - 8.8 FZB

3128 3192 26 003K


393
EXPANDING SHAFT / EXP.AXEL 3125 4952 80
EXPANDING SHAFTEXP.AXEL

B0000559
394
EXPANDING SHAFT / EXP.AXEL 3125 4952 80

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3125 4952 00 1 SHAFT AXEL
2 3125 4953 00 2 BUSHING BUSSNING
3 0147 1419 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 130 - 8.8 FZB
4 0291 1128 22 1 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040

3125 4952 80 005K


395
HOLDER / HLLARE 3128 3061 80
HOLDERHLLARE

B0014086
396
HOLDER / HLLARE 3128 3061 80

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 0619 00 6 KEY KIL
2 3128 0784 38 1 HOLDER HLLARE HOLDER RIGHT
3 3128 3074 88 2 SLIDING PIECE GLIDSTYCKE

3128 3061 80 005K


397
HOLDER / HLLARE 3128 3061 81
HOLDERHLLARE

B0014087
398
HOLDER / HLLARE 3128 3061 81

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 0619 00 6 KEY KIL
2 3128 0784 39 1 HOLDER HLLARE
3 3128 3074 88 2 SLIDING PIECE GLIDSTYCKE

3128 3061 81 008K


399
CYLIND.BRACKET / CYLINDERFSTE
CYLIND.BRACKETCYLINDERFSTE

B0041720
400
CYLIND.BRACKET / CYLINDERFSTE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3015 59 1 CYLIND.BRACKET CYLINDERFSTE
2 3128 2312 89 1 SHAFT AXEL
3 3128 2273 01 1 LOCK WASHER LSBRICKA
4 0301 2358 00 8 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
5 0147 1402 03 8 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 35 - 8.8 FZB
6 0147 1323 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 20 -8.8 FZB

3128 3192 29 001K


401
HYDR. CYLINDER / HYDRAULCYLINDER 9121 7093 02 LOOK-OUT %% 100/63X406
HYDR. CYLINDERHYDRAULCYLINDER

B0027423
402
HYDR. CYLINDER / HYDRAULCYLINDER 9121 7093 02 LOOK-OUT %% 100/63X406

(Sheet 1 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
9120 0994 01 1 SEAL KIT TTNINGSSATS REF.NR. 18,19,21
9121 6676 50 1 SEALING SET PACKNINGSSATS REF.NR. 2,3,5,6,8-11,18,19,
21,24
1 0544 2106 00 3 GREASE NIPPLE SMRJNIPPEL AH M 6X1 SMS 1568
2 0196 1552 10 1 SET SCREW STOPPSKRUV M 8 X 12 SK6SS DIN 916
3 0665 0800 34 1 PISTON SEAL KOLVTTNING E1X 75 100
4 9126 3327 00 1 PISTON KOLV
5 0663 2103 67 1 O-RING O-RING 62,5 X 3 70 SHORE
6 0661 1500 38 2 BACK-UP RING STDRING 63 / 68 X 1,3
7 9126 3326 02 1 PISTON ROD KOLVSTNG
8 0663 6143 00 1 O-RING O-RING 94,5 X 3 70 SHORE
9 0661 1500 68 1 BACK-UP RING STDRING 95 100 2,5 1,3
10 0665 0010 18 1 PISTON ROD SEAL KOLVSTNGSTTN. A1 63 83
11 9125 6059 00 1 O-RING O-RING 99,1 X 2,4 70 SHORE
12 9123 3558 00 1 COVER LOCK
13 0665 9100 16 1 WIPER AVSTRYKARE 63 / 75 X 10 AU 94
14 0211 1364 03 2 SCREW SKRUV MC6S M 10 X 35 - 8.8 FZB
15 9122 3638 00 1 PISTON ROD EYE KOLVSTNGSRA
16 9128 7344 00 2 BUSHING BUSSNING
17 9127 1491 00 1 WARNING SIGN VARNINGSSKYLT
18 0661 1000 13 1 SEAL WASHER TTNINGSBRICKA 18,7 26,0
19 9125 6648 00 1 SEAL WASHER TTNINGSBRICKA
20 9127 2300 00 1 SCREW HLSKRUV
21 9125 6186 00 2 O-RING O-RING 9,1 X 1,6 90 SHORE
22 9126 4610 08 1 PIPE RR
23 9125 8016 00 2 PLUG PROPP 3/8' BSP DIN 908
24 0661 1000 16 2 SEAL WASHER TTNINGSBRICKA 17,28 X 23,8
25 3128 2099 98 2 CHECK VALVE BACKVENTIL
26 9126 4577 02 1 CONE KGLA
27 9127 2154 00 2 SPRING FJDER
28 3128 2090 34 1 PISTON KOLV
29 0661 1000 15 2 SEAL WASHER TTNINGSBRICKA 13,74/20,57 X 2,10-SC-14

9121 7093 02 005K


403
HYDR. CYLINDER / HYDRAULCYLINDER 9121 7093 02
(Sheet 2 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
30 9128 5034 00 2 PLUG PLUGG
31 9126 4577 04 1 CONE KGLA

B0027423
404
HYDR. CYLINDER / HYDRAULCYLINDER 9121 7093 02

9121 7093 02 005K


405
HYDR. CYLINDER / HYDRAULCYLINDER 3128 2312 90 HC09L80-50L-1000-A37
HYDR. CYLINDERHYDRAULCYLINDER

B0002818
406
HYDR. CYLINDER / HYDRAULCYLINDER 3128 2312 90 HC09L80-50L-1000-A37

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
9120 0990 11 1 SEALING SET PACKNINGSSATS
2 0196 1552 10 1 SET SCREW STOPPSKRUV M 8 X 12 SK6SS DIN 916
3 9124 9566 00 1 PISTON KOLV
4 9123 3556 00 1 CYLINDER COVER CYLINDERLOCK
5 3128 3033 09 1 PISTON ROD KOLVSTNG
6 9124 8808 00 2 BUSHING BUSSNING
7 0665 0020 22 1 PISTON SEAL KOLVTTNING SKEGA 80 /60 / 51 7046
8 0663 2128 00 1 O-RING O-RING 26,2 X 3 70 SHORE
9 0663 6139 00 1 O-RING O-RING 74,5 X 3 70 SHORE
10 0661 1500 67 1 BACK-UP RING STDRING 75 80 2,5 1,3
11 0665 0010 16 1 SEAL RING TTNINGSRING STEFA 50 / 65 X 10 S11EI
12 0665 9181 00 1 WIPER AVSTRYKARE 50 / 60 X 10 AU 92
13 0686 6442 03 2 PLUG PROPP G 1/4 A B
14 0661 1000 15 2 SEAL WASHER TTNINGSBRICKA 13,74/20,57 X 2,10-SC-14
17 3128 2099 55 2 CHECK VALVE BACKVENTIL Page 409
18 9128 6998 00 1 SLIDE SLID
19 9125 8016 00 2 PLUG PROPP 3/8' BSP DIN 908
20 0661 1000 16 2 SEAL WASHER TTNINGSBRICKA 17,28 X 23,8

3128 2312 90 006K


407
CHECK VALVE / BACKVENTIL 3128 2099 55
CHECK VALVEBACKVENTIL

B0001976
408
CHECK VALVE / BACKVENTIL 3128 2099 55

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 0663 9099 00 1 O-RING O-RING 17,86X 2,62 70 SHORE
2 0663 2118 01 1 O-RING O-RING 11,3 X 2,4 90 SHORE
3 0661 1500 95 1 BACK-UP RING STDRING 12 16 2 1,3

3128 2099 55 002K


409
SIGN SET / SKYLTSATS
SIGN SETSKYLTSATS

B0049465
410
SIGN SET / SKYLTSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 0690 1116 00 2 PLATE SKYLT 160 X 80
3 0129 3104 00 4 BLIND RIVET BLINDNIT 2,4 X 7,4 TAP / D 48 BS

3128 3215 17 001K


411
PROTECTION ROOF / SKYDDSTAK 3128 3117 94
PROTECTION ROOFSKYDDSTAK

B0013348
412
PROTECTION ROOF / SKYDDSTAK 3128 3117 94

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3116 73 1 PROTECTION ROOF SKYDDSTAK
2 3128 3117 01 2 BUSHING BUSSNING
3 0147 1477 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 40 - 8.8 FZB
4 0301 2378 00 2 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB

3128 3117 94 002K


413
GUIDE STRIP / STYRLIST 3128 3118 33
GUIDE STRIPSTYRLIST

B0013360
414
GUIDE STRIP / STYRLIST 3128 3118 33

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 2582 15 1 GUIDE STRIP STYRLIST
2 0147 1403 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 40 - 8.8 FZB
3 0301 2358 00 2 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
4 0147 1480 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 55 - 8.8 FZB
5 0301 2378 00 2 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
6 0291 1128 25 2 LOCK NUT LSMUTTER M 16 - 8 FZB / ISO 7040

3128 3118 33 002K


415
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3118 46
BULKHEAD CONN.SKOTTGENOMGNG

B0038375
416
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3118 46

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3118 32 1 PLATE PLT
2 3128 3108 52 19 BULKHEAD CONN. SKOTTGENOMGNG Page 419 1/4
3 3128 3108 54 7 BULKHEAD CONN. SKOTTGENOMGNG Page 421 3/8
4 3128 3108 56 4 BULKHEAD CONN. SKOTTGENOMGNG Page 423
5 3128 3108 58 3 BULKHEAD CONN. SKOTTGENOMGNG Page 425 3/4
6 0248 9979 27 4 THREADED ROD GNGAD STNG M 12 120
7 0248 9979 86 3 THREADED ROD GNGAD STNG M 12 150
8 0248 9980 68 3 THREADED ROD GNGAD STNG M 12 170
9 0301 2358 00 10 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
10 0291 1128 22 10 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
11 0147 1481 03 3 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 60 - 8.8 FZB
12 0301 2378 00 3 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
13 0291 1128 25 3 LOCK NUT LSMUTTER M 16 - 8 FZB / ISO 7040

3128 3118 46 006K


417
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 52 1/4
BULKHEAD CONN.SKOTTGENOMGNG

B0048345
418
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 52 1/4

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 3128 3108 53 1 BULKHEAD CONN. SKOTTGENOMGNG

3128 3108 52 001K


419
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 54 3/8
BULKHEAD CONN.SKOTTGENOMGNG

B0049814
420
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 54 3/8

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3176 6497 00 2 NIPPLE NIPPEL UNF 3/4
2 3128 3108 55 1 BULKHEAD CONN. SKOTTGENOMGNG

3128 3108 54 001K


421
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 56
BULKHEAD CONN.SKOTTGENOMGNG

B0049445
422
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 56

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3176 6498 00 2 NIPPLE NIPPEL UNF 7/8
2 3128 3108 57 1 BULKHEAD CONN. SKOTTGENOMGNG

3128 3108 56 001K


423
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 58 3/4
BULKHEAD CONN.SKOTTGENOMGNG

B0049813
424
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 58 3/4

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3176 6499 00 2 NIPPLE NIPPEL UN 1 1/16
2 3128 3108 59 1 BULKHEAD CONN. SKOTTGENOMGNG

3128 3108 58 002K


425
HOSE HOLDER / SLANGHLLARE 3128 3221 21
HOSE HOLDERSLANGHLLARE

B0055477
426
HOSE HOLDER / SLANGHLLARE 3128 3221 21

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3125 4965 00 1 BUSHING BUSSNING
2 3128 2809 59 1 BELT TENSIONER BANDSPNNARE
3 1 CHAIN KTTING
4 3128 2809 75 1 BAND BANDREM
5 3128 3221 23 1 HOSE HOLDER SLANGHLLARE
6 3217 3124 00 2 SHACKLE SCHACKEL STRAIGHT M10,15MM OPENING
7 3125 4964 00 1 BUSHING BUSSNING
8 3128 3108 58 1 BULKHEAD CONN. SKOTTGENOMGNG Page 425 3/4
9 0291 1128 22 4 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
10 0147 1415 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 100 - 8.8 FZB
11 0147 1401 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 30 - 8.8 FZB
12 0147 1405 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 50 - 8.8 FZB
13 0147 1410 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 75 - 8.8 FZB
14 0211 1963 03 1 SCREW SKRUV MC6S M 16 X 50 - 12.9

3128 3221 21 002K


427
HOSE HOLDER SET / SLANGHLLARSATS 3128 3229 89
HOSE HOLDER SETSLANGHLLARSATS

B0054945
428
HOSE HOLDER SET / SLANGHLLARSATS 3128 3229 89

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 19 HOSE HOLDER SLANGHLLARE Page 431
2 3 HOSE HOLDER SLANGHLLARE Page 433
3 3128 3229 82 2 HOSE HOLDER SLANGHLLARE Page 435
4 0266 2108 00 2 NUT MUTTER M 6 - 8 FZB
5 3217 3124 00 7 SHACKLE SCHACKEL STRAIGHT M10,15MM OPENING
6 3128 0289 07 1 CHAIN KTTING
7 3128 0289 07 1 CHAIN KTTING
8 3128 0289 02 2 CHAIN KTTING
9 0301 2321 00 2 PLAIN WASHER RUNDBRICKA 6,4 / 12 X 1,6 -HB200 FZB
10 0226 9915 12 4 SCREW SKRUV M 6 X 20 - STEEL FZB
11 0266 2108 00 2 NUT MUTTER M 6 - 8 FZB
12 3128 0289 03 1 RING PIN RINGSPRINT
13 3128 0289 01 1 ELBOW PLATE VINKELPLT
30 3128 0224 00 12 PROTECTION COIL SKYDDSSPIRAL 80 X 1200 MM
32 3128 0225 01 1 PROTECTION COIL SKYDDSSPIRAL 48 X 1100 MM

3128 3229 89 001D


429
HOSE HOLDER / SLANGHLLARE
HOSE HOLDERSLANGHLLARE

B0054947
430
HOSE HOLDER / SLANGHLLARE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3077 18 1 HOSE HOLDER SLANGHLLARE
2 3128 0289 03 1 RING PIN RINGSPRINT

3128 3229 80 001K


431
HOSE HOLDER / SLANGHLLARE
HOSE HOLDERSLANGHLLARE

B0054948
432
HOSE HOLDER / SLANGHLLARE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3217 3850 00 1 CHAIN KTTING
2 9030 0500 00 0M AIR HOSE LUFTSLANG 20 X 5
3 9030 0500 00 0.30M AIR HOSE LUFTSLANG 20 X 5
4 0291 1128 18 2 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040
5 0147 1325 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 25 - 8.8 FZB

3128 3229 81 001K


433
HOSE HOLDER / SLANGHLLARE 3128 3229 82
HOSE HOLDERSLANGHLLARE

B0054949
434
HOSE HOLDER / SLANGHLLARE 3128 3229 82

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 3077 18 1 HOSE HOLDER SLANGHLLARE
2 9030 0600 00 0.30M AIR HOSE LUFTSLANG 25 X 5
3 1 CHAIN KTTING
4 3217 3124 00 1 SHACKLE SCHACKEL STRAIGHT M10,15MM OPENING

3128 3229 82 001K


435
COVER SET / TCKLOCKSATS 3128 3215 04
COVER SETTCKLOCKSATS

B0049466
436
COVER SET / TCKLOCKSATS 3128 3215 04

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3128 2900 19 1 COVER TCKLOCK
2 0301 2335 00 4 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
3 0147 1326 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 30 - 8.8 FZB

3128 3215 04 001K


437
COVER, CPL. / SKYDD KOMPL.
COVER, CPL.SKYDD KOMPL.

B0014014
438
COVER, CPL. / SKYDD KOMPL.

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9110 8892 30 1 RUBBER PROTEC GUMMISKYDD
2 0347 6121 00 1 HOSE CLIP SLANGKLMMA 158 - 179 FZB

9110 8892 33 004K


439
HYDR. SYSTEM / HYDRAULSYSTEM
HYDR. SYSTEMHYDRAULSYSTEM

B0044241
440
HYDR. SYSTEM / HYDRAULSYSTEM

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 HYDR. SCHEDULE HYDRAULSCHEMA BUT 35 VER.G BOLTEC/SIMBA
1 3176 6564 00 1 NIPPLE NIPPEL UNF 3/4 - G 1/2
2 3115 1459 00 1 NIPPLE NIPPEL
3 3176 6513 00 1 NIPPLE NIPPEL UNF 3/4 - G 1/2
4 3176 6352 00 2 NIPPLE NIPPEL UNF 9/16 - G 3/8
5 3176 6351 00 1 NIPPLE NIPPEL UNF 9/16 - G 1/4
6 3715 0584 00 1 ELBOW NIPPLE VINKELNIPPEL UNF 9/16 - UNF 9/16
7 3176 6547 00 1 NIPPLE NIPPEL UNF 9/16
8 9090 0508 00 1 SILENCER LJUDDMPARE G1/4'
9 0570 5191 07 1 TEST CONNECTION TESTANSLUTNING UNF 9/16 - G 1/4
19 0661 1033 00 2 SEAL WASHER TTNINGSBRICKA 21,5 / 28,6 X 2,5 FZ ST.
20 3125 3054 00 2 JOINT NIPPLE SKARVNIPPEL
21 3176 6564 00 2 NIPPLE NIPPEL UNF 3/4 - G 1/2
25 3176 6512 00 8 NIPPLE NIPPEL UNF 3/4 - G 3/8
26 9106 0630 10 2 DOUBLE CH.VALVE HYDRAULLS Page 355
27 0211 1962 72 6 SCREW SKRUV MC6S M 8 X 65 - 12.9
29 3176 6344 00 6 NIPPLE NIPPEL UNF 3/4 - G 3/8

3128 3136 08 007K


441
HOSE SET / SLANGSATS 3128 3135 71 BUT35 BS VER.G
HOSE SETSLANGSATS

B0015365
442
HOSE SET / SLANGSATS 3128 3135 71 BUT35 BS VER.G

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BRL1 3176 5681 00 1 HOSE ASSEMBLY SLANGLEDNING 10 X 600 R2AT
BRL2 3176 5681 00 1 HOSE ASSEMBLY SLANGLEDNING 10 X 600 R2AT
BRL3 3176 5676 00 1 HOSE ASSEMBLY SLANGLEDNING 10 X 900 R2AT
BRL4 3176 5676 00 1 HOSE ASSEMBLY SLANGLEDNING 10 X 900 R2AT
BRR1 3176 5681 00 1 HOSE ASSEMBLY SLANGLEDNING 10 X 600 R2AT
BRR2 3176 5681 00 1 HOSE ASSEMBLY SLANGLEDNING 10 X 600 R2AT
BRR3 3176 5676 00 1 HOSE ASSEMBLY SLANGLEDNING 10 X 900 R2AT
BRR4 3176 5676 00 1 HOSE ASSEMBLY SLANGLEDNING 10 X 900 R2AT
BR1 3176 7457 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 350 R2AT
FE3 0574 1285 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3600 R2AT
FE4 0574 1285 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3600 R2AT
FE5 0574 0063 78 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3300 R2AT
FE6 0574 0063 78 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3300 R2AT
FL3 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
FL4 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
FL5 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
FL6 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
FR1 0574 1290 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 4600 R2AT
FR2 0574 1290 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 4600 R2AT

3128 3135 71 003K


443
HOSE SET COMPL. / SLANGSATS KOMPL 8991 9598 21
HOSE SET COMPL.SLANGSATS KOMPL

B0015365
444
HOSE SET COMPL. / SLANGSATS KOMPL 8991 9598 21

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3128 3230 88 1 DRAWING RITNING
BB01 3128 3134 77 1 HOSE SET SLANGSATS Page 447
BB09 3128 3134 81 1 HOSE SET SLANGSATS Page 449 DRIVE UNIT
BB15 3128 3134 83 1 HOSE SET SLANGSATS Page 451 CRADLE INDEX
BB18 3128 3134 85 1 HOSE SET SLANGSATS Page 453 TELESCOPIC BOLT CRADLE
BB21 3128 3134 87 1 HOSE SET SLANGSATS Page 455 DRILL STEEL SUPPORT
BB24 3128 3134 91 1 HOSE SET SLANGSATS Page 457 STINGER
BC13 3128 3134 93 1 HOSE SET SLANGSATS Page 459 FRONT MAGAZINE
BC32 3128 3134 97 1 HOSE SET SLANGSATS Page 461 REAR MAGAZINE
BD02 3128 3230 89 1 HOSE SET SLANGSATS Page 463
BIN02 3128 3135 05 1 HOSE SET SLANGSATS Page 465 DRILL HOLDER ARM
BM02 3128 3135 07 1 HOSE SET SLANGSATS Page 467
BP03 3128 3135 09 1 HOSE SET SLANGSATS Page 469
BU02 3128 3135 15 1 HOSE SET SLANGSATS Page 471 SPLIT-SET

8991 9598 21 002K


445
HOSE SET / SLANGSATS 3128 3134 77
HOSE SETSLANGSATS

B0015365
446
HOSE SET / SLANGSATS 3128 3134 77

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
MRT02 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
MRT03 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
XCS02 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
XCS03 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT

3128 3134 77 003K


447
HOSE SET / SLANGSATS 3128 3134 81 DRIVE UNIT
HOSE SETSLANGSATS

B0015365
448
HOSE SET / SLANGSATS 3128 3134 81 DRIVE UNIT

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
FMD06 0574 1285 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3600 R2AT
FMD07 0574 1284 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3400 R2AT
FM05 0574 2277 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 2000 R2AT
FM06 0574 2277 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 2000 R2AT
FM07 0574 2285 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 3600 R2AT
FM08 0574 2285 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 3600 R2AT
FM09 0574 2270 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X1300 R2AT
FM10 0574 2270 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X1300 R2AT
FM23 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
FM24 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT

3128 3134 81 006K


449
HOSE SET / SLANGSATS 3128 3134 83 CRADLE INDEX
HOSE SETSLANGSATS

B0015365
450
HOSE SET / SLANGSATS 3128 3134 83 CRADLE INDEX

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
CS03 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
CS04 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
CS05 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
CS06 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT

3128 3134 83 004K


451
HOSE SET / SLANGSATS 3128 3134 85 TELESCOPIC BOLT CRADLE
HOSE SETSLANGSATS

B0015365
452
HOSE SET / SLANGSATS 3128 3134 85 TELESCOPIC BOLT CRADLE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BIC05 0574 0065 94 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3700 R2AT
BIC06 0574 0065 94 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3700 R2AT
BIC07 0574 0326 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 4700 R2AT
BIC08 0574 0326 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 4700 R2AT

3128 3134 85 006K


453
HOSE SET / SLANGSATS 3128 3134 87 DRILL STEEL SUPPORT
HOSE SETSLANGSATS

B0015365
454
HOSE SET / SLANGSATS 3128 3134 87 DRILL STEEL SUPPORT

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
DS03 0574 1285 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3600 R2AT
DS04 0574 1285 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3600 R2AT
DS05 0574 1284 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3400 R2AT
DS06 0574 1284 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3400 R2AT

3128 3134 87 006K


455
HOSE SET / SLANGSATS 3128 3134 91 STINGER
HOSE SETSLANGSATS

B0015365
456
HOSE SET / SLANGSATS 3128 3134 91 STINGER

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
SR03 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
SR04 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
SR05 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
SR06 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT

3128 3134 91 004K


457
HOSE SET / SLANGSATS 3128 3134 93 FRONT MAGAZINE
HOSE SETSLANGSATS

B0015365
458
HOSE SET / SLANGSATS 3128 3134 93 FRONT MAGAZINE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BHA05 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
BHA06 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
BHA07 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
BHA08 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
BHJ05 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
BHJ06 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
BHJ07 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
BHJ08 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT

3128 3134 93 004K


459
HOSE SET / SLANGSATS 3128 3134 97 REAR MAGAZINE
HOSE SETSLANGSATS

B0015365
460
HOSE SET / SLANGSATS 3128 3134 97 REAR MAGAZINE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
MR03 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
MR04 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
MR05 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
MR06 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT

3128 3134 97 004K


461
HOSE SET / SLANGSATS 3128 3230 89
HOSE SETSLANGSATS

B0015365
462
HOSE SET / SLANGSATS 3128 3230 89

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
HDP03 0574 1285 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3600 R2AT
HDP04 0574 1289 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 4400 R2AT
RRL03 0574 3285 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 3600 R2AT
RRL04 0574 3314 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 4500 R2AT
RRR03 0574 3285 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 3600 R2AT
RRR04 0574 3289 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 4400 R2AT
HP03 0574 3531 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 2800 R9R
HP04 0574 3535 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 3600 R9R
HP05 0574 0000 20 1 HOSE ASSEMBLY SLANGLEDNING 19 X 1600 R9R
HT03 0574 3281 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 2800 R2AT
HT04 0574 3285 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 3600 R2AT
HT05 0574 0000 10 1 HOSE ASSEMBLY SLANGLEDNING 19 X 1600 R2AT
1W03 0574 3285 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 3600 R2AT
1W04 0574 3289 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 4400 R2AT
1AL03 0574 2285 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 3600 R2AT
1AL04 0574 2291 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 4800 R2AT

3128 3230 89 002K


463
HOSE SET / SLANGSATS 3128 3135 05 DRILL HOLDER ARM
HOSE SETSLANGSATS

B0015365
464
HOSE SET / SLANGSATS 3128 3135 05 DRILL HOLDER ARM

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
DH03 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
DH04 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
DH05 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
DH06 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
DH12 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
DH13 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
DH23 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
DH24 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
DH25 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
DH26 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT

3128 3135 05 004K


465
HOSE SET / SLANGSATS 3128 3135 07
HOSE SETSLANGSATS

B0015365
466
HOSE SET / SLANGSATS 3128 3135 07

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BRO05 0574 2285 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 3600 R2AT
BRO06 0574 2285 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 3600 R2AT
BRO07 0574 2291 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 4800 R2AT
BRO08 0574 2291 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 4800 R2AT

3128 3135 07 004K


467
HOSE SET / SLANGSATS 3128 3135 09
HOSE SETSLANGSATS

B0015365
468
HOSE SET / SLANGSATS 3128 3135 09

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
NF03 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
NF04 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
NF05 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
NF06 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT

3128 3135 09 003K


469
HOSE SET / SLANGSATS 3128 3135 15 SPLIT-SET
HOSE SETSLANGSATS

B0015365
470
HOSE SET / SLANGSATS 3128 3135 15 SPLIT-SET

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
SSP03 0574 2285 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 3600 R2AT
SSP04 0574 2291 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 4800 R2AT
SST03 0574 2285 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 3600 R2AT
SST04 0574 2291 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 4800 R2AT
2AL03 0574 2285 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 3600 R2AT
2AL04 0574 2291 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 4800 R2AT

3128 3135 15 005K


471
HOSE SET COMPL. / SLANGSATS KOMPL 8991 9598 22
HOSE SET COMPL.SLANGSATS KOMPL

B0015365
472
HOSE SET COMPL. / SLANGSATS KOMPL 8991 9598 22

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3128 3230 88 1 DRAWING RITNING
BB01 1 HOSE SET SLANGSATS Page 475
BB09 1 HOSE SET SLANGSATS Page 477 DRIVE UNIT
BB15 1 HOSE SET SLANGSATS Page 479
BB18 1 HOSE SET SLANGSATS Page 481
BB21 1 HOSE SET SLANGSATS Page 483
BB24 1 HOSE SET SLANGSATS Page 485 STINGER
BC13 1 HOSE SET SLANGSATS Page 487
BC32 1 HOSE SET SLANGSATS Page 489
BD02 1 HOSE SET SLANGSATS Page 491
BIN02 1 HOSE SET SLANGSATS Page 493 DRILL HOLDER ARM
BM02 1 HOSE SET SLANGSATS Page 495 BOLT ROTATOR
BP03 1 HOSE SET SLANGSATS Page 497
BU02 1 HOSE SET SLANGSATS Page 499 SPLIT SET
M20 1 HOSE SET SLANGSATS Page 501 BOOM

8991 9598 22 002K


473
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
474
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
MRT04 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
XCS04 3176 6860 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 4600 R2AT

9106 1884 28 002K


475
HOSE SET / SLANGSATS DRIVE UNIT
HOSE SETSLANGSATS

B0015365
476
HOSE SET / SLANGSATS DRIVE UNIT

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
FMD8 0574 1286 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3800 R2AT
FM10 0574 2285 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 3600 R2AT
FM25 0574 0065 94 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3700 R2AT
FM9 0574 0063 07 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 3700 R2AT

9106 1884 29 003K


477
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
478
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
CS07 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT
CS08 3176 6858 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3600 R2AT

9106 1884 30 002K


479
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
480
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BIC7 0574 0326 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 4700 R2AT
BIC8 0574 0326 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 4700 R2AT

9106 1884 31 001K


481
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
482
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
DS07 0574 1284 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3400 R2AT
DS08 0574 1284 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3400 R2AT

9106 1884 32 002K


483
HOSE SET / SLANGSATS STINGER
HOSE SETSLANGSATS

B0015365
484
HOSE SET / SLANGSATS STINGER

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
SR07 3176 7644 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 4000 R2AT
SR08 3176 7644 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 4000 R2AT

9106 1884 33 003K


485
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
486
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BHA09 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
BHA10 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
BHJ09 3176 7645 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3400 R2AT
BHJ10 3176 7645 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3400 R2AT

9106 1884 34 003K


487
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
488
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
MR07 0574 0318 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3500 R2AT
MR08 0574 0318 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3500 R2AT

9106 1884 35 002K


489
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
490
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
HDP05 0574 0066 20 1 HOSE ASSEMBLY SLANGLEDNING 10 X 6100 R2AT
HDP06 0574 0315 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2300 R2AT
HDT05 0574 1283 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3200 R2AT
HP06 0574 3531 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 2800 R9R
HT06 0574 3285 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 3600 R2AT
HT07 0574 0000 10 1 HOSE ASSEMBLY SLANGLEDNING 19 X 1600 R2AT
RRL06 0574 3331 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 3900 R2AT
RRR06 0574 3331 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 3900 R2AT
1AL5 0574 2321 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 2300 R2AT

9106 1884 36 001K


491
HOSE SET / SLANGSATS DRILL HOLDER ARM
HOSE SETSLANGSATS

B0015365
492
HOSE SET / SLANGSATS DRILL HOLDER ARM

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
DH14 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
DH27 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
DH28 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
DH7 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT
DH8 0574 0000 70 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3300 R2AT

9106 1884 37 003K


493
HOSE SET / SLANGSATS BOLT ROTATOR
HOSE SETSLANGSATS

B0015365
494
HOSE SET / SLANGSATS BOLT ROTATOR

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BRO7 0574 2316 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 5200 R2AT
BRO8 0574 2316 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 5200 R2AT

9106 1884 56 002K


495
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
496
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
NF7 3176 7645 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3400 R2AT
NF8 3176 7645 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3400 R2AT

9106 1884 57 002K


497
HOSE SET / SLANGSATS SPLIT SET
HOSE SETSLANGSATS

B0015365
498
HOSE SET / SLANGSATS SPLIT SET

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
SSP4 0574 2293 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 5500 R2AT
12,5*5500 R2AT
SST4 0574 2288 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X4200 R2AT
2AL5 0574 2325 11 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 3300 R2AT

9106 1884 59 002K


499
HOSE SET / SLANGSATS BOOM
HOSE SETSLANGSATS

B0015365
500
HOSE SET / SLANGSATS BOOM

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
BE5 0574 0065 88 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3700 R2AT
BE6 0574 0065 71 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3500 R2AT
BRL5 0574 1286 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3800 R2AT
BRL6 0574 1286 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3800 R2AT
BRR5 0574 1286 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3800 R2AT
BRR6 0574 1286 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3800 R2AT
DF 0574 0063 69 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1200 R2AT
DF 0574 0255 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 400 R2AT
FE10 0574 1277 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 2000 R2AT
FE7 0574 0065 71 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3500 R2AT
FE8 0574 0065 71 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3500 R2AT
FE9 0574 1277 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 2000 R2AT
FL7 0574 0065 94 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3700 R2AT
FL8 0574 0065 94 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3700 R2AT
FR3 0574 0065 71 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3500 R2AT
FR4 0574 0065 71 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3500 R2AT
FR5 0574 1277 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 2000 R2AT
FR6 0574 1277 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 2000 R2AT

9106 1884 38 006K


501
502
SCREEN HANDLING / NTHANTERING
LIST OF CONTENTS
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
SCREEN HANDLING NTHANTERING 507
SCREEN HANDLING NTHANTERING 509
9106 2442 01 HOIST ARM KRANARM 511
HOSES SLANGAR 513
TRUNNION BASE SVNGDELSBAS 515
BOOM PART BOMDEL 517
9106 2442 26 HYDR. CYLINDER HYDRAULCYLINDER 519
BOOM PART BOMDEL 521
BOOM PART BOMDEL 525
9106 2442 54 HYDR. CYLINDER HYDRAULCYLINDER 529
BOOM PART BOMDEL 531
9106 2442 66 HYDR. CYLINDER HYDRAULCYLINDER 535
BOOM PART BOMDEL 537
9106 2442 75 HYDR. CYLINDER HYDRAULCYLINDER 539
9106 2442 09 HYDR. CYLINDER HYDRAULCYLINDER 541
TRUNNION SVNGDEL 543
TRUNNION SVNGDEL 545
9106 1784 02 GRIPPER GRIPKLO 547
9106 1784 08 COUPLING KOPPLING 549
9106 1784 43 GRIPPER GRIPKLO 551
9106 1784 54 HYDR. CYLINDER HYDRAULCYLINDER 553 32/16X400
9106 1784 48 TURNING DEVICE VRIDDON 555
9106 1784 47 TURNING DEVICE VRIDDON 557
3128 3092 81 TURNING DEVICE VRIDDON 559
9106 1784 72 HOSE SET SLANGSATS 561 SCREEN HANDLER
3128 3108 52 BULKHEAD CONN. SKOTTGENOMGNG 563 1/4
3128 3108 54 BULKHEAD CONN. SKOTTGENOMGNG 565 3/8

503
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
9106 0630 10 DOUBLE CH.VALVE HYDRAULLS 567
HYDRAULIC SET HYDRAULSATS 569 SCREEN HANDLING
3214 8973 80 DIRECTION VALVE RIKTNINGSVENTIL 571
3217 9341 60 PRESS.RED.VALVE TRYCKRED.VENTIL 573
8234 0200 80 PR.CONTR.VALVE STYRTR.VENTIL 575
9120 0590 53 CONTROL LEVER MANVERSPAK 577
9120 0893 02 LEVER JOINT SPAKFSTE 579
8234 0200 80 PR.CONTR.VALVE STYRTR.VENTIL 575
9120 0590 53 CONTROL LEVER MANVERSPAK 577
9120 0893 02 LEVER JOINT SPAKFSTE 579
3222 3149 55 VALVE BLOCK VENTILBLOCK 581
3222 3149 55 VALVE BLOCK VENTILBLOCK 581
9106 1746 12 VALVE BLOCK VENTILBLOCK 583
9106 1746 33 INLET SECTION INLOPPSSEKTION 585
3128 2091 03 VALVE SECTION VENTILSEKTION 587
9106 1746 34 VALVE SECTION VENTILSEKTION 589
9106 1746 35 OUTLET SECTION UTLOPPSSEKTION 591
9106 0630 10 DOUBLE CH.VALVE HYDRAULLS 567
9106 1746 38 OVERCENT.VALVE LASTHLL.VENTIL 593
9106 1746 56 OVERCENT.VALVE LASTHLL.VENTIL 595
HOSE SET SLANGSATS 597
HOSE SET SLANGSATS 599
HOSE SET SLANGSATS 601
3176 4400 99 JUNCTION BOX KOPPLINGSLDA 603 A88

504
505
SCREEN HANDLING / NTHANTERING
SCREEN HANDLINGNTHANTERING

B0056718
506
SCREEN HANDLING / NTHANTERING

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
SH10 1 SCREEN HANDLING NTHANTERING Page 509
SH12 9106 1073 24 2 SUPPORT COMP. STTTA KOMP.
SH15 1 HYDRAULIC SET HYDRAULSATS Page 569 SCREEN HANDLING
SH20 3176 4400 99 1 JUNCTION BOX KOPPLINGSLDA Page 603 A88

1260 5018 72 001K


507
SCREEN HANDLING / NTHANTERING
SCREEN HANDLINGNTHANTERING

B0056129
508
SCREEN HANDLING / NTHANTERING

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2442 01 1 HOIST ARM KRANARM Page 511
2 9106 1924 75 1 ATTACHMENT FSTE
3 9106 1784 02 1 GRIPPER GRIPKLO Page 547
4 0301 2358 00 20 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
5 0147 1403 03 12 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 40 - 8.8 FZB
6 9106 1869 47 1 SUPPORT STD
8 0147 1363 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
9 9106 1869 39 1 PROTECT. SHIELD SKYDDSPLT
10 0301 2378 00 10 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
11 0147 1484 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 75 - 8.8 FZB
12 0291 1128 25 5 LOCK NUT LSMUTTER M 16 - 8 FZB / ISO 7040
13 9106 1869 38 1 PROTECT. SHIELD SKYDDSPLT
14 0147 1500 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 220 - 8.8 FZB
16 3217 3124 00 8 SHACKLE SCHACKEL STRAIGHT M10,15MM OPENING
17 3128 3020 55 8 ATTACHMENT FSTE
18 0147 1401 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 30 - 8.8 FZB
19 0291 1128 22 4 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
20 3128 0225 01 10 PROTECTION COIL SKYDDSSPIRAL 48 X 1100 MM
26 0301 2344 00 4 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
27 0147 1360 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 20 - 8.8 FZB
28 9106 1784 27 1 PROTECT. SHIELD SKYDDSPLT
29 0301 2405 00 2 PLAIN WASHER RUNDBRICKA 25 / 44 X 4 - HB 200 FZB
30 0147 1642 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 24 X 110 - 8.8 FZB
31 0291 1128 30 1 LOCK NUT LSMUTTER M 24 - 8 FZB / ISO 7040
40 9106 1784 79 2 NAME PLATE NAMNSKYLT

9106 2442 00 004K


509
HOIST ARM / KRANARM 9106 2442 01
HOIST ARMKRANARM

B0047228
510
HOIST ARM / KRANARM 9106 2442 01

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 HOSES SLANGAR Page 513
1 1 TRUNNION BASE SVNGDELSBAS Page 515
2 1 BOOM PART BOMDEL Page 517
3 1 BOOM PART BOMDEL Page 521
4 1 BOOM PART BOMDEL Page 525
5 1 BOOM PART BOMDEL Page 531
6 1 BOOM PART BOMDEL Page 537
7 9106 2442 09 1 HYDR. CYLINDER HYDRAULCYLINDER Page 541
8 1 TRUNNION SVNGDEL Page 543
9 1 TRUNNION SVNGDEL Page 545
10 4 PLATE PLATTA

9106 2442 01 003K


511
HOSES / SLANGAR
HOSESSLANGAR

B0047231
512
HOSES / SLANGAR

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2442 12 2 HOSE SLANG
2 9106 2442 13 2 HOSE SLANG
3 9106 2442 14 2 HOSE SLANG
4 9106 1746 43 2 ADAPTOR ADAPTER

9106 2442 02 001K


513
TRUNNION BASE / SVNGDELSBAS
TRUNNION BASESVNGDELSBAS

B0047229
514
TRUNNION BASE / SVNGDELSBAS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 HOUSE HUS NOT SOLD SEPARATELY
2 9106 2442 15 1 BEARING RING LAGERRING
3 9106 2442 16 1 V-RING V-RING
4 9106 1813 70 1 BEARING LAGER 3,0 MM
4 9106 2442 17 1 BEARING LAGER 3,1 MM
4 9106 2442 18 1 BEARING LAGER 3,2 MM
4 9106 2442 19 1 BEARING LAGER 3,3 MM
5 9106 1813 72 1 BEARING LAGER 3,0 MM
5 9106 2442 20 1 BEARING LAGER 3,1 MM
5 9106 2442 21 1 BEARING LAGER 3,2 MM
5 9106 2442 22 1 BEARING LAGER
6 9106 1813 73 1 CIRCLIP SPRRING

9106 2442 03 001K


515
BOOM PART / BOMDEL
BOOM PARTBOMDEL

B0047233
516
BOOM PART / BOMDEL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 ARM ARM NOT SOLD SEPARATELY
2 1 WASHER BRICKA NOT SOLD SEPARATELY
3 1 SCREW SKRUV NOT SOLD SEPARATELY
4 1 COVER LOCK NOT SOLD SEPARATELY
5 9106 1813 76 2 SCREW SKRUV
6 9106 1813 75 2 WASHER BRICKA
7 9106 1813 74 1 PIN TAPP
8 9106 2442 23 1 PROTECTION SKYDD
9 9106 1813 77 1 PIN TAPP
10 9106 1813 78 1 SPACER DISTANSBRICKA
11 9106 1813 79 1 CIRCLIP SPRRING
12 9106 1815 78 2 BEARING BUSHING LAGERBUSSNING
13 9106 2442 24 2 SCREW SKRUV
14 9106 2442 25 1 CLAMP KLAMMA
15 9106 1813 98 1 PIN TAPP
16 9106 2442 26 1 HYDR. CYLINDER HYDRAULCYLINDER Page 519
17 9106 2022 49 1 GREASE NIPPLE SMRJNIPPEL

9106 2442 04 001K


517
HYDR. CYLINDER / HYDRAULCYLINDER 9106 2442 26
HYDR. CYLINDERHYDRAULCYLINDER

B0047234
518
HYDR. CYLINDER / HYDRAULCYLINDER 9106 2442 26

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 PISTON ROD KOLVSTNG
2 9106 1813 90 2 BEARING BUSHING LAGERBUSSNING
3 9106 2022 49 1 GREASE NIPPLE SMRJNIPPEL
4 9106 1813 91 1 SPACER DISTANSBRICKA
5 9106 1813 84 1 CYL.BARREL CYLINDERRR
6 9106 2442 78 1 SEAL KIT TTNINGSSATS
7 9106 2442 80 1 CYLINDER NUT CYLINDERMUTTER
8 9106 2442 79 1 PISTON KOLV
9 9106 1923 99 1 GREASE NIPPLE SMRJNIPPEL
10 9106 1813 82 1 SPACER DISTANSBRICKA
11 9106 1813 81 2 BEARING BUSHING LAGERBUSSNING
12 9106 2443 06 1 PIPE RR
13 9106 2443 07 1 OVERCENT.VALVE LASTHLL.VENTIL
14 9106 1813 43 3 NIPPLE NIPPEL
15 9106 1746 41 3 LOCKING SCREW FSTSKRUV
16 9106 1746 59 1 HOUSING HUS
17 9106 1746 60 1 VALVE INSERT VENTILINSATS
18 9106 1746 44 1 ADAPTOR ADAPTER

9106 2442 26 002K


519
BOOM PART / BOMDEL
BOOM PARTBOMDEL

B0047235
520
BOOM PART / BOMDEL

(Sheet 1 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
1 1 ARM ARM NOT SOLD SEPARATELY
2 9106 1813 95 2 BEARING BUSHING LAGERBUSSNING
3 9106 1813 97 1 PIN TAPP
4 9106 1813 96 2 SPRING PIN SPNNSTIFT
5 9106 2022 49 2 GREASE NIPPLE SMRJNIPPEL
6 9106 1815 15 1 SCREW SKRUV
7 9106 1815 16 1 PIN TAPP
8 9106 1815 22 1 STOP STOPP 10 MM
8 9106 1815 23 1 STOP STOPP 12 MM
8 9106 1815 24 1 STOP STOPP 13 MM
8 9106 1815 25 1 STOP STOPP 14 MM
8 9106 1815 26 1 STOP STOPP 8 MM
8 9106 1815 27 1 STOP STOPP 15 MM
8 9106 1815 28 1 STOP STOPP 16 MM
8 9106 1815 29 1 STOP STOPP 18 MM
8 9106 1815 30 1 STOP STOPP 20 MM
9 9106 1815 31 2 SCREW SKRUV M8X20
9 9106 1815 32 2 SCREW SKRUV M8X25
10 9106 1815 44 1 SUPPORT STD
11 9106 1815 42 2 SLIDE PLATE GLIDPLATTA 1 MM
11 9106 2442 27 2 FRICTION PLATE GLIDPLATTA 6 MM
11 9106 2442 28 2 FRICTION PLATE GLIDPLATTA 8 MM
11 9106 2442 29 2 FRICTION PLATE GLIDPLATTA 10 MM
11 9106 2442 30 2 FRICTION PLATE GLIDPLATTA 12 MM
11 9106 2442 31 2 FRICTION PLATE GLIDPLATTA 5 MM
11 9106 2442 32 2 FRICTION PLATE GLIDPLATTA 0,5 MM
12 9106 2442 33 4 FRICTION PLATE GLIDPLATTA 8 MM
12 9106 2442 34 4 FRICTION PLATE GLIDPLATTA 9 MM
12 9106 2442 35 4 FRICTION PLATE GLIDPLATTA 10 MM
12 9106 2442 36 4 FRICTION PLATE GLIDPLATTA 11 MM
12 9106 2442 37 4 FRICTION PLATE GLIDPLATTA 12 MM
12 9106 2442 38 4 FRICTION PLATE GLIDPLATTA 13 MM

9106 2442 05 001K


521
BOOM PART / BOMDEL
(Sheet 2 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
13 9106 2442 39 1 HOLDER HLLARE
14 9106 1813 79 1 CIRCLIP SPRRING
15 9106 1813 78 1 SPACER DISTANSBRICKA
16 9106 1813 99 1 PIN TAPP
17 9106 1815 13 1 LEVER SPAK
18 9106 1815 14 1 PIN TAPP
19 9106 1815 17 2 BEARING BUSHING LAGERBUSSNING
20 9106 1813 81 2 BEARING BUSHING LAGERBUSSNING
21 9106 1815 18 1 HOLDER HLLARE
22 9106 1815 21 1 LEVER SPAK
23 9106 1815 19 1 SPACER DISTANSBRICKA
24 9106 1815 20 1 CIRCLIP SPRRING
25 9106 1815 43 8 SCREW SKRUV
26 9106 1815 45 8 WASHER BRICKA 8,4 / 16 X 4 FZB
27 9106 1815 33 2 SLIDE PLATE GLIDPLATTA 8 MM
27 9106 1815 34 2 SLIDE PLATE GLIDPLATTA 9 MM
27 9106 1815 35 2 SLIDE PLATE GLIDPLATTA 10 MM
27 9106 1815 36 2 SLIDE PLATE GLIDPLATTA 11 MM
27 9106 1815 37 2 SLIDE PLATE GLIDPLATTA 12 MM
27 9106 2442 40 2 FRICTION PLATE GLIDPLATTA 7 MM
27 9106 2442 41 2 FRICTION PLATE GLIDPLATTA 6 MM
28 9106 1815 15 4 SCREW SKRUV M8X16
28 9106 1815 43 4 SCREW SKRUV M8X12
28 9106 2442 42 4 SCREW SKRUV M8X10

B0047235
522
BOOM PART / BOMDEL

9106 2442 05 001K


523
BOOM PART / BOMDEL
BOOM PARTBOMDEL

B0047236
524
BOOM PART / BOMDEL

(Sheet 1 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
1 9106 2442 43 2 SCREW SKRUV
2 9106 1813 22 1 OVERCENT.VALVE LASTHLL.VENTIL
3 9106 2442 44 2 DISTANS DISTANS
4 9106 1746 43 3 ADAPTOR ADAPTER
5 9106 2442 45 1 PIPE RR
6 9106 2442 46 1 PIPE RR
7 9106 1813 41 1 NIPPLE NIPPEL
8 1 ARM ARM NOT SOLD SEPARATELY
9 9106 2442 47 2 GUIDE STYRNING 1,5 MM
9 9106 2442 48 2 GUIDE STYRNING 2 MM
9 9106 2442 49 2 GUIDE STYRNING 3 MM
9 9106 2442 50 2 GUIDE STYRNING 4 MM
9 9106 2442 51 2 GUIDE STYRNING 5 MM
9 9106 2442 52 2 GUIDE STYRNING 6 MM
10 9106 2442 53 1 GUIDE STYRNING
11 9106 1815 15 2 SCREW SKRUV
12 9106 1815 45 2 WASHER BRICKA 8,4 / 16 X 4 FZB
13 9106 2442 54 1 HYDR. CYLINDER HYDRAULCYLINDER Page 529
14 9106 1815 56 1 NUT MUTTER
15 9106 1815 50 1 SPRING FJDER
16 9106 1815 49 1 SUPPORT STD
17 9106 1815 57 1 SCREW SKRUV
18 9106 1815 42 2 SLIDE PLATE GLIDPLATTA 1 MM
18 9106 2442 27 2 FRICTION PLATE GLIDPLATTA 6 MM
18 9106 2442 28 2 FRICTION PLATE GLIDPLATTA 8 MM
18 9106 2442 29 2 FRICTION PLATE GLIDPLATTA 10 MM
18 9106 2442 30 2 FRICTION PLATE GLIDPLATTA 12 MM
18 9106 2442 31 2 FRICTION PLATE GLIDPLATTA 5 MM
18 9106 2442 32 2 FRICTION PLATE GLIDPLATTA 0,5 MM
18 9106 2442 55 2 FRICTION PLATE GLIDPLATTA 7 MM
18 9106 2442 56 2 FRICTION PLATE GLIDPLATTA 9 MM
19 9106 2442 57 2 FRICTION PLATE GLIDPLATTA 8 MM

9106 2442 06 001K


525
BOOM PART / BOMDEL
(Sheet 2 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
19 9106 2442 58 2 FRICTION PLATE GLIDPLATTA 9 MM
19 9106 2442 59 2 FRICTION PLATE GLIDPLATTA 10 MM
19 9106 2442 60 2 FRICTION PLATE GLIDPLATTA 11 MM
19 9106 2442 61 2 FRICTION PLATE GLIDPLATTA 12 MM
20 9106 1815 15 4 SCREW SKRUV M8X16
20 9106 1815 43 4 SCREW SKRUV M8X12
20 9106 2442 42 4 SCREW SKRUV M8X10
21 1 PLATE PLATTA

B0047236
526
BOOM PART / BOMDEL

9106 2442 06 001K


527
HYDR. CYLINDER / HYDRAULCYLINDER 9106 2442 54
HYDR. CYLINDERHYDRAULCYLINDER

B0047239
528
HYDR. CYLINDER / HYDRAULCYLINDER 9106 2442 54

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 9106 2443 08 1 CYLINDER TUBE CYLINDERRR
3 9106 2443 09 1 SEAL KIT TTNINGSSATS
4 9106 2443 10 1 PISTON ROD KOLVSTNG
5 9106 2443 11 1 CYLINDER NUT CYLINDERMUTTER
6 9106 2443 12 1 INNER TUBE INNERRR

9106 2442 54 002K


529
BOOM PART / BOMDEL
BOOM PARTBOMDEL

B0047237
530
BOOM PART / BOMDEL

(Sheet 1 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
9106 2442 62 1 SEAL KIT TTNINGSSATS FOR POS.8
1 9106 2442 63 1 PIPE RR
2 9106 2442 64 1 PIPE RR
3 1 ARM ARM NOT SOLD SEPARATELY
4 9106 2442 57 2 FRICTION PLATE GLIDPLATTA 8 MM
4 9106 2442 58 2 FRICTION PLATE GLIDPLATTA 9 MM
4 9106 2442 59 2 FRICTION PLATE GLIDPLATTA 10 MM
4 9106 2442 60 2 FRICTION PLATE GLIDPLATTA 11 MM
4 9106 2442 61 2 FRICTION PLATE GLIDPLATTA 12 MM
5 9106 1815 15 2 SCREW SKRUV
6 9106 1815 45 2 WASHER BRICKA 8,4 / 16 X 4 FZB
7 9106 2442 53 1 GUIDE STYRNING
8 9106 2442 65 1 SEQUENCE VALVE SEKVENSVENTIL
9 9106 2442 66 1 HYDR. CYLINDER HYDRAULCYLINDER Page 535
10 9106 1815 56 1 NUT MUTTER
11 9106 1815 57 1 SCREW SKRUV
12 9106 1813 97 1 PIN TAPP
13 9106 1813 96 2 SPRING PIN SPNNSTIFT
14 9106 1815 42 2 SLIDE PLATE GLIDPLATTA 1 MM
14 9106 2442 27 2 FRICTION PLATE GLIDPLATTA 6 MM
14 9106 2442 28 2 FRICTION PLATE GLIDPLATTA 8 MM
14 9106 2442 29 2 FRICTION PLATE GLIDPLATTA 10 MM
14 9106 2442 30 2 FRICTION PLATE GLIDPLATTA 12 MM
14 9106 2442 31 2 FRICTION PLATE GLIDPLATTA 5 MM
14 9106 2442 32 2 FRICTION PLATE GLIDPLATTA 0,5 MM
14 9106 2442 55 2 FRICTION PLATE GLIDPLATTA 7 MM
14 9106 2442 56 2 FRICTION PLATE GLIDPLATTA 9 MM
15 9106 2442 67 2 FRICTION PLATE GLIDPLATTA 8 MM
15 9106 2442 68 2 FRICTION PLATE GLIDPLATTA 9 MM
15 9106 2442 69 2 FRICTION PLATE GLIDPLATTA 10 MM
15 9106 2442 70 2 FRICTION PLATE GLIDPLATTA 11 MM
15 9106 2442 71 2 FRICTION PLATE GLIDPLATTA 12 MM

9106 2442 07 001K


531
BOOM PART / BOMDEL
(Sheet 2 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
16 9106 1815 15 4 SCREW SKRUV M8X16
16 9106 1815 43 4 SCREW SKRUV M8X12
16 9106 2442 42 4 SCREW SKRUV M8X10
17 1 PLATE PLATTA

B0047237
532
BOOM PART / BOMDEL

9106 2442 07 001K


533
HYDR. CYLINDER / HYDRAULCYLINDER 9106 2442 66
HYDR. CYLINDERHYDRAULCYLINDER

B0047240
534
HYDR. CYLINDER / HYDRAULCYLINDER 9106 2442 66

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 9106 2443 13 1 LOCK SCREW LSSKRUV
3 9106 2443 14 1 VALVE VENTIL
4 9106 2443 15 1 CYLINDER TUBE CYLINDERRR
5 9106 2443 09 1 SEAL KIT TTNINGSSATS
6 9106 2443 17 1 PISTON ROD KOLVSTNG
7 9106 2443 11 1 CYLINDER NUT CYLINDERMUTTER
8 9106 2443 19 1 INNER TUBE INNERRR

9106 2442 66 002K


535
BOOM PART / BOMDEL
BOOM PARTBOMDEL

B0047238
536
BOOM PART / BOMDEL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 1813 41 2 NIPPLE NIPPEL
2 9106 1813 36 1 PIPE RR
3 9106 2442 72 1 PIPE RR
4 1 ARM ARM NOT SOLD SEPARATELY
5 9106 2442 67 2 FRICTION PLATE GLIDPLATTA 8 MM
5 9106 2442 68 2 FRICTION PLATE GLIDPLATTA 9 MM
5 9106 2442 69 2 FRICTION PLATE GLIDPLATTA 10 MM
5 9106 2442 70 2 FRICTION PLATE GLIDPLATTA 11 MM
5 9106 2442 71 2 FRICTION PLATE GLIDPLATTA 12 MM
6 9106 2442 73 1 GUIDE STYRNING
7 9106 1815 45 2 WASHER BRICKA 8,4 / 16 X 4 FZB
8 9106 2442 74 2 SCREW SKRUV
9 9106 2442 75 1 HYDR. CYLINDER HYDRAULCYLINDER Page 539
10 9106 2442 76 2 SPRING PIN SPNNSTIFT
11 9106 1813 97 1 PIN TAPP
12 9106 2442 77 1 VALVE VENTIL
13 1 PLATE PLATTA

9106 2442 08 001K


537
HYDR. CYLINDER / HYDRAULCYLINDER 9106 2442 75
HYDR. CYLINDERHYDRAULCYLINDER

B0047241
538
HYDR. CYLINDER / HYDRAULCYLINDER 9106 2442 75

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 9106 1815 76 1 CYLINDER TUBE CYLINDERRR
3 9106 2443 09 1 SEAL KIT TTNINGSSATS
4 9106 2443 16 1 PISTON ROD KOLVSTNG
5 9106 2443 11 1 CYLINDER NUT CYLINDERMUTTER

9106 2442 75 002K


539
HYDR. CYLINDER / HYDRAULCYLINDER 9106 2442 09
HYDR. CYLINDERHYDRAULCYLINDER

B0047232
540
HYDR. CYLINDER / HYDRAULCYLINDER 9106 2442 09

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
9106 1746 46 1 SEAL KIT TTNINGSSATS
2 9106 1923 99 2 GREASE NIPPLE SMRJNIPPEL
3 9106 1815 78 4 BEARING BUSHING LAGERBUSSNING
4 9106 1815 79 1 CYLINDER TUBE CYLINDERRR
5 9106 2442 78 1 SEAL KIT TTNINGSSATS
6 9106 2442 79 1 PISTON KOLV
7 9106 2442 80 1 CYLINDER NUT CYLINDERMUTTER
8 9106 2442 81 1 PISTON ROD KOLVSTNG
9 9106 1815 81 1 SPACER DISTANSBRICKA
10 9106 2022 49 1 GREASE NIPPLE SMRJNIPPEL
11 9106 2442 82 1 OVERCENT.VALVE LASTHLL.VENTIL
12 9106 2442 83 1 PIPE RR
13 9106 2442 84 1 PIN STIFT
14 9106 2442 85 1 LOCK NUT LSMUTTER
15 9106 1746 60 1 VALVE INSERT VENTILINSATS
16 9106 2442 86 1 PISTON KOLV
17 9106 1746 45 1 VALVE INSERT VENTILINSATS
18 9106 1746 44 1 ADAPTOR ADAPTER
19 9106 1813 43 3 NIPPLE NIPPEL
20 1 HOUSE HUS NOT SOLD SEPARATELY
21 9106 1746 41 5 LOCKING SCREW FSTSKRUV
22 9106 1746 42 2 LOCKING SCREW FSTSKRUV

9106 2442 09 001K


541
TRUNNION / SVNGDEL
TRUNNIONSVNGDEL

B0047230
542
TRUNNION / SVNGDEL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
9106 2442 87 1 SEAL KIT TTNINGSSATS FOR POS.22
1 2 CYL.BARREL CYLINDERRR NOT SOLD SEPARATELY
2 9106 2442 88 16 SCREW SKRUV
3 9106 1815 90 16 WASHER BRICKA
4 9106 1815 91 16 NUT MUTTER
5 9106 1815 87 2 O-RING O-RING
6 9106 2442 89 2 SCREW SKRUV
7 9106 2442 90 2 WASHER BRICKA
8 9106 2442 91 2 CIRCLIP LSRING
9 9106 2442 92 2 BACK-UP RING STDRING
10 9106 2442 93 2 PISTON KOLV
11 9106 2442 94 2 O-RING O-RING
12 9106 2442 95 1 STOP STOPP
13 9106 2442 96 1 STOP STOPP
14 9106 1815 83 2 O-RING O-RING
15 9106 1815 82 1 RACK KUGGSTNG
16 9106 1815 92 1 TUBE RR
17 9106 1815 94 1 O-RING O-RING
18 9106 1815 93 1 O-RING O-RING
19 9106 1815 95 1 FRICTION PLATE GLIDPLATTA
20 9106 2442 97 2 SCREW SKRUV
21 9106 2442 98 2 WASHER BRICKA
22 9106 2442 99 1 OVERCENT.VALVE LASTHLL.VENTIL
23 9106 2443 00 2 NIPPLE NIPPEL
24 9106 2443 01 1 PIPE RR
25 9106 2443 02 4 NIPPLE NIPPEL
26 9106 2443 03 1 PIPE RR

9106 2442 10 001K


543
TRUNNION / SVNGDEL
TRUNNIONSVNGDEL

B0038948
544
TRUNNION / SVNGDEL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2443 04 1 BOOM HEAD BOMHUVUD
2 9106 1815 16 1 PIN TAPP
3 9106 1813 78 1 SPACER DISTANSBRICKA
4 9106 1813 79 1 CIRCLIP SPRRING
5 9106 1813 95 1 BEARING BUSHING LAGERBUSSNING
6 9106 2022 49 1 GREASE NIPPLE SMRJNIPPEL

9106 2442 11 001K


545
GRIPPER / GRIPKLO 9106 1784 02
GRIPPERGRIPKLO

B0056777
546
GRIPPER / GRIPKLO 9106 1784 02

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 1784 06 1 BRACKET KONSOL
2 9106 1784 07 1 BRACKET KONSOL
3 9106 1784 08 1 COUPLING KOPPLING Page 549
4 9106 1784 43 1 GRIPPER GRIPKLO Page 551
5 9106 1784 27 2 PROTECT. SHIELD SKYDDSPLT
6 9106 1784 45 1 SCREW SKRUV
7 9106 1784 46 1 SPACER DISTANS
8 9106 1784 48 1 TURNING DEVICE VRIDDON Page 555
9 9106 1784 47 1 TURNING DEVICE VRIDDON Page 557
10 3128 3092 81 1 TURNING DEVICE VRIDDON Page 559
11 9106 1784 72 1 HOSE SET SLANGSATS Page 561 SCREEN HANDLER
12 9106 2497 32 1 PLATE PLT
13 3128 3108 52 2 BULKHEAD CONN. SKOTTGENOMGNG Page 563 1/4
14 3128 3108 54 1 BULKHEAD CONN. SKOTTGENOMGNG Page 565 3/8
15 0147 1359 03 6 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 16 - 8.8 FZB
17 0291 1128 22 2 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
18 0291 1128 25 2 LOCK NUT LSMUTTER M 16 - 8 FZB / ISO 7040
19 0301 2358 00 38 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
20 0301 2378 00 2 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
21 9106 0630 10 1 DOUBLE CH.VALVE HYDRAULLS Page 567
22 0570 5010 14 4 NIPPLE NIPPEL UNF 9/16 - UNF 7/16
23 3176 6510 00 8 NIPPLE NIPPEL UNF 9/16 - G 1/8
24 3715 0584 00 8 ELBOW NIPPLE VINKELNIPPEL UNF 9/16 - UNF 9/16
25 3176 6501 00 2 NIPPLE NIPPEL UNF 3/4 - UNF 9/16
26 3176 6615 00 2 CAP NUT VERFALLSMUTTER UNF 3/4
27 0301 2344 00 24 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
28 0147 1361 03 12 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 22 - 8.8 FZB
29 0147 1365 03 12 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 40 - 8.8 FZB
30 0147 1403 03 36 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 40 - 8.8 FZB
31 0211 1327 03 3 SCREW SKRUV MC6S M 8 X 35 - 8.8 FZB

9106 1784 02 010K


547
COUPLING / KOPPLING 9106 1784 08
COUPLINGKOPPLING

B0048194
548
COUPLING / KOPPLING 9106 1784 08

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 1784 10 1 FLANGE FLNS
2 9106 1784 11 2 DMPBUSSNING DMPBUSSNING
3 9106 1784 15 1 PLATE PLT
4 9106 1784 22 1 COUPLING KOPPLING
5 9106 1784 33 1 DMPBUSSNING DMPBUSSNING
6 9106 1784 55 1 PIPE RR
7 0147 1483 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 70 - 8.8 FZB
8 0301 2378 00 4 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB

9106 1784 08 002K


549
GRIPPER / GRIPKLO 9106 1784 43
GRIPPERGRIPKLO

B0048308
550
GRIPPER / GRIPKLO 9106 1784 43

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 1784 16 2 PLATE PLT
2 9106 1784 17 1 PLATE PLT
3 9106 1784 18 1 PLATE PLT
4 9106 1784 19 3 SPACER DISTANS
5 9106 1784 20 1 SPACER DISTANS
6 9106 1784 23 1 SPACER DISTANS
7 9106 1784 24 1 SPACER DISTANS
8 9106 1784 42 2 PIPE RR
9 9106 1784 44 3 PIPE RR
10 9106 1784 54 1 HYDR. CYLINDER HYDRAULCYLINDER Page 553 32/16X400
11 0147 1413 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 90 - 8.8 FZB
12 0147 1961 01 6 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 50 - 8.8 FZB (G=H)
13 0291 1128 22 2 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
14 0301 2358 00 10 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
100 9106 1784 09 1 CONVERSION KIT OMBYGGNADSSATS

9106 1784 43 003K


551
HYDR. CYLINDER / HYDRAULCYLINDER 9106 1784 54 32/16X400
HYDR. CYLINDERHYDRAULCYLINDER

B0031164
552
HYDR. CYLINDER / HYDRAULCYLINDER 9106 1784 54 32/16X400

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3222 3168 10 1 SEAL KIT TTNINGSSATS
1 3218 2006 77 1 NUT MUTTER
4 3222 3168 12 1 PISTON KOLV
5 9106 1959 00 1 CYL.TUBE ASSY CYLINDERRR KPL
6 3222 3168 11 1 PIST.ROD COMPL KOLVSTNG KOMPL
7 3218 2006 74 1 GUIDE STYRNING
12 9106 1960 00 2 NIPPLE NIPPEL
13 9106 1961 00 4 CIRCLIP SPRRING
14 0501 0000 69 2 BEARING,SP.PL. LEDLAGER GE17HO 2RS

9106 1784 54 003K


553
TURNING DEVICE / VRIDDON 9106 1784 48
TURNING DEVICEVRIDDON

B0024630
554
TURNING DEVICE / VRIDDON 9106 1784 48

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3128 3134 45 1 SEAL KIT TTNINGSSATS INCL. ITEM 19-26
3128 3134 46 1 BEARING SET LAGERSATS INCL. ITEM 12-15
18 3128 3134 44 1 VALVE VENTIL

9106 1784 48 004K


555
TURNING DEVICE / VRIDDON 9106 1784 47
TURNING DEVICEVRIDDON

B0012657
556
TURNING DEVICE / VRIDDON 9106 1784 47

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3128 3134 45 1 SEAL KIT TTNINGSSATS INCL. ITEM 200,202,207-212
3128 3134 46 1 BEARING SET LAGERSATS INCL. ITEM 300,301,304,305
401 3128 3134 44 1 VALVE VENTIL

9106 1784 47 004K


557
TURNING DEVICE / VRIDDON 3128 3092 81
TURNING DEVICEVRIDDON

B0045179
558
TURNING DEVICE / VRIDDON 3128 3092 81

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3128 3125 82 1 SEAL KIT TTNINGSSATS INCL.POS 200,202,207-212
3128 3125 83 1 BEARING SET LAGERSATS INCL.POS 300,301,304,305
1 1 HOUSE HUS NOT SOLD SEPARATELY
2 1 SHAFT AXEL NOT SOLD SEPARATELY
3 1 PISTON KOLV NOT SOLD SEPARATELY
4 3128 3125 88 1 END CAP NDMUFF
110 4 PLUG PLUGG NOT SOLD SEPARATELY
118 2 SCREW SKRUV NOT SOLD SEPARATELY
122 1 SCREW SKRUV NOT SOLD SEPARATELY
123 1 NIPPLE NIPPEL NOT SOLD SEPARATELY
125 1 BUSHING BUSSNING NOT SOLD SEPARATELY
200 1 SEAL TTNING NOT SOLD SEPARATELY
202 1 SEAL TTNING NOT SOLD SEPARATELY
207 1 SEAL TTNING NOT SOLD SEPARATELY
208 1 SEAL TTNING NOT SOLD SEPARATELY
209 1 SEAL TTNING NOT SOLD SEPARATELY
210 1 SEAL TTNING NOT SOLD SEPARATELY
211 1 O-RING O-RING NOT SOLD SEPARATELY
212 1 BACK-UP RING STDRING NOT SOLD SEPARATELY
300 1 RING RING NOT SOLD SEPARATELY
301 1 RING RING NOT SOLD SEPARATELY
304 1 BACK-UP RING STDRING NOT SOLD SEPARATELY
305 1 BACK-UP RING STDRING NOT SOLD SEPARATELY
400 1 RING RING NOT SOLD SEPARATELY

3128 3092 81 007K


559
HOSE SET / SLANGSATS 9106 1784 72 SCREEN HANDLER
HOSE SETSLANGSATS

B0015365
560
HOSE SET / SLANGSATS 9106 1784 72 SCREEN HANDLER

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
SFL1 3176 5680 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3 X 800 R2AT
SFL2 0574 0256 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 450 R2AT
SJ1 0574 0315 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2300 R2AT
SJ2 0574 0315 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2300 R2AT
SR1 3176 7449 00 1 HOSE ASSEMBLY SLANGLEDNING D6,3X1100 R2AT
SR2 0574 0065 45 1 HOSE ASSEMBLY SLANGLEDNING 6,3X1050 R2AT

9106 1784 72 003K


561
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 52 1/4
BULKHEAD CONN.SKOTTGENOMGNG

B0048345
562
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 52 1/4

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 3128 3108 53 1 BULKHEAD CONN. SKOTTGENOMGNG

3128 3108 52 001K


563
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 54 3/8
BULKHEAD CONN.SKOTTGENOMGNG

B0049814
564
BULKHEAD CONN. / SKOTTGENOMGNG 3128 3108 54 3/8

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3176 6497 00 2 NIPPLE NIPPEL UNF 3/4
2 3128 3108 55 1 BULKHEAD CONN. SKOTTGENOMGNG

3128 3108 54 001K


565
DOUBLE CH.VALVE / HYDRAULLS 9106 0630 10
DOUBLE CH.VALVEHYDRAULLS

B0014698
566
DOUBLE CH.VALVE / HYDRAULLS 9106 0630 10

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 0631 24 2 SEAL KIT TTNINGSSATS POS.1
2 9106 0631 23 2 CARTRIDGE PATRON

9106 0630 10 003K


567
HYDRAULIC SET / HYDRAULSATS SCREEN HANDLING
HYDRAULIC SETHYDRAULSATS

B0059236
568
HYDRAULIC SET / HYDRAULSATS SCREEN HANDLING

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3214 8973 80 1 DIRECTION VALVE RIKTNINGSVENTIL Page 571
2 3217 9341 60 1 PRESS.RED.VALVE TRYCKRED.VENTIL Page 573
3 3177 3016 00 1 COUPLING KOPPLING 2101-01-18.00
4 3214 7391 00 1 DOUBLE CH.VALVE HYDRAULLS Z2S6A40
5 8234 0200 80 1 PR.CONTR.VALVE STYRTR.VENTIL Page 575
6 8234 0200 80 1 PR.CONTR.VALVE STYRTR.VENTIL Page 575
7 3222 3149 55 1 VALVE BLOCK VENTILBLOCK Page 581
8 3222 3149 55 1 VALVE BLOCK VENTILBLOCK Page 581
9 3217 9193 03 1 REGULATOR REGULATOR 10 PH 57 E V 57 2
10 3217 6513 02 2 RESTRICTION STRYPNING D=0,8; 9/16-18 UN
15 3176 2053 00 1 CONNECT. PLATE ANSLUTN.PLATTA
16 9106 1746 12 1 VALVE BLOCK VENTILBLOCK Page 583
32 9106 0630 10 1 DOUBLE CH.VALVE HYDRAULLS Page 567
33 9106 1746 62 1 OVERCENT.VALVE LASTHLL.VENTIL
39 9106 1746 38 1 OVERCENT.VALVE LASTHLL.VENTIL Page 593
40 9106 1746 56 1 OVERCENT.VALVE LASTHLL.VENTIL Page 595
41 9106 1813 22 1 OVERCENT.VALVE LASTHLL.VENTIL
42 3176 6966 00 1 PRESS.REL.VALVE TRYCKBEG.VENTIL HAWE SV 53B
50 1 HOSE SET SLANGSATS Page 597
51 1 HOSE SET SLANGSATS Page 599
52 1 HOSE SET SLANGSATS Page 601
53 1 MARKING SET MRKSATS
54 1 MARKING SET MRKSATS

9106 1746 71 006K


569
DIRECTION VALVE / RIKTNINGSVENTIL 3214 8973 80
DIRECTION VALVERIKTNINGSVENTIL

B0006705
570
DIRECTION VALVE / RIKTNINGSVENTIL 3214 8973 80

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
- 3222 3052 30 1 SEAL KIT TTNINGSSATS
67 3222 3269 91 1 LEVER SPAK

3214 8973 80 003K


571
PRESS.RED.VALVE / TRYCKRED.VENTIL 3217 9341 60
PRESS.RED.VALVETRYCKRED.VENTIL

B0042533
572
PRESS.RED.VALVE / TRYCKRED.VENTIL 3217 9341 60

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3214 8712 87 1 SEAL KIT TTNINGSSATS POS. 1-5,7-10
6 3214 8712 86 1 REGULATING UNIT REGLERENHET

3217 9341 60 004K


573
PR.CONTR.VALVE / STYRTR.VENTIL 8234 0200 80
PR.CONTR.VALVESTYRTR.VENTIL

B0046924
574
PR.CONTR.VALVE / STYRTR.VENTIL 8234 0200 80

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9120 0590 53 1 CONTROL LEVER MANVERSPAK Page 577
2 9120 0893 02 1 LEVER JOINT SPAKFSTE Page 579
3 9126 1816 19 4 SPRING SET FJDERSATS
4 9128 3768 00 4 RETURN SPRING RETURFJDER
5 9120 0893 91 4 BOLT SET PINNSATS

8234 0200 80 002K


575
CONTROL LEVER / MANVERSPAK 9120 0590 53
CONTROL LEVERMANVERSPAK

B0001088
576
CONTROL LEVER / MANVERSPAK 9120 0590 53

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9123 9149 00 1 RUBBER HOOD GUMMIKPA
2 9125 9651 00 1 LOCK RING LSRING
3 9106 1876 14 1 SWITCH OMKOPPLARE
4 9125 9957 00 1 CABLE KABEL
5 9126 7062 00 2 CABLE CLAMP KABELKLAMMA
6 9124 9746 00 1 BELLOW BLG
7 9125 7729 00 1 NUT MUTTER M 14 - 8 FZB
8 9125 9463 00 1 LOCKING LSNING

9120 0590 53 007K


577
LEVER JOINT / SPAKFSTE 9120 0893 02
LEVER JOINTSPAKFSTE

B0038357
578
LEVER JOINT / SPAKFSTE 9120 0893 02

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9124 7986 00 1 NUT MUTTER
2 0211 1208 03 4 SCREW SKRUV MC6S M 5 X 20 - 8.8 FZB
3 9128 6962 00 1 PRESS. PLATE TRYCKPLATTA INCL POS 5
4 9128 2273 00 1 DISK SKIVA
5 1 PLATE PLATTA NSS
6 0211 1962 11 2 SCREW SKRUV MC6S M 5 X 12 - 8.8 FZB
7 9123 9855 00 1 DISK SKIVA

9120 0893 02 002K


579
VALVE BLOCK / VENTILBLOCK 3222 3149 55
VALVE BLOCKVENTILBLOCK

B0039723
580
VALVE BLOCK / VENTILBLOCK 3222 3149 55

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3222 3304 16 1 SEAL KIT TTNINGSSATS INCL. 4-11
1 5507 8719 00 1 WAGNER PART WAGNER ARTIKEL NOT SOLD SEPRETLY
2 3222 3304 17 1 SOLENOID CARTR. SOLENOIDPATRON INCL. POS. 4-11
3 3222 3106 10 1 SOLENOID MAGNETSPOLE

3222 3149 55 002K


581
VALVE BLOCK / VENTILBLOCK 9106 1746 12
VALVE BLOCKVENTILBLOCK

B0032261
582
VALVE BLOCK / VENTILBLOCK 9106 1746 12

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 1746 33 1 INLET SECTION INLOPPSSEKTION Page 585
2 3128 2091 03 4 VALVE SECTION VENTILSEKTION Page 587
3 9106 1746 34 3 VALVE SECTION VENTILSEKTION Page 589
4 9106 1746 35 1 OUTLET SECTION UTLOPPSSEKTION Page 591

9106 1746 12 003K


583
INLET SECTION / INLOPPSSEKTION 9106 1746 33
INLET SECTIONINLOPPSSEKTION

B0032258
584
INLET SECTION / INLOPPSSEKTION 9106 1746 33

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3222 3264 90 1 VALVE VENTIL
3222 3264 95 1 SEAL KIT TTNINGSSATS
7 0686 6442 07 2 PLUG PROPP VSTI G 1/4-ED
8 3128 2091 25 1 PRESS.REL.VALVE TRYCKBEG.VENTIL
9 0686 6442 07 1 PLUG PROPP VSTI G 1/4-ED
10 3222 3264 94 1 RESTRICTION STRYPNING
11 3128 2090 76 1 PLUG PLUGG

9106 1746 33 002K


585
VALVE SECTION / VENTILSEKTION 3128 2091 03
VALVE SECTIONVENTILSEKTION

B0032234
586
VALVE SECTION / VENTILSEKTION 3128 2091 03

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3128 2091 06 1 KIT SATS POS. 5,6,7
3128 2091 07 1 KIT SATS POS. 1,2,3
3222 3264 95 1 SEAL KIT TTNINGSSATS POS. 8,9
4 3128 2091 08 1 SPRING SET FJDERSATS
10 3128 2091 05 1 CHECK VALVE BACKVENTIL

3128 2091 03 002K


587
VALVE SECTION / VENTILSEKTION 9106 1746 34
VALVE SECTIONVENTILSEKTION

B0032259
588
VALVE SECTION / VENTILSEKTION 9106 1746 34

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3128 2091 06 1 KIT SATS
3128 2091 07 1 KIT SATS
3222 3264 95 1 SEAL KIT TTNINGSSATS
4 3128 2091 08 1 SPRING SET FJDERSATS
10 3128 2091 05 1 CHECK VALVE BACKVENTIL
11 9120 0292 04 2 PRESS.REL.VALVE TRYCKBEG.VENTIL

9106 1746 34 001K


589
OUTLET SECTION / UTLOPPSSEKTION 9106 1746 35
OUTLET SECTIONUTLOPPSSEKTION

B0032233
590
OUTLET SECTION / UTLOPPSSEKTION 9106 1746 35

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
9106 1746 36 1 PULL ROD SET DRAGSTNGSSATS
3 0686 6442 07 1 PLUG PROPP VSTI G 1/4-ED

9106 1746 35 003K


591
OVERCENT.VALVE / LASTHLL.VENTIL 9106 1746 38
OVERCENT.VALVELASTHLL.VENTIL

B0032271
592
OVERCENT.VALVE / LASTHLL.VENTIL 9106 1746 38

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
9106 1746 46 1 SEAL KIT TTNINGSSATS
1 9106 1746 37 1 HOSE SLANG
3 9106 1746 39 1 PIPE RR
4 9106 1746 40 1 HOUSING HUS
5 9106 1746 41 6 LOCKING SCREW FSTSKRUV
6 9106 1746 42 2 LOCKING SCREW FSTSKRUV
7 9106 1746 43 3 ADAPTOR ADAPTER
8 9106 1746 44 2 ADAPTOR ADAPTER
9 9106 1746 45 1 VALVE INSERT VENTILINSATS
14 9106 1746 47 1 OVERCENT.VALVE LASTHLL.VENTIL
15 9106 1746 48 1 SHUT OFF COCK AVSTNGN.KRAN
16 9106 1746 49 1 PIPE RR
17 9106 1746 50 2 ADAPTOR ADAPTER
18 9106 1746 51 1 ADAPTOR ADAPTER
19 9106 1746 52 1 PIPE RR
20 9106 1746 53 1 ADAPTOR ADAPTER
21 9106 1746 54 1 COUPLING KOPPLING
22 9106 1746 55 1 ADAPTOR ADAPTER

9106 1746 38 004K


593
OVERCENT.VALVE / LASTHLL.VENTIL 9106 1746 56
OVERCENT.VALVELASTHLL.VENTIL

B0032270
594
OVERCENT.VALVE / LASTHLL.VENTIL 9106 1746 56

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
9106 1746 46 1 SEAL KIT TTNINGSSATS FOR POS.8
1 9106 1746 57 2 HOSE SLANG
2 9106 1746 58 1 PIPE RR
4 9106 1746 59 1 HOUSING HUS
5 9106 1746 41 3 LOCKING SCREW FSTSKRUV
6 9106 1746 43 3 ADAPTOR ADAPTER
7 9106 1746 44 1 ADAPTOR ADAPTER
8 9106 1746 60 1 VALVE INSERT VENTILINSATS

9106 1746 56 001K


595
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
596
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
D40 3176 6336 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 700 R2AT
D41 0574 0255 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 400 R2AT
D42 3176 6486 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1000 R2AT
D43 3176 6486 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1000 R2AT
PP21 3176 6336 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 700 R2AT
PP22 3176 6486 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1000 R2AT
XP20 3217 9578 16 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L=1200, 3/16
XP21 3217 9578 16 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L=1200, 3/16
XP22 3217 9578 16 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L=1200, 3/16
XP23 3217 9578 16 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L=1200, 3/16
XP24 3217 9578 24 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L=2000, 3/16'
XP25 3217 9578 24 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L=2000, 3/16'
XP26 3217 9578 24 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L=2000, 3/16'
XP27 3217 9578 24 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L=2000, 3/16'

9106 1884 39 002K


597
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
598
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
SJP 0574 1273 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 1600 R2AT
SJT 0574 1273 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 1600 R2AT
SP 3176 5670 00 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 600 R2AT
ST 0574 3264 11 1 HOSE ASSEMBLY SLANGLEDNING 19 X 850 R2AT
XP1 3217 9578 06 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 350, 3/16'
XP10 3217 9578 05 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 300, 3/16
XP11 3217 9578 08 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 450, 3/16'
XP12 3217 9578 08 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 450, 3/16'
XP13 3217 9578 09 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 500, 3/16'
XP14 3217 9578 06 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 350, 3/16'
XP2 3217 9578 08 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 450, 3/16'
XP3 3217 9578 07 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 400, 3/16
XP4 3217 9578 08 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 450, 3/16'
XP5 3217 9578 09 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 500, 3/16'
XP6 3217 9578 06 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 350, 3/16'
XP7 3217 9578 09 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 500, 3/16'
XP8 3217 9578 06 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 350, 3/16'
XP9 3217 9578 09 1 HOSE ASSEMBLY SLANGLEDNING BTR 105 ST, L= 500, 3/16'

9106 1884 40 002K


599
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
600
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
SFL1 0574 0255 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 400 R2AT
SFL2 3176 6336 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 700 R2AT
SFL3 0574 0318 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3500 R2AT
SFL4 0574 0318 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3500 R2AT
SFL5 0574 0322 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 5100 R2AT
SFL6 0574 0322 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 5100 R2AT
SFL7 3176 6855 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2400 R2AT
SFL8 3176 6855 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2400 R2AT
SJ1 0574 0315 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2300 R2AT
SJ2 0574 0315 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2300 R2AT
SJ3 0574 0065 71 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3500 R2AT
SJ4 0574 0065 71 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3500 R2AT
SJ5 0574 0065 66 1 HOSE ASSEMBLY SLANGLEDNING 10 X 5100 R2AT
SJ6 0574 0065 66 1 HOSE ASSEMBLY SLANGLEDNING 10 X 5100 R2AT
SJ7 0574 1283 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3200 R2AT
SJ8 0574 1283 11 1 HOSE ASSEMBLY SLANGLEDNING 10 X 3200 R2AT
SRR1 0574 0327 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3100 R2AT
SRR2 0574 0327 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3100 R2AT
SRR3 0574 0322 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 5100 R2AT
SRR4 0574 0322 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 5100 R2AT
SRR5 3176 6855 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2400 R2AT
SRR6 3176 6855 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 2400 R2AT
SR1 3176 6336 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 700 R2AT
SR2 3176 6336 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 700 R2AT
SR3 0574 0318 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3500 R2AT
SR4 0574 0318 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 3500 R2AT
SR5 0574 0322 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 5100 R2AT
SR6 0574 0322 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 5100 R2AT

9106 1884 41 003K


601
JUNCTION BOX / KOPPLINGSLDA 3176 4400 99 A88
JUNCTION BOXKOPPLINGSLDA

B0042811
602
JUNCTION BOX / KOPPLINGSLDA 3176 4400 99 A88

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3176 4401 00 1 DRAWING RITNING SCREEN HANDLING
1 3176 0013 12 1 DRILLED BOX HLAD LDA
2 0698 5140 64 1 CABLE GLAND KABELFRSKRUVN. M40X1,5 19-28 B1
2 3217 0001 80 1 CABLE STR.-WAY KABELGENOMGNG
3 0698 5141 41 3 CABLE GLAND KABELFRSKRUVN. M20X1,5 5-10 B1
4 3176 4049 00 11 TERMINAL BLOCK KOPPLINGSPLINT ZDU 2.5/4AN
5 3176 4049 01 1 END PLATE NDPLATTA FOR ZDU 2,5/4A
6 3176 4049 25 1 BRIDGE CONN. VERKOPPL.BLECK
7 3176 4049 52 1 END SUPPORT NDSTD
8 3176 4049 61 1 MARKING PLATE MRKSKYLT HORIZSONTAL PLINTH 5X5MM
9 3214 0181 00 0.15M MOUNTING RAIL MONTERINGSSKENA
10 5112 3178 13 1 PLATE SKYLT
11 0129 3207 00 2 BLIND RIVET BLINDNIT 3,2 X 9 TAP / D 48 BS
12 3222 3048 77 1 GROUND BRAID JORDFLTA
13 0147 1322 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 16 - 8.8 FZB
14 0301 2335 00 1 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
15 0160 6036 00 2 SCREW, SLOTTED SPRSKRUV M 4 X 5 - 5.8 FZB
16 3217 9882 04 8 VALVE PLUG VENTILKONTAKT 3M
5MM 2X0,5 IP67 LED+Z-DIOD
17 9111 3891 44 10M CABLE, 2-CORE KABEL, 2-LEDARE 2X1.5 D2=7.4
18 3217 9583 01 2 RELAY REL IK 8701.12 24V DC D & S
24 VOLT 16A
19 0697 9810 19 2 END PLUG AVSLUTN.PROPP M20X1,5 A3
20 0697 9810 22 2 END PLUG AVSLUTN.PROPP M40X1,5 A3
21 0697 9809 14 5 LOCK NUT LSMUTTER M20X1,5 A3
22 0697 9809 17 3 LOCK NUT LSMUTTER M40X1,5 A3

3176 4400 99 006K


603
604
CARRIER / UNDERREDE
LIST OF CONTENTS
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
CARRIER UNDERREDE 611
9106 2336 18 COVER, CPL. SKYDD KOMPL. 613
5112 3084 05 BOOM FRAME CPL. BOMRAM KOMPL. 615
5112 3086 36 COVER KPA 617 ALUMINUM COVER
9106 1869 23 BOOMBRACKET CPL BOMKONSOL KOMPL 619
BASIC SET GRUNDSATS 621 SUPP.LEGS FRONT,EXCL.CYLINDERS
9106 0772 28 HYDR. CYLINDER HYDRAULCYLINDER 623 HC 20T K50-25K
L(MIN)=694; L(MAX)=1154
3128 2099 55 CHECK VALVE BACKVENTIL 625
3177 3092 83 DIRECTION VALVE RIKTNINGSVENTIL 627 TRACKOSCILLATION
HOSE SET SLANGSATS 629 SUPPORT LEGS,FRONT
5112 3223 69 SUPPORT LEG KIT STDBENSATS 631 FRONT
9121 5913 01 HYDR. CYLINDER HYDRAULCYLINDER 633 SUPPORT LEG
BSJ 10-40
3128 2099 55 CHECK VALVE BACKVENTIL 625
5112 3303 02 MOTOR FRAME MOTORRAM 635
9106 2197 50 CABLE TRAY KABELKANAL 637
STEP STEG 639
5112 3307 67 MOTOR UNIT MOTORENHET 641
5112 3225 68 DIESEL ENGINE DIESELMOTOR 643 DEUTZ TCD2013L04 2V
5112 3306 75 HYDR.TRANSMISS. HYDR.TRANSMISS 645
MOTOR HOOD MOTORKPA 647
AIR FILTER SET LUFTFILTERSATS 649
5112 3057 42 FILTER COMPL. FILTER KOMPL. 651
5112 3237 44 PRESSURE SWITCH TRYCKVAKT 653
3222 1881 30 AIR FILTER LUFTFILTER 655 BLUE AERO
SENSOR SET GIVARSATS 657 OIL PREASURE B353
SENSOR SET GIVARSATS 659

605
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
CONNECTION SET ANSLUTNINGSSATS 661 TRANS.OIL COOLING
HOSE SET SLANGSATS 663 TRANSMISSION COOLING
HEAT PROTECTION VRMESKYDD 665
CONNECTION SET ANSLUTNINGSSATS 667 OIL DRAIN
HOSE SET SLANGSATS 669
FUEL SYSTEM BRNSLESYSTEM 671
9106 2375 61 FUEL PIPE BRNSLERR 673
5112 3268 10 HOSE SET SLANGSATS 675
CATALYSER SET KATALYSATORSATS 677
9106 2159 31 SILENCER LJUDDMPARE 679
5112 3229 30 BUILT-IN INBYGGNAD 681
5112 3229 60 MUDGUARD COMPL. STNKSKRM KPL. 683
REAR FRAME CPL EFTERRAM KOMPL. 685
BATTERY BOX BATTERILDA 687
LOCK DEVICE LSANORDNING 689
BASIC SET GRUNDSATS 691 REAR JACKS
3177 3092 83 DIRECTION VALVE RIKTNINGSVENTIL 627 TRACKOSCILLATION
5112 3079 22 SUPPORT LEG KIT STDBENSATS 693
5112 3079 20 SUPPORT LEG STDBEN 695
9121 5913 02 HYDR. CYLINDER HYDRAULCYLINDER 697 100/80 STANDARD
3128 2099 55 CHECK VALVE BACKVENTIL 625
9106 2446 60 HOODS COMPLET INKPNING KOMPL 699
9106 2446 61 HOODS COMPLET INKPNING KOMPL 701
SIDE HATCH SIDOLUCKA 703 REAR FRAME,RIGHT SIDE
9106 2446 62 SIDE HATCH SIDOLUCKA 705
9106 2446 66 ROOF TAK 707 REAR FRAME, WITHOUT HOSE REEL
5112 3302 94 DRIVELINE DRIVLINA 709
5112 3302 91 DRIVE SHAFT DRIVAXEL 711
5112 3188 83 PLANET GEAR KIT PLANETHJULSSATS 713

606
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
5112 3235 43 BRAKE DISC KIT BROMSLAMELLSATS 715
5112 3188 99 CROWN WHEEL KIT KRONHJULSATS 717
5112 3189 09 DIFF.KIT DIFF.SATS 719
DRIVE SHAFT DRIVAXEL 721
5112 3302 91 DRIVE SHAFT DRIVAXEL 711
5112 3188 83 PLANET GEAR KIT PLANETHJULSSATS 713
5112 3235 43 BRAKE DISC KIT BROMSLAMELLSATS 715
5112 3188 99 CROWN WHEEL KIT KRONHJULSATS 717
5112 3189 09 DIFF.KIT DIFF.SATS 719
5112 3229 33 CARDAN SHAFT KARDANAXEL 723
5112 3229 69 CARDAN SHAFT KARDANAXEL 725
5112 3229 35 CARDAN SHAFT KARDANAXEL 727
SET OF WHEELS HJULSATS 729 MICHELIN XZM 12.00-R24
5112 3225 70 WHEEL COMPL. HJUL KOMPL. 731
5112 3225 72 RIM COMPL. FLG KOMPL. 733
5112 3225 69 TIRE SET DCK,KOMPL. 735 12.00 R24 XZM
ASSEMBLY SET MONTERINGSSATS 737 WHEEL NUT AND WASHER
WARNING SIGNS VARNINGSSKYLTAR 739
LABEL LIST DEKALLISTA 743
DRILL BIT BOX KRONLDA 745
FIRE SUPPR.SYST ELDBEKMPN.SYST 747 ANSUL
FIRE EXTING.SET ELDSLCKN.SATS 749 ANSUL
FIRE EXTING.SET ELDSLCKN.SATS 751 REAR FRAME
5112 0109 34 FIRE EXTING.SET ELDSLCKN.SATS 753 POWER FRAME
5112 0109 35 FIRE EXTING.SET ELDSLCKN.SATS 755 CABIN
CONNECTION SET ANSLUTNINGSSATS 757 ANSUL
HOSE SET COMPL. SLANGSATS KOMPL 761 ANSUL
5112 0109 31 HOSE SET SLANGSATS 763 REAR FRAME
HOSE SET SLANGSATS 765 ANSUL AUTO / ENGINE FRAME

607
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
HOSE SET SLANGSATS 767 ANSUL
AUT. SET AUTOMATIKSATS 769 CHECKFIRE SC-N
5112 0111 72 FIRE EXTING.SET ELDSLCKN.SATS 771 CHECKFIRE SC-N
FIRE EXTING.SET ELDSLCKN.SATS 773 CABIN
3218 2008 36 RELEASING DEV. UTLSNINGSDON 775
5112 0111 74 FIRE EXTING.SET ELDSLCKN.SATS 777 CARRIER

608
609
CARRIER / UNDERREDE
CARRIERUNDERREDE

B0056708
610
CARRIER / UNDERREDE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
CWB 9106 2336 18 1 COVER, CPL. SKYDD KOMPL. Page 613
100 5112 3084 05 1 BOOM FRAME CPL. BOMRAM KOMPL. Page 615
101 5112 3086 36 1 COVER KPA Page 617 ALUMINUM COVER
105 9106 1869 23 1 BOOMBRACKET CPL BOMKONSOL KOMPL Page 619
110 1 BASIC SET GRUNDSATS Page 621 SUPP.LEGS FRONT,EXCL.CYLINDERS
111 5112 3223 69 1 SUPPORT LEG KIT STDBENSATS Page 631 FRONT
150 5112 3303 02 1 MOTOR FRAME MOTORRAM Page 635
151 1 STEP STEG Page 639
155 5112 3307 67 1 MOTOR UNIT MOTORENHET Page 641
160 1 FUEL SYSTEM BRNSLESYSTEM Page 671
165 1 CATALYSER SET KATALYSATORSATS Page 677
170 5112 3229 30 1 BUILT-IN INBYGGNAD Page 681
175 9106 2329 38 1 COVER PLATE TCKPLT
200 1 REAR FRAME CPL EFTERRAM KOMPL. Page 685
205 1 BASIC SET GRUNDSATS Page 691 REAR JACKS
206 5112 3079 22 1 SUPPORT LEG KIT STDBENSATS Page 693
215 9106 2446 60 1 HOODS COMPLET INKPNING KOMPL Page 699
216 9106 2446 66 1 ROOF TAK Page 707 REAR FRAME, WITHOUT HOSE REEL
265 5112 3302 94 1 DRIVELINE DRIVLINA Page 709
270 1 SET OF WHEELS HJULSATS Page 729 MICHELIN XZM 12.00-R24
291 1 WARNING SIGNS VARNINGSSKYLTAR Page 739
292 1 LABEL LIST DEKALLISTA Page 743
860 1 DRILL BIT BOX KRONLDA Page 745
900 1 FIRE SUPPR.SYST ELDBEKMPN.SYST Page 747 ANSUL
901 1 AUT. SET AUTOMATIKSATS Page 769 CHECKFIRE SC-N
904 5112 0110 47 1 ADAPTER ADAPTER

1260 5018 42 001K


611
COVER, CPL. / SKYDD KOMPL. 9106 2336 18
COVER, CPL.SKYDD KOMPL.

B0046843
612
COVER, CPL. / SKYDD KOMPL. 9106 2336 18

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2336 17 1 COVER PLTSKYDD
2 0147 1561 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 20 X 100 - 8.8 FZB
3 0300 0274 13 8 PLAIN WASHER RUNDBRICKA 21 / 37 X 3 - HB 200 FZB
4 0291 1128 28 4 LOCK NUT LSMUTTER M 20 - 8 FZB / ISO 7040

9106 2336 18 001K


613
BOOM FRAME CPL. / BOMRAM KOMPL. 5112 3084 05
BOOM FRAME CPL.BOMRAM KOMPL.

B0056121
614
BOOM FRAME CPL. / BOMRAM KOMPL. 5112 3084 05

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3084 04 1 FRAME BOOM PART RAM BOMDEL
2 9106 1274 60 2 MUDGUARD STNKSKRM
3 3128 0018 95 1 BRACKET KONSOL
4 5112 3126 81 1 CABLE TRAY KABELKANAL
5 5112 3126 79 1 CABLE TRAY KABELKANAL
6 0147 1401 03 16 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 30 - 8.8 FZB
7 0301 2358 00 24 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
9 0147 1403 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 40 - 8.8 FZB
11 0291 1128 22 4 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
12 0291 1128 20 5 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
13 0301 2344 00 6 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
15 0147 1325 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 25 - 8.8 FZB
16 0301 2335 00 4 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
17 0291 1128 18 2 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040
18 0147 1363 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
24 3217 3850 00 1 CHAIN KTTING
25 9030 0500 00 0.42M AIR HOSE LUFTSLANG 20 X 5
26 3217 3850 00 1 CHAIN KTTING
27 3217 3124 00 2 SHACKLE SCHACKEL STRAIGHT M10,15MM OPENING
29 1 END COVER NDLOCK
31 9030 0500 00 0.90M AIR HOSE LUFTSLANG 20 X 5
32 9030 0500 00 0.34M AIR HOSE LUFTSLANG 20 X 5
33 0147 1364 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 35 - 8.8 FZB
34 1 COVER COMPL. LOCK KOMPL.

5112 3084 05 002K


615
COVER / KPA 5112 3086 36 ALUMINUM COVER
COVERKPA

B0041569
616
COVER / KPA 5112 3086 36 ALUMINUM COVER

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3086 39 1 COVER PLATE TCKPLT
2 5112 2093 00 2 RING PIN RINGSPRINT DANOPRODUKTER NR 11060
3 4310 0464 00 0.50M PLAST.,ST.CABLE PLAST,STLLINA
4 4330 1016 00 4 BULLDOG GRIP LINLS

5112 3086 36 001K


617
BOOMBRACKET CPL / BOMKONSOL KOMPL 9106 1869 23
BOOMBRACKET CPLBOMKONSOL KOMPL

B0033285
618
BOOMBRACKET CPL / BOMKONSOL KOMPL 9106 1869 23

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 1869 22 1 BOOM BRACKET BOMKONSOL
2 0147 1413 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 90 - 8.8 FZB
3 0147 1642 03 20 SCREW, HEX HEAD SKRUV, SEXKANT M 24 X 110 - 8.8 FZB
4 0211 1963 50 12 SCREW SKRUV MC6S M 20 X 150 - 12.9
5 0211 1963 36 5 SCREW SKRUV MC6S M 24 X 90 - 12.9
6 0211 1963 46 13 SCREW SKRUV MC6S M 24 X 120 - 12.9
7 0300 0274 44 31 PLAIN WASHER RUNDBRICKA 25 / 44 X 4 - HV 295-350
8 0301 2358 00 4 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
9 0300 0274 13 24 PLAIN WASHER RUNDBRICKA 21 / 37 X 3 - HB 200 FZB
10 0301 2405 00 45 PLAIN WASHER RUNDBRICKA 25 / 44 X 4 - HB 200 FZB
11 0261 1090 30 13 NUT MUTTER M 24 - 12
12 0291 1128 30 20 LOCK NUT LSMUTTER M 24 - 8 FZB / ISO 7040
13 0291 1128 43 12 LOCK NUT LSMUTTER M 20 2,5 1A 22,8 16,9 - 3
14 3128 3057 96 2 CLAMP VERFALL
15 3217 3124 00 2 SHACKLE SCHACKEL STRAIGHT M10,15MM OPENING
16 3217 3850 00 2 CHAIN KTTING
17 9030 0500 00 2M AIR HOSE LUFTSLANG 20 X 5
18 9106 1869 99 12 TUBE RR

9106 1869 23 008K


619
BASIC SET / GRUNDSATS SUPP.LEGS FRONT,EXCL.CYLINDERS
BASIC SETGRUNDSATS

B0041579
620
BASIC SET / GRUNDSATS SUPP.LEGS FRONT,EXCL.CYLINDERS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 9106 0772 73 1 JACK TUBE DOMKRAFTRR RIGHT
3 9106 0772 74 1 JACK TUBE DOMKRAFTRR LEFT
4 5112 2710 00 2 ATTACHM. PLATE FSTPLT
5 5112 3044 10 2 SHAFT AXEL
6 5112 3044 27 2 SHAFT AXEL
7 9106 0772 28 2 HYDR. CYLINDER HYDRAULCYLINDER Page 623 HC 20T K50-25K
L(MIN)=694; L(MAX)=1154
8 0147 1491 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 110 - 8.8 FZB
9 0301 2378 00 4 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
10 0147 1480 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 55 - 8.8 FZB
11 0335 1127 00 4 CIRCLIP SPRRING SGA 25 X 1,2 DIN 471
12 0335 2132 00 2 CIRCLIP SPRRING SGH 30 X 1,2 DIN 472
13 3177 3092 83 3 DIRECTION VALVE RIKTNINGSVENTIL Page 627 TRACKOSCILLATION
14 0211 1215 03 12 SCREW SKRUV MC6S M 5 X 50 - 8.8 FZB
15 0301 2378 00 4 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
21 1 HOSE SET SLANGSATS Page 629 SUPPORT LEGS,FRONT
22 5112 1578 00 2M PROTECTION COIL SKYDDSSPIRAL

9106 0772 72 003K


621
HYDR. CYLINDER / HYDRAULCYLINDER 9106 0772 28 HC 20T K50-25K %% L(MIN)=694; L(MAX)=1154
HYDR. CYLINDERHYDRAULCYLINDER

B0002008
622
HYDR. CYLINDER / HYDRAULCYLINDER 9106 0772 28 HC 20T K50-25K %% L(MIN)=694; L(MAX)=1154

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
9120 0993 05 1 SEAL KIT TTNINGSSATS INCL. ITEMS 3, 4, 6-11, 19
1 1 CYL.BARREL CYLINDERRR NOT SOLD SEPARATELY
2 3128 3049 08 1 PISTON ROD KOLVSTNG
3 0663 2135 00 1 O-RING O-RING 44,2 X 3 70 SHORE
4 0661 1500 65 1 BACK-UP RING STDRING 45 50 2,5 1,3
5 9126 3943 00 1 COVER LOCK
6 9125 6931 00 1 SEAL TTNING F1 25 35 INT
7 9127 2274 00 1 WASHER BRICKA
8 0335 2136 00 1 CIRCLIP SPRRING SGH 35 X 1,5 DIN 472
9 0665 9130 00 1 WIPER AVSTRYKARE 25 / 35 X 10 AU 92
10 0192 1204 00 1 SET SCREW STOPPSKRUV M 5 X 10 T6SS DIN 915
11 9125 6720 00 1 PISTON SEAL KOLVTTNING
12 9126 3948 00 1 PISTON KOLV
13 0501 0013 00 2 BEARING,SP.PL. LEDLAGER 25 / 42 X 20
14 0335 2141 00 4 CIRCLIP SPRRING SGH 42 X 1,75 DIN 472
15 3128 2099 55 2 CHECK VALVE BACKVENTIL Page 625
16 9128 6998 00 1 SLIDE SLID
17 0661 1020 00 2 SEAL WASHER TTNINGSBRICKA 13,7 / 20,6 X 2,1 - FZ ST
TREDO 1/4
18 0686 6442 00 2 PLUG PROPP G 1/4 TYPE B - STEEL 5.8
19 0663 2104 64 1 O-RING O-RING 16,1 X 1,6 90 SHORE

9106 0772 28 005K


623
CHECK VALVE / BACKVENTIL 3128 2099 55
CHECK VALVEBACKVENTIL

B0001976
624
CHECK VALVE / BACKVENTIL 3128 2099 55

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 0663 9099 00 1 O-RING O-RING 17,86X 2,62 70 SHORE
2 0663 2118 01 1 O-RING O-RING 11,3 X 2,4 90 SHORE
3 0661 1500 95 1 BACK-UP RING STDRING 12 16 2 1,3

3128 2099 55 002K


625
DIRECTION VALVE / RIKTNINGSVENTIL 3177 3092 83 TRACKOSCILLATION
DIRECTION VALVERIKTNINGSVENTIL

B0042530
626
DIRECTION VALVE / RIKTNINGSVENTIL 3177 3092 83 TRACKOSCILLATION

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3177 3092 56 1 SEAL KIT TTNINGSSATS POS. 2,4,5
3177 3092 57 2 NUT MUTTER POS. 1,2
1 5507 8719 00 2 WAGNER PART WAGNER ARTIKEL NOT SOLD SEPRETLY
2 5507 8719 00 2 WAGNER PART WAGNER ARTIKEL NOT SOLD SEPRETLY
3 3177 3092 55 2 COIL SPOLE
4 5507 8719 00 2 WAGNER PART WAGNER ARTIKEL NOT SOLD SEPRETLY
5 5507 8719 00 4 WAGNER PART WAGNER ARTIKEL NOT SOLD SEPRETLY

3177 3092 83 005K


627
HOSE SET / SLANGSATS SUPPORT LEGS,FRONT
HOSE SETSLANGSATS

B0015365
628
HOSE SET / SLANGSATS SUPPORT LEGS,FRONT

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
JFL1 3176 5221 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1800 R2AT
JFL2 3176 5221 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1800 R2AT
JFR1 3176 5221 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1800 R2AT
JFR2 3176 5221 00 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1800 R2AT
JSL1 0574 0065 44 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 950 R2AT
JSL2 0574 0065 44 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 950 R2AT
JSR1 3176 0064 32 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 180 R2AT
JSR2 3176 0064 32 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 180 R2AT

9106 2101 69 005K


629
SUPPORT LEG KIT / STDBENSATS 5112 3223 69 FRONT
SUPPORT LEG KITSTDBENSATS

B0050463
630
SUPPORT LEG KIT / STDBENSATS 5112 3223 69 FRONT

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9121 5913 01 1 HYDR. CYLINDER HYDRAULCYLINDER Page 633 SUPPORT LEG
BSJ 10-40
2 9106 1702 35 1 FOOT PLATE FOTPLATTA
3 0147 1487 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 90 - 8.8 FZB
4 9106 1804 77 2 COVER PLUG TCKPLUGG 055 0143 000 03
5 0147 1480 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 55 - 8.8 FZB
6 0301 2378 00 2 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB

5112 3223 69 001D


631
HYDR. CYLINDER / HYDRAULCYLINDER 9121 5913 01 SUPPORT LEG %% BSJ 10-40
HYDR. CYLINDERHYDRAULCYLINDER

B0035372
632
HYDR. CYLINDER / HYDRAULCYLINDER 9121 5913 01 SUPPORT LEG %% BSJ 10-40

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
9120 0990 20 1 SEAL KIT TTNINGSSATS REF. 9-12
9121 5913 50 1 SEAL KIT TTNINGSSATS REF. 1-8
1 0665 9214 00 1 WIPER AVSTRYKARE 80 / 90 X 10 AU 92
2 0665 1000 46 1 SEAL TTNING 80 / 90 X 12 94 AU/925
3 0661 1540 00 1 BACK-UP RING STDRING 95 / 100 X 1,3
4 0663 6143 00 1 O-RING O-RING 94,5 X 3 70 SHORE
5 0663 2134 00 1 O-RING O-RING 42,2 X 3 70 SHORE
6 0665 0800 21 1 PISTON SEAL KOLVTTNING 85 / 100 X 19,5 NBR
7 0665 9300 46 1 GUIDE RING, EXT STYRRING, UTV. PWR 100 / 94 X 25
8 0194 1320 00 1 SET SCREW STOPPSKRUV M 8 X 12 S6SS DIN 914
9 9128 7076 00 1 PISTON KOLV
10 0661 1510 00 2 BACK-UP RING STDRING 12 / 16 X 1,3
11 0663 2118 01 2 O-RING O-RING 11,3 X 2,4 90 SHORE
12 0663 9099 00 2 O-RING O-RING 17,86X 2,62 70 SHORE
13 3128 2099 55 2 CHECK VALVE BACKVENTIL Page 625
14 1 CYLINDER CYLINDER
15 9126 2010 01 1 PISTON ROD KOLVSTNG
16 9126 2012 00 1 PISTON KOLV
17 9126 2011 00 1 COVER LOCK

9121 5913 01 004K


633
MOTOR FRAME / MOTORRAM 5112 3303 02
MOTOR FRAMEMOTORRAM

B0054511
634
MOTOR FRAME / MOTORRAM 5112 3303 02

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3229 10 1 MOTOR FRAME MOTORRAM
2 5112 3302 89 1 ATTACHMENT FSTE
3 5112 3060 83 2 WAIST PIN MIDJETAPP
4 5112 3062 08 1 PLAIN BEARING GLIDLAGER
5 5112 3062 09 2 PLAIN BEARING GLIDLAGER M.FL
6 0295 3117 00 2 LOCK NUT LSMUTTER M 80X2 - KM 16 - 11 0727
7 0333 6117 00 2 LOCK WASHER LSBRICKA 80 / 95 X 1,8
8 5112 3060 86 1 SAFETY DETAIL SKERHETSDETALJ
9 3137 1484 05 2 LOCK NEEDLE LSNL D=5MM HRNLSTYP
10 9106 2082 04 1 CABLE TRAY KABELKANAL
11 0301 2335 00 1 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
12 0147 1322 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 16 - 8.8 FZB
13 0216 1957 38 2 HEX SOCK. SCREW SEXKANTHLSKRUV M 8 16 16 H 4,4 3,5 5 0,5
17 9106 2197 50 1 CABLE TRAY KABELKANAL Page 637
18 9106 2197 82 1 BRACKET FSTDON
19 9106 2197 83 1 BRACKET FSTDON
20 0301 2364 00 8 PLAIN WASHER RUNDBRICKA 13,5 / 24 X 2 -HB 200 FZB
21 0291 1128 22 4 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
22 0147 1406 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 55 - 8.8 FZB
23 9106 2386 81 1 ATTACHM.COMPLET FSTE KOMPLETT
24 5112 0102 60 1 ATTACHMENT FSTE
25 0147 1362 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 25 - 8.8 FZB
26 0301 2344 00 2 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB

5112 3303 02 003K


635
CABLE TRAY / KABELKANAL 9106 2197 50
CABLE TRAYKABELKANAL

B0041590
636
CABLE TRAY / KABELKANAL 9106 2197 50

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 1579 87 16 CLAMP BESLAG
2 9106 2197 46 1 CABLE LADDER KABELSTEGE
3 9106 2251 13 2 CABLE TRAY KABELKANAL WIRE 60 120 1300 5 5 STEE
4 9106 2197 48 1 CABLE LADDER KABELSTEGE
6 0226 0305 00 16 TAPPING SCREW GNGANDE SKRUV M6SF M 6 X 16 STEEL FZB
7 9106 2197 95 4 BRACKET FSTDON
8 0301 2344 00 8 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
10 0147 1360 03 8 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 20 - 8.8 FZB

9106 2197 50 007K


637
STEP / STEG
STEPSTEG

B0051059
638
STEP / STEG

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 9106 2197 65 1 FOOT STEP FOTSTEG
3 9106 2197 74 1 HANDLE HANDTAG
5 0301 2344 00 2 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
8 0147 1401 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 30 - 8.8 FZB
9 0147 1364 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 35 - 8.8 FZB
10 9106 2306 60 1 HANDLE HANDTAG
11 0301 2358 00 6 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
12 0147 1401 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 30 - 8.8 FZB

9106 2197 60 005K


639
MOTOR UNIT / MOTORENHET 5112 3307 67
MOTOR UNITMOTORENHET

B0065141
640
MOTOR UNIT / MOTORENHET 5112 3307 67

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3225 68 1 DIESEL ENGINE DIESELMOTOR Page 643 DEUTZ TCD2013L04 2V
2 5112 3306 75 1 HYDR.TRANSMISS. HYDR.TRANSMISS Page 645
3 1 MOTOR HOOD MOTORKPA Page 647
4 5112 3037 24 2 ATTACHMENT FSTE
5 1 AIR FILTER SET LUFTFILTERSATS Page 649
6 1 SENSOR SET GIVARSATS Page 657 OIL PREASURE B353
9 1 SENSOR SET GIVARSATS Page 659
10 1 CONNECTION SET ANSLUTNINGSSATS Page 661 TRANS.OIL COOLING
11 1 HEAT PROTECTION VRMESKYDD Page 665
12 1 CONNECTION SET ANSLUTNINGSSATS Page 667 OIL DRAIN
14 1 AIR GUIDE LUFTLEDARE

5112 3307 67 001K


641
DIESEL ENGINE / DIESELMOTOR 5112 3225 68 DEUTZ TCD2013L04 2V
DIESEL ENGINEDIESELMOTOR

B0056890
642
DIESEL ENGINE / DIESELMOTOR 5112 3225 68 DEUTZ TCD2013L04 2V

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3217 78 1 DRIVE BELT DRIVREM
2 3216 9214 00 1 OIL FILTER OLJEFILTER ENGINE OIL FILTER
3 5112 3217 91 1 STARTER STARTMOTOR
4 5112 3227 12 2 PLUG PLUGG
5 5112 3217 79 2 GASKET PACKNING
6 5112 3217 39 1 ACCEL. PEDAL GASPEDAL
7 3177 0002 29 1 PREFILTER FRFILTER
8 5112 3230 27 2 FUEL FILTER BRNSLEFILTER
9 5112 3217 90 1 GENERATOR GENERATOR
10 5112 3230 28 1 GASKET PACKNING
11 5112 3230 29 1 GASKET PACKNING
12 3177 0002 30 1 SEAL RING TTNINGSRING
13 3177 0002 34 1 FILTER COMPL. FILTER KOMPL.
14 5112 3227 01 1 TRANSM. COOLER TRANSM. KYLARE
15 5112 3234 99 1 WATER PUMP VATTENPUMP
16 5112 2635 10 1 HOSE SLANG
17 5112 3226 10 1 HOSE SLANG
18 3177 0002 31 1 SENSOR CABLE GIVARKABEL
19 5112 3229 48 1 BLEEDER VALVE AVLUFTN.VENTIL
20 5112 3217 41 1 RADIATOR ASSY. KYLARE KOMPL.
21 5112 0128 38 1 COVER LOCK
22 5112 0130 58 1 FUEL PUMP BRNSLEPUMP

5112 3225 68 013K


643
HYDR.TRANSMISS. / HYDR.TRANSMISS 5112 3306 75
HYDR.TRANSMISS.HYDR.TRANSMISS

B0033570
644
HYDR.TRANSMISS. / HYDR.TRANSMISS 5112 3306 75

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 2805 63 1 FILTER FILTER
2 5112 3219 59 4 SOLENOID VALVE MAGNETVENTIL

5112 3306 75 003K


645
MOTOR HOOD / MOTORKPA
MOTOR HOODMOTORKPA

B0041701
646
MOTOR HOOD / MOTORKPA

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3226 20 1 MOTOR HOOD MOTORKPA
2 5112 3227 96 1 STAY STAG
3 5112 2425 00 1M EDGE LIST KANTLIST
4 0301 2335 00 3 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
5 0291 1128 18 1 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040
6 0147 1322 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 16 - 8.8 FZB
7 0147 1325 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 25 - 8.8 FZB

5112 3229 78 003K


647
AIR FILTER SET / LUFTFILTERSATS
AIR FILTER SETLUFTFILTERSATS

B0057413
648
AIR FILTER SET / LUFTFILTERSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3057 42 1 FILTER COMPL. FILTER KOMPL. Page 651
2 0347 6115 00 3 HOSE CLIP SLANGKLMMA 105 - 120 FZB
3 3222 1880 11 1 RUBBER SOCKET GUMMIMUFF
4 9106 2159 52 1 INLET PORT INSUGNINGSRR
5 5112 0102 49 1 SPACER DISTANS
6 0301 2344 00 10 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
7 0291 1128 20 4 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
8 0147 1363 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
9 0346 1000 49 2 PIPE CLAMP RRKLAMMA B 10 15 18,5 MPQ 1 - 6,4
10 9111 4223 05 1 HOLDER HLLARE
11 0301 2321 00 2 PLAIN WASHER RUNDBRICKA 6,4 / 12 X 1,6 -HB200 FZB
12 0291 1128 15 2 LOCK NUT LSMUTTER M6 - 8 FZB / ISO 7040
13 0147 1246 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 6 X 16 - 8.8 FZB

5112 3229 40 007K


649
FILTER COMPL. / FILTER KOMPL. 5112 3057 42
FILTER COMPL.FILTER KOMPL.

B0058841
650
FILTER COMPL. / FILTER KOMPL. 5112 3057 42

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3237 44 1 PRESSURE SWITCH TRYCKVAKT Page 653
2 3216 2776 00 1 RAIN PROTECTION REGNSKYDD
3 3222 1881 30 1 AIR FILTER LUFTFILTER Page 655 BLUE AERO
6 3216 2777 00 2 CLAMP VERFALL

5112 3057 42 006K


651
PRESSURE SWITCH / TRYCKVAKT 5112 3237 44
PRESSURE SWITCHTRYCKVAKT

X0000000
652
PRESSURE SWITCH / TRYCKVAKT 5112 3237 44

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3176 0012 99 1 VACUUM SWITCH VAKUUMBRYTARE
2 1 CABLE COMPLETE KABEL KOMPLETT B360

5112 3237 44 001K


653
AIR FILTER / LUFTFILTER 3222 1881 30 BLUE AERO
AIR FILTERLUFTFILTER

B0042394
654
AIR FILTER / LUFTFILTER 3222 1881 30 BLUE AERO

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3222 1881 31 1 AIR FILTER LUFTFILTER PRIMARY AIR FILTER
2 3222 1881 32 1 FILTER SET FILTERSATS BLUE AERO
SAFETY + MAIN ELEMENT
3 3222 1881 33 1 COVER LOCK
4 3222 1881 94 1 DUST GUARD DAMMSKYDD
5 1 FILTER HOUSING FILTERHUS

3222 1881 30 005K


655
SENSOR SET / GIVARSATS OIL PREASURE B353
SENSOR SETGIVARSATS

B0047022
656
SENSOR SET / GIVARSATS OIL PREASURE B353

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3176 7319 00 1 NIPPLE NIPPEL UNF 9/16 - M14 X 1,5
2 0570 5040 21 1 STRAIGHT NIPPLE RAK NIPPEL A 6 - UNF 9/16-18 M 14X1,
A6-UNF 9/16-18 M 14X1
3 5112 3224 74 1 BLOCK BLOCK THREE PORTS, M14X1.5 (3X)
4 5112 3301 10 1 OIL PRES.SENSOR OLJETR.GIVARE M14X1.5, NO

5112 3228 94 007K


657
SENSOR SET / GIVARSATS
SENSOR SETGIVARSATS

B0041703
658
SENSOR SET / GIVARSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3129 19 1 NIPPLE NIPPEL UNF9/16-UNF9/16-SWIVEL BOLT
2 3176 3556 00 1 NIPPLE NIPPEL UNF 9/16=HTXS10
3 5112 3044 36 1 NIPPLE NIPPEL
4 5112 3021 88 1 PRESSURE SWITCH TRYCKVAKT 1/8'THREAD CLOSES AT 12BAR
5 5112 3022 93 1 PRESSURE SWITCH TRYCKVAKT CUT-OFF AT 4.2 BAR 1/8'THREAD

5112 3229 49 002K


659
CONNECTION SET / ANSLUTNINGSSATS TRANS.OIL COOLING
CONNECTION SETANSLUTNINGSSATS

B0044239
660
CONNECTION SET / ANSLUTNINGSSATS TRANS.OIL COOLING

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 2912 06 1 GASKET PACKNING
2 1 HOSE SET SLANGSATS Page 663 TRANSMISSION COOLING
3 3177 3196 01 1 NIPPLE NIPPEL UN 1 5/16
4 0346 1003 14 3 PIPE CLAMP RRKLAMMA D=38 NORMA TYP RSGU
5 0661 1038 00 1 SEAL WASHER TTNINGSBRICKA 27 / 35 X 2,5 FZ ST.
6 5112 2354 77 1 TEMP. SENSOR TEMP.GIVARE
7 5112 3301 02 1 ATTACHMENT FSTE
9 3176 6520 00 3 NIPPLE NIPPEL UN 1 5/16 - G 1
10 3176 6039 00 2 NIPPLE NIPPEL UN 1 5/16
11 3176 6568 00 1 NIPPLE NIPPEL UN 1 5/16 - G 3/4
12 5112 3301 49 1 NIPPLE NIPPEL
13 0301 2321 00 2 PLAIN WASHER RUNDBRICKA 6,4 / 12 X 1,6 -HB200 FZB
14 0301 2335 00 4 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
15 0147 1256 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 6 X 60 - 8.8 FZB
16 0291 1128 18 1 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040
17 0147 1322 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 16 - 8.8 FZB
18 0147 1323 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 20 -8.8 FZB
19 0686 3718 23 2 PLUG PROPP - M 14X1,5 19 16 11 6 STE
20 0570 5120 16 1 T-NIPPLE T-NIPPEL B1 25 25 1 5/16-12 UN -2A
21 5500 4859 00 2 NIPPLE NIPPEL 2062-12-16S
ELBOW-90 (O-RING/JIC)
22 5112 2878 76 1 THERMOSTAT TERMOSTAT
23 0147 1325 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 25 - 8.8 FZB
24 0300 8019 00 1 PLAIN WASHER RUNDBRICKA 8,4 / 25 X 2 -11 1312 FZB

5112 3230 14 007K


661
HOSE SET / SLANGSATS TRANSMISSION COOLING
HOSE SETSLANGSATS

B0015365
662
HOSE SET / SLANGSATS TRANSMISSION COOLING

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
CV1 5501 3428 00 1 HOSE ASSEMBLY SLANGLEDNING 25 X 432 SPECIAL
1C00002MMM0170A
CV2 5501 3428 00 1 HOSE ASSEMBLY SLANGLEDNING 25 X 432 SPECIAL
1C00002MMM0170A
CV3 5501 3439 00 1 HOSE ASSEMBLY SLANGLEDNING 25 X 1219 SPECIAL
1C00002MMM0480A
CV4 5500 8389 00 1 HOSE ASSEMBLY SLANGLEDNING 25 X 1295 SPECIAL
1C00002MMM0510A
CV5 0574 1256 22 1 HOSE ASSEMBLY SLANGLEDNING 25 X 737 SPECIAL

5112 2175 01 006K


663
HEAT PROTECTION / VRMESKYDD
HEAT PROTECTIONVRMESKYDD

B0042435
664
HEAT PROTECTION / VRMESKYDD

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3301 00 1 HEAT SHIELD VRMESKYDD
2 0301 2335 00 2 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
3 0300 8019 00 2 PLAIN WASHER RUNDBRICKA 8,4 / 25 X 2 -11 1312 FZB
4 0147 1322 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 16 - 8.8 FZB
5 0147 1327 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 35 - 8.8 FZB

5112 3301 01 002K


665
CONNECTION SET / ANSLUTNINGSSATS OIL DRAIN
CONNECTION SETANSLUTNINGSSATS

B0061641
666
CONNECTION SET / ANSLUTNINGSSATS OIL DRAIN

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3715 0597 00 1 CAP HUV UNF 7/8
2 3455 0543 05 1 NIPPLE NIPPEL UNF 7/8
3 5112 3032 73 1 HOLDER HLLARE
4 0570 5090 20 1 NIPPLE NIPPEL UNF 7/8 - M18 X 1,5
5 1 HOSE SET SLANGSATS Page 669

5112 3230 13 004K


667
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
668
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
END 0574 0065 82 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 950 R2AT

9106 2233 44 002K


669
FUEL SYSTEM / BRNSLESYSTEM
FUEL SYSTEMBRNSLESYSTEM

B0048837
670
FUEL SYSTEM / BRNSLESYSTEM

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3230 27 2 FUEL FILTER BRNSLEFILTER
2 9106 2375 61 1 FUEL PIPE BRNSLERR Page 673
3 3177 0002 32 1 FILTER FILTER
4 5112 2083 96 1 LEVEL SENSOR NIVGIVARE
5 5112 3228 89 1 FUEL TANK BRNSLETANK 110 LITRE
6 0661 1049 00 2 SEAL WASHER TTNINGSBRICKA TREDO G 1
7 9125 6648 00 3 SEAL WASHER TTNINGSBRICKA
8 5112 3192 29 1 SOLENOID VALVE MAGNETVENTIL
9 5112 3228 61 2 SUCT.-RETU.PIPE SUG O RETURRR
10 5118 1159 00 1 PLUG PROPP
11 3176 6983 00 3 NIPPLE NIPPEL UNF 7/8 - M16 X 1,5
12 3176 8490 00 1 NIPPLE NIPPEL UNF 7/8 - G 1/2
13 3176 6565 00 1 NIPPLE NIPPEL UNF 7/8 - G 1/2
14 5112 3228 44 2 ATTACHMENT FSTE
15 0301 2358 00 16 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
16 0570 5010 42 4 STRAIGHT NIPPLE RAK NIPPEL A 12 3/4 -16 UNF-2A
17 3176 6564 00 1 NIPPLE NIPPEL UNF 3/4 - G 1/2
18 0653 1162 00 1 GASKET PACKNING 27 / 32 X 2 - 11 5013 12
19 0291 1128 22 8 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
20 0147 1411 12 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 80 - 8.8 FZB
21 0147 1407 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 60 - 8.8 FZB
22 0147 1208 03 5 SCREW, HEX HEAD SKRUV, SEXKANT M 5 X 20 - 8.8 FZB
23 3176 6548 00 2 NIPPLE NIPPEL UNF 3/4
24 0347 6104 00 1 HOSE CLIP SLANGKLMMA 13 - 19 FZB
25 3176 6515 00 1 NIPPLE NIPPEL UNF 7/8 - G 1/2
26 3176 3060 00 1 NIPPLE NIPPEL UNF 3/4
27 3176 3681 00 3 STRAP BAGAGEBAND L=500,B=25 TYG
BLACK YELLOW TEXT
28 5112 3268 10 1 HOSE SET SLANGSATS Page 675

5112 3226 80 015K


671
FUEL PIPE / BRNSLERR 9106 2375 61
FUEL PIPEBRNSLERR

B0048157
672
FUEL PIPE / BRNSLERR 9106 2375 61

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3228 59 1 GASKET PACKNING
2 9106 2375 63 1 FUEL PIPE BRNSLERR
3 0301 2335 00 4 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
4 0147 1323 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 20 -8.8 FZB
5 5112 2341 00 1 GASKET PACKNING
6 5112 2340 00 1 COVER LOCK

9106 2375 61 001K


673
HOSE SET / SLANGSATS 5112 3268 10
HOSE SETSLANGSATS

B0041708
674
HOSE SET / SLANGSATS 5112 3268 10

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3226 11 1 FUEL HOSE BRNSLESLANG JIC 3/8 L=2600 10X20
2 9106 2306 08 1 FUEL HOSE BRNSLESLANG JIC 3/8 L=350 10X20
3 9106 2306 06 1 FUEL HOSE BRNSLESLANG
4 9106 2306 07 1 FUEL HOSE BRNSLESLANG JIC 3/8 L=1300 10X20
5 9106 2306 54 1 FUEL HOSE BRNSLESLANG JIC 1/2 + 45 JIC 1/2 L=2250

5112 3268 10 003K


675
CATALYSER SET / KATALYSATORSATS
CATALYSER SETKATALYSATORSATS

B0058000
676
CATALYSER SET / KATALYSATORSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2159 31 1 SILENCER LJUDDMPARE Page 679
2 9106 2174 43 1 EXHAUST BEND AVGASKRK
4 3222 3085 41 1 CLAMP KLAMMA
5 9106 2174 78 1 COVER PLATE TCKPLT
6 5112 3057 67 2 CLAMP KLAMMA
8 9106 1940 61 2 CLAMP KLAMMER
9 0333 5200 15 3 LOCK WASHER LSBRICKA M8 - 8,7 16,6 2,5 STEEL F
10 0301 2335 00 4 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
12 0301 2358 00 16 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
13 0147 1322 03 3 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 16 - 8.8 FZB
14 0147 1406 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 55 - 8.8 FZB
15 0147 1402 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 35 - 8.8 FZB
16 0291 1128 20 4 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
17 0291 1128 22 8 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
18 9106 2174 90 1 ATTACHMENT FSTE
19 0301 2344 00 4 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
20 0147 1325 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 25 - 8.8 FZB
21 9106 2306 01 1 HEAT PROTECTION VRMESKYDD

5112 3226 90 015K


677
SILENCER / LJUDDMPARE 9106 2159 31
SILENCERLJUDDMPARE

B0041764
678
SILENCER / LJUDDMPARE 9106 2159 31

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2159 33 1 END PIECE NDSTYCKE
3 5112 3222 36 1 SILENCER LJUDDMPARE
4 5112 3222 37 1 PURIFIER KATALYSATOR
5 5112 3222 39 3 CLAMP GENOMGNGSKLMM
6 5537 3878 00 3 GASKET PACKNING ECS GASKET FOR 8DZ THRU 16DZ
7 5112 3202 38 1 CLAMP KLAMMA
8 5112 3202 37 1 GASKET PACKNING
9 9106 2290 38 1 END PIECE NDSTYCKE
10 9106 2290 39 1 END PIECE NDSTYCKE

9106 2159 31 007K


679
BUILT-IN / INBYGGNAD 5112 3229 30
BUILT-ININBYGGNAD

B0041711
680
BUILT-IN / INBYGGNAD 5112 3229 30

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2197 00 1 ROOF TAK
2 9106 2197 01 1 HATCH LUCKA RIGHT
3 9106 2197 02 1 HATCH LUCKA LEFT
4 9106 2197 35 2 RUBBER PROTEC GUMMISKYDD
5 9106 2159 94 1 COVER PLATE TCKPLT
6 5112 3223 24 1 COVER PLATE TCKPLT
7 5112 3229 60 1 MUDGUARD COMPL. STNKSKRM KPL. Page 683
8 9106 2197 12 2 RUBBER PROTEC GUMMISKYDD
9 5112 3071 98 2 GAS SPRING GASFJDER
10 0301 2358 00 2 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
11 0301 2378 00 8 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
12 0301 2335 00 16 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
13 0300 8019 00 46 PLAIN WASHER RUNDBRICKA 8,4 / 25 X 2 -11 1312 FZB
14 0266 1112 00 2 NUT MUTTER M 12 - 8
15 0291 1128 25 4 LOCK NUT LSMUTTER M 16 - 8 FZB / ISO 7040
16 0291 1128 18 34 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040
17 0147 1961 36 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 60 - 8.8 FZB
18 0147 1479 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 50 - 8.8 FZB
19 0147 1483 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 70 - 8.8 FZB
20 0147 1323 03 8 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 20 -8.8 FZB
21 0147 1325 03 16 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 25 - 8.8 FZB
22 0147 1328 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 40 - 8.8 FZB
23 9106 2023 67 1 SEAL HOLDER TTNINGSHLLARE
24 9106 2023 69 1 SEAL RING TTNINGSRING
25 9106 2197 39 2 RUBBER PROTEC GUMMISKYDD
26 0300 0276 03 4 PLAIN WASHER RUNDBRICKA A 16 17 40 3 - - 0011 130
27 9106 0111 02 1 RUBBER CLOTH GUMMIDUK

5112 3229 30 011K


681
MUDGUARD COMPL. / STNKSKRM KPL. 5112 3229 60
MUDGUARD COMPL.STNKSKRM KPL.

B0058462
682
MUDGUARD COMPL. / STNKSKRM KPL. 5112 3229 60

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2197 14 1 BRACKET FSTDON LEFT
2 9106 2197 15 1 BRACKET FSTDON RIGHT
3 9106 2197 94 1 BRACKET FSTDON RIGHT
4 9106 2197 84 1 BRACKET FSTDON LEFT
5 9106 2197 11 4 RUBBER PROTEC GUMMISKYDD
8 9106 2197 13 4 PLATE PLT
9 0301 2344 00 40 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
10 0300 0274 17 24 PLAIN WASHER RUNDBRICKA 10,5 X 30 X 2,5 - HB 180
11 0301 2364 00 8 PLAIN WASHER RUNDBRICKA 13,5 / 24 X 2 -HB 200 FZB
12 0291 1128 20 32 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
13 0291 1128 22 4 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
14 0147 1381 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 130 - 8.8 FZB
15 0147 1365 03 20 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 40 - 8.8 FZB
16 0147 1366 03 8 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 45 - 8.8 FZB
17 0147 1405 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 50 - 8.8 FZB

5112 3229 60 008K


683
REAR FRAME CPL / EFTERRAM KOMPL.
REAR FRAME CPLEFTERRAM KOMPL.

B0055474
684
REAR FRAME CPL / EFTERRAM KOMPL.

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2127 11 1 REAR FRAME EFTERRAM
2 0301 2394 00 12 PLAIN WASHER RUNDBRICKA 21 / 37 X 3 - HB 200 FZB
3 0147 1553 03 12 SCREW, HEX HEAD SKRUV, SEXKANT M 20 X 60 - 8.8 FZB
4 1 BATTERY BOX BATTERILDA Page 687
5 0301 2335 00 7 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
14 9106 1907 80 2 PROTECTION GRID SKYDDSGALLER
15 0147 1323 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 20 -8.8 FZB
16 1 PARTING WALL MELLANVGG
17 0301 2358 00 9 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
18 0147 1400 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 25 - 8.8 FZB
19 9106 2440 40 1 REAR WALL BAKRE VGG
20 0147 1401 03 5 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 30 - 8.8 FZB
21 9106 2485 08 1 ATTACHMENT FSTE
26 9106 2306 86 1 CABLE TRAY KABELKANAL
27 9106 2306 87 1 CABLE TRAY KABELKANAL
28 9106 1579 87 13 CLAMP BESLAG
29 0226 0305 00 19 TAPPING SCREW GNGANDE SKRUV M6SF M 6 X 16 STEEL FZB
30 9106 2306 88 1 CABLE TRAY KABELKANAL
31 9106 2228 07 1 CABLE LADDER KABELSTEGE
32 9106 2190 83 1 RUBBER PROTEC GUMMISKYDD
33 0300 0274 64 6 PLAIN WASHER RUNDBRICKA 6,4 / 18 X 1,6 - FZB
34 0147 1322 03 3 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 16 - 8.8 FZB
37 9106 2228 04 1 CABLE LADDER KABELSTEGE 75X55 DEFEM E11 492 10

9106 2440 00 007K


685
BATTERY BOX / BATTERILDA
BATTERY BOXBATTERILDA

B0049317
686
BATTERY BOX / BATTERILDA

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 0142 47 1 BATTERY BOX BATTERILDA
2 9106 0142 48 1 HATCH LUCKA
3 9106 2190 34 1 ATTACHMENT FSTE
4 0300 0274 94 1 PLAIN WASHER RUNDBRICKA 8 8,4 30 A
5 0147 1319 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 10 - 8.8 FZB
6 9106 2190 37 1 BATTERY SUPPORT BATTERIHLLARE
7 0301 2344 00 9 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
8 0296 1110 03 1 WING NUT VINGMUTTER M 8 - 4 FZB
9 0291 1128 20 2 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
11 0147 1363 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
12 0147 1322 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 16 - 8.8 FZB
13 0300 8019 00 2 PLAIN WASHER RUNDBRICKA 8,4 / 25 X 2 -11 1312 FZB
14 0216 1957 61 4 HEX SOCK. SCREW SEXKANTHLSKRUV M 8 25 16 H 4,4 3,5 5 0,5
15 9106 2190 38 1 RUBBER CLOTH GUMMIDUK
16 1 LOCK DEVICE LSANORDNING Page 689
17 9106 1815 45 8 WASHER BRICKA 8,4 / 16 X 4 FZB

9106 2420 01 004K


687
LOCK DEVICE / LSANORDNING
LOCK DEVICELSANORDNING

B0049318
688
LOCK DEVICE / LSANORDNING

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2420 36 1 ATTACHMENT FSTE
2 9106 2420 37 1 LOCK COVER LSKPA
3 5541 0852 00 1 PIN PINNE LINCH PIN-5/16 W/CHAIN
4 0147 1325 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 25 - 8.8 FZB
5 0301 2335 00 4 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
6 0291 1128 18 2 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040

9106 2420 35 002K


689
BASIC SET / GRUNDSATS REAR JACKS
BASIC SETGRUNDSATS

B0060962
690
BASIC SET / GRUNDSATS REAR JACKS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 5112 2710 00 2 ATTACHM. PLATE FSTPLT
3 0147 1479 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 50 - 8.8 FZB
4 0147 1491 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 110 - 8.8 FZB
5 0301 2378 00 4 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
6 3177 3092 83 1 DIRECTION VALVE RIKTNINGSVENTIL Page 627 TRACKOSCILLATION
7 3217 9882 04 2 VALVE PLUG VENTILKONTAKT 3M
5MM 2X0,5 IP67 LED+Z-DIOD
8 4090 0630 00 4 HEX SOCK. SCREW SEXKANTHLSKRUV M 5 88 8,5 30 5 2,5 4 8.8
9 9111 3674 31 1 INTERM.PLATE MELLANPLATTA
11 0301 2378 00 4 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
12 9106 1804 77 4 COVER PLUG TCKPLUGG 055 0143 000 03
13 3217 6513 05 1 RESTRICTION STRYPNING

9106 1563 32 016K


691
SUPPORT LEG KIT / STDBENSATS 5112 3079 22
SUPPORT LEG KITSTDBENSATS

B0010906
692
SUPPORT LEG KIT / STDBENSATS 5112 3079 22

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3079 20 2 SUPPORT LEG STDBEN Page 695

5112 3079 22 001K


693
SUPPORT LEG / STDBEN 5112 3079 20
SUPPORT LEGSTDBEN

B0010910
694
SUPPORT LEG / STDBEN 5112 3079 20

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9121 5913 02 1 HYDR. CYLINDER HYDRAULCYLINDER Page 697 100/80 STANDARD
2 9110 8967 00 1 FOOT PLATE FOTPLATTA
3 0147 1487 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 90 - 8.8 FZB
4 0147 1479 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 50 - 8.8 FZB
5 0301 2378 00 2 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
6 9106 1804 77 2 COVER PLUG TCKPLUGG 055 0143 000 03

5112 3079 20 003K


695
HYDR. CYLINDER / HYDRAULCYLINDER 9121 5913 02 100/80 STANDARD
HYDR. CYLINDERHYDRAULCYLINDER

B0026722
696
HYDR. CYLINDER / HYDRAULCYLINDER 9121 5913 02 100/80 STANDARD

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
9120 0990 20 1 SEAL KIT TTNINGSSATS INCLUDES REF. NO. 9-12.
9121 5913 50 1 SEAL KIT TTNINGSSATS INCLUDES REF. NO. 1-8.
1 0665 9214 00 1 WIPER AVSTRYKARE 80 / 90 X 10 AU 92
2 0665 1000 46 1 SEAL TTNING 80 / 90 X 12 94 AU/925
3 0661 1540 00 1 BACK-UP RING STDRING 95 / 100 X 1,3
4 0663 6143 00 1 O-RING O-RING 94,5 X 3 70 SHORE
5 0663 2134 00 1 O-RING O-RING 42,2 X 3 70 SHORE
6 0665 0800 21 1 PISTON SEAL KOLVTTNING 85 / 100 X 19,5 NBR
7 0665 9300 46 1 GUIDE RING, EXT STYRRING, UTV. PWR 100 / 94 X 25
8 0194 1320 00 1 SET SCREW STOPPSKRUV M 8 X 12 S6SS DIN 914
9 9128 7076 00 1 PISTON KOLV
10 0661 1510 00 2 BACK-UP RING STDRING 12 / 16 X 1,3
11 0663 2118 01 2 O-RING O-RING 11,3 X 2,4 90 SHORE
12 0663 9099 00 2 O-RING O-RING 17,86X 2,62 70 SHORE
13 3128 2099 55 2 CHECK VALVE BACKVENTIL Page 625
14 1 CYLINDER CYLINDER
15 9126 2010 02 1 PISTON ROD KOLVSTNG
16 9126 2012 00 1 PISTON KOLV
17 9126 2011 00 1 COVER LOCK
18 9128 5207 00 1 SPACER DISTANS
19 0663 6140 00 1 O-RING O-RING 79,5 X 3 70 SHORE

9121 5913 02 004K


697
HOODS COMPLET / INKPNING KOMPL 9106 2446 60
HOODS COMPLETINKPNING KOMPL

B0050473
698
HOODS COMPLET / INKPNING KOMPL 9106 2446 60

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2446 61 1 HOODS COMPLET INKPNING KOMPL Page 701
2 9106 2446 62 1 SIDE HATCH SIDOLUCKA Page 705

9106 2446 60 002K


699
HOODS COMPLET / INKPNING KOMPL 9106 2446 61
HOODS COMPLETINKPNING KOMPL

B0050474
700
HOODS COMPLET / INKPNING KOMPL 9106 2446 61

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2446 63 1 ROOF TAK
2 1 SIDE HATCH SIDOLUCKA Page 703 REAR FRAME,RIGHT SIDE
3 5112 3071 98 1 GAS SPRING GASFJDER
4 0300 0276 67 8 PLAIN WASHER RUNDBRICKA A 13 - 37 3 - - STEEL - F
5 0301 2378 00 6 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
6 0300 0276 03 2 PLAIN WASHER RUNDBRICKA A 16 17 40 3 - - 0011 130
7 0291 1128 22 4 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
8 0147 1403 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 40 - 8.8 FZB
9 0291 1128 25 2 LOCK NUT LSMUTTER M 16 - 8 FZB / ISO 7040
10 0147 1479 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 50 - 8.8 FZB
11 0147 1483 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 70 - 8.8 FZB
12 0291 1128 20 2 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
13 0301 2344 00 2 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB

9106 2446 61 003K


701
SIDE HATCH / SIDOLUCKA REAR FRAME,RIGHT SIDE
SIDE HATCHSIDOLUCKA

B0047955
702
SIDE HATCH / SIDOLUCKA REAR FRAME,RIGHT SIDE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2420 32 1 HATCH LUCKA RIGHT
2 9106 2420 33 1 RUBBER PROTEC GUMMISKYDD
3 0301 2335 00 16 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
4 0291 1128 18 16 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040
5 0147 1961 36 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 60 - 8.8 FZB
6 0301 2358 00 2 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
7 0266 2112 00 2 NUT MUTTER M 12 - 8 FZB

9106 2446 34 005K


703
SIDE HATCH / SIDOLUCKA 9106 2446 62
SIDE HATCHSIDOLUCKA

B0050478
704
SIDE HATCH / SIDOLUCKA 9106 2446 62

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2190 53 1 SIDE HATCH SIDOLUCKA LEFT
2 9106 2190 81 1 RUBBER PROTEC GUMMISKYDD
3 0301 2335 00 16 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
4 0291 1128 18 16 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040
5 5112 3071 98 1 GAS SPRING GASFJDER
6 0291 1128 20 2 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
7 0301 2378 00 6 PLAIN WASHER RUNDBRICKA 17 / 30 X 3 - HB 200 FZB
8 0147 1483 03 1 SCREW, HEX HEAD SKRUV, SEXKANT M 16 X 70 - 8.8 FZB
9 0291 1128 25 2 LOCK NUT LSMUTTER M 16 - 8 FZB / ISO 7040
10 0147 1961 80 1 SCREW, HEX HEAD SKRUV, SEXKANT M16X60 - 8.8FZB
11 0147 1961 36 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 60 - 8.8 FZB
12 0301 2358 00 2 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
13 0266 2112 00 2 NUT MUTTER M 12 - 8 FZB
14 0301 2344 00 2 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB

9106 2446 62 003K


705
ROOF / TAK 9106 2446 66 REAR FRAME, WITHOUT HOSE REEL
ROOFTAK

B0050479
706
ROOF / TAK 9106 2446 66 REAR FRAME, WITHOUT HOSE REEL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 2446 67 1 ROOF TAK
2 0147 1363 03 8 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
3 0291 1128 20 8 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
4 0301 2344 00 8 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
5 0300 8022 00 8 PLAIN WASHER RUNDBRICKA 11 / 35 X 2 - 11 1300 FZB

9106 2446 66 001K


707
DRIVELINE / DRIVLINA 5112 3302 94
DRIVELINEDRIVLINA

B0056122
708
DRIVELINE / DRIVLINA 5112 3302 94

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3302 91 1 DRIVE SHAFT DRIVAXEL Page 711
2 1 DRIVE SHAFT DRIVAXEL Page 721
3 5112 3086 57 2 ATTACHM. PLATE FSTPLATTA
4 5112 3229 33 1 CARDAN SHAFT KARDANAXEL Page 723
5 5112 3229 69 1 CARDAN SHAFT KARDANAXEL Page 725
6 5112 3229 35 1 CARDAN SHAFT KARDANAXEL Page 727
7 0147 1106 21 12 HEX. HEAD SCREW 6-KANTSKRUV A M20 320 65 12,5 30 8.8
8 0301 2358 00 4 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
9 5112 3024 77 1 SCREW SET SKRUVSATS
10 0300 0274 13 32 PLAIN WASHER RUNDBRICKA 21 / 37 X 3 - HB 200 FZB
11 0291 1128 22 2 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
12 0147 1405 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 50 - 8.8 FZB
13 0291 1128 28 16 LOCK NUT LSMUTTER M 20 - 8 FZB / ISO 7040
14 0147 1563 03 16 SCREW, HEX HEAD SKRUV, SEXKANT M 20 X 110 - 8.8 FZB
15 0291 1128 28 12 LOCK NUT LSMUTTER M 20 - 8 FZB / ISO 7040
16 0300 0274 13 24 PLAIN WASHER RUNDBRICKA 21 / 37 X 3 - HB 200 FZB
17 5112 3024 77 1 SCREW SET SKRUVSATS
18 5112 3024 77 1 SCREW SET SKRUVSATS

5112 3302 94 002K


709
DRIVE SHAFT / DRIVAXEL 5112 3302 91
DRIVE SHAFTDRIVAXEL

B0039731
710
DRIVE SHAFT / DRIVAXEL 5112 3302 91

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3188 83 1 PLANET GEAR KIT PLANETHJULSSATS Page 713
2 5112 3235 43 1 BRAKE DISC KIT BROMSLAMELLSATS Page 715
3 5112 3188 99 1 CROWN WHEEL KIT KRONHJULSATS Page 717
4 5112 3189 09 1 DIFF.KIT DIFF.SATS Page 719
5 5112 3003 35 20 WHEEL BOLT HJULBULT

5112 3302 91 003K


711
PLANET GEAR KIT / PLANETHJULSSATS 5112 3188 83
PLANET GEAR KITPLANETHJULSSATS

B0039733
712
PLANET GEAR KIT / PLANETHJULSSATS 5112 3188 83

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
5112 3189 32 1 GEAR SET DREVSATS INCL.POS.13-15,17
5112 3304 54 1 HUB NAV INCL.POS.24-26
5 5112 3133 23 1 SEAL TTNING
7 5112 3117 28 1 SEAL TTNING
8 5112 3189 41 2 BEARING LAGER
12 5112 3032 14 1 O-RING O-RING
13 3 LOCK RING LSRING NOT SOLD SEPARATELY
14 3 GEAR DREV NOT SOLD SEPARATELY
15 3 BEARING LAGER NOT SOLD SEPARATELY
20 5112 3214 38 1 SLITBRICKA SLITBRICKA
23 5112 3198 74 1 LOCK PLATE LSPLATTA
24 1 GEAR DREV NOT SOLD SEPARATELY
25 1 RING RING NOT SOLD SEPARATELY
26 1 LOCK RING LSRING NOT SOLD SEPARATELY
34 5112 3189 46 1 O-RING O-RING

5112 3188 83 004K


713
BRAKE DISC KIT / BROMSLAMELLSATS 5112 3235 43
BRAKE DISC KITBROMSLAMELLSATS

B0050344
714
BRAKE DISC KIT / BROMSLAMELLSATS 5112 3235 43

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
2 5112 3189 45 2 O-RING O-RING
4 5112 3189 48 4 SEAL TTNING
9 5112 3199 28 2 O-RING O-RING
10 5112 3199 27 2 RING RING
14 6 BRAKE DISC BROMSSKIVA
15 6 DISK LAMELL
21 5112 2560 33 4 O-RING O-RING
24 2 SHIMS SHIMS 0,20 MM
24 2 SHIMS SHIMS 0,30 MM
24 2 SHIMS SHIMS 0,50 MM

5112 3235 43 001K


715
CROWN WHEEL KIT / KRONHJULSATS 5112 3188 99
CROWN WHEEL KITKRONHJULSATS

B0039735
716
CROWN WHEEL KIT / KRONHJULSATS 5112 3188 99

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3189 45 2 O-RING O-RING
3 5112 3003 78 2 BEARING LAGER
4 5112 3032 14 1 O-RING O-RING
5 16 SCREW SKRUV
6 5112 3201 07 1 GEAR SET DREVSATS
7 5112 3189 46 1 O-RING O-RING
13 5112 3003 79 1 BEARING LAGER
14 5112 3187 82 2 SHIM SHIMS 0,15 MM
14 5112 3187 83 2 SHIM SHIMS 0,20 MM
14 5112 3187 84 1 SHIM SHIMS 0,30 MM
14 5112 3187 85 1 SHIM SHIMS 0,40 MM
14 5112 3187 86 1 SHIM SHIMS 0,50 MM
16 5112 3133 49 1 SEAL TTNING
17 5112 3187 87 1 O-RING O-RING
18 5112 3003 23 1 NUT MUTTER
20 5112 3003 80 1 BEARING LAGER
21 5112 3187 78 2 SHIM SHIMS 0,10 MM
21 5112 3187 79 2 SHIM SHIMS 0,20 MM
21 5112 3187 80 1 SHIM SHIMS 0,50 MM
21 5112 3195 61 1 SHIM SHIM 0,15 MM

5112 3188 99 002K


717
DIFF.KIT / DIFF.SATS 5112 3189 09
DIFF.KITDIFF.SATS

B0039734
718
DIFF.KIT / DIFF.SATS 5112 3189 09

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
5112 0118 54 1 DIFF.KIT DIFF.SATS INCL.POS.5,7-12,22,25,26
5 1 HOUSE HUS NOT SOLD SEPARATELY
7 2 DISK LAMELL NOT SOLD SEPARATELY
8 2 GEAR DREV NOT SOLD SEPARATELY
9 4 WASHER BRICKA NOT SOLD SEPARATELY
10 4 GEAR DREV NOT SOLD SEPARATELY
11 2 PIN PINNE NOT SOLD SEPARATELY
12 16 SCREW SKRUV NOT SOLD SEPARATELY
22 2 SHIM SHIMS NOT SOLD SEPARATELY
25 8 DISK LAMELL NOT SOLD SEPARATELY
26 10 DISK LAMELL NOT SOLD SEPARATELY

5112 3189 09 004K


719
DRIVE SHAFT / DRIVAXEL
DRIVE SHAFTDRIVAXEL

B0051588
720
DRIVE SHAFT / DRIVAXEL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3302 91 1 DRIVE SHAFT DRIVAXEL Page 711
2 2 BRACKET COMPL. KONSOL KOMPL.
3 5112 3229 82 2 PLAIN BEARING GLIDLAGER

5112 3302 97 002K


721
CARDAN SHAFT / KARDANAXEL 5112 3229 33
CARDAN SHAFTKARDANAXEL

B0032204
722
CARDAN SHAFT / KARDANAXEL 5112 3229 33

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
4 5112 3219 65 1 SUPPORT BEARING STDLAGER
5 5112 3171 51 1 CONNECT. FLANGE ANSLUTN.FLNS
6 5112 3109 44 1 NUT MUTTER
7 5112 3109 43 1 WASHER BRICKA
8 1 ROD STNG NOT SOLD SEPARATELY
9 5112 3102 69 1 TRUNNION BLOCK KNUTKORS
10 5112 3109 39 1 FLANGE FORK FLNSGAFFEL

5112 3229 33 002K


723
CARDAN SHAFT / KARDANAXEL 5112 3229 69
CARDAN SHAFTKARDANAXEL

B0045134
724
CARDAN SHAFT / KARDANAXEL 5112 3229 69

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3109 41 1 FLANGE FORK FLNSGAFFEL
2 5112 3102 82 1 TRUNNION BLOCK KNUTKORS
3 5112 3102 82 2 TRUNNION BLOCK KNUTKORS
4 5112 3109 40 1 FLANGE FORK FLNSGAFFEL
5 5112 3102 86 1 SPAT DAMASK
6 5112 3102 85 1 CLAMP KLAMMER
7 5112 3102 84 1 BALL KULA
8 5112 0126 89 1 SET SATS INCL.POS.2(2X),3-7

5112 3229 69 002K


725
CARDAN SHAFT / KARDANAXEL 5112 3229 35
CARDAN SHAFTKARDANAXEL

B0056844
726
CARDAN SHAFT / KARDANAXEL 5112 3229 35

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 0119 53 2 FLANGE FLNS
2 1 ROD STNG NOT SOLD SEPARATELY
3 5112 2396 84 2 TRUNNION BLOCK KNUTKORS

5112 3229 35 002K


727
SET OF WHEELS / HJULSATS MICHELIN XZM 12.00-R24
SET OF WHEELSHJULSATS

B0046821
728
SET OF WHEELS / HJULSATS MICHELIN XZM 12.00-R24

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3225 70 4 WHEEL COMPL. HJUL KOMPL. Page 731
3 4 ASSEMBLY SET MONTERINGSSATS Page 737 WHEEL NUT AND WASHER

5112 3302 60 002K


729
WHEEL COMPL. / HJUL KOMPL. 5112 3225 70
WHEEL COMPL.HJUL KOMPL.

B0025808
730
WHEEL COMPL. / HJUL KOMPL. 5112 3225 70

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3225 72 1 RIM COMPL. FLG KOMPL. Page 733
2 5112 3225 69 1 TIRE SET DCK,KOMPL. Page 735 12.00 R24 XZM

5112 3225 70 001K


731
RIM COMPL. / FLG KOMPL. 5112 3225 72
RIM COMPL.FLG KOMPL.

B0041636
732
RIM COMPL. / FLG KOMPL. 5112 3225 72

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 RIM FLG
2 5112 2118 08 1 LOCK RING LSRING
3 5112 2118 07 1 RIM COLLAR FLGHORN
4 5112 2118 06 1 RING RING

5112 3225 72 003K


733
TIRE SET / DCK,KOMPL. 5112 3225 69 12.00 R24 XZM
TIRE SETDCK,KOMPL.

B0024393
734
TIRE SET / DCK,KOMPL. 5112 3225 69 12.00 R24 XZM

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3225 71 1 TYRE DCK
2 5112 2115 06 1 HOSE SLANG
3 5112 2115 07 1 BAND BAND
4 5112 3226 02 1 VALVE VENTIL

5112 3225 69 001K


735
ASSEMBLY SET / MONTERINGSSATS WHEEL NUT AND WASHER
ASSEMBLY SETMONTERINGSSATS

B0050482
736
ASSEMBLY SET / MONTERINGSSATS WHEEL NUT AND WASHER

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 0333 0500 24 10 SPERIC WASHER SFRISK BRICKA D - 22,5 34 24 18 - 8 - S
2 0299 1000 10 10 WHEEL NUT HJULMUTTER B M22X1,5 36 22 6 30 10 G

5112 3302 52 003K


737
WARNING SIGNS / VARNINGSSKYLTAR
WARNING SIGNSVARNINGSSKYLTAR

B0056353
738
WARNING SIGNS / VARNINGSSKYLTAR

(Sheet 1 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
1 9106 1071 94 1 DATA PLATE CE DATASKYLT CE
1 9106 1071 95 1 DATA PLATE DATASKYLT DATA PLATE
2 9106 1073 00 2 ELECTRIC. SHOCK ELEKTRISK STT WARNING SIGN
3 9106 1073 02 4 ELECTRIC. SHOCK ELEKTRISK STT
5 9106 1073 21 2 TIPP. HAZ. DOWN TIPPRISK NEDFR
6 9106 1073 36 1 TIPPING HAZ. TR TIPPRISK TRANS.
7 9106 1073 26 1 TIPPING HAZ. DR TIPPRISK BORRN.
8 9106 1073 13 2 FALLING BOOM FALLANDE BOM
9 9106 1073 16 2 RISK OF CRUSH. KLMRISK
10 9106 1073 15 2 MOVING PARTS RRLIGA DELAR
11 5112 3054 00 1 PLATE SKYLT
12 9106 1071 00 2 READ INSTR.BOOK LS INSTR.BOK SYMBOL
13 5112 3102 43 2 ANGLE POINTER VINKELVISARE
14 9106 1071 02 2 NO ADMITTANCE TILLTRDE FRB.
14 9106 1071 03 4 NO ADMITTANCE TILLTRDE FRB.
16 9106 1071 06 4 SIGN SKYLT
17 9106 1071 13 1 LABEL DEKAL HYD.OLJA/INSTR.BOK
18 9106 1071 15 1 FUEL BRNSLE SYMBOL 57 X 57
19 9106 1071 12 1 BATTERY SWITCH BATTERIFR.SKILJ
20 9106 1071 11 1 WELDING INSTR. SVETSINSTRUKT.
21 9106 1071 07 1 SYMBOL PLATE SYMBOLSKYLT
22 9106 1071 09 1 SYMBOL PLATE SYMBOLSKYLT
23 9106 1071 32 1 PLATE SKYLT
26 9106 1073 14 2 WARNING SIGN VARNINGSSKYLT
28 8915 0025 73 3 INFORMATION LAB INFORMATIONSSKY I FIRE EXTINGUISHER READ
29 8915 0021 72 1 INFORMATION LAB INFORMATIONSSKY I LUBRICATION POINT 50 50
31 9106 1071 33 1 FUEL COCK BRNSLEKRAN
32 9106 1071 26 1 ENGINE OIL MOTOROLJA
33 9106 1071 27 1 LUBRICATING OIL SMRJOLJA
36 3217 8951 47 1 SIGN SKYLT
36 3217 8951 48 1 PLATE SKYLT
40 3030 1650 00 1 PLATE SKYLT

9106 2490 28 002K


739
WARNING SIGNS / VARNINGSSKYLTAR
(Sheet 2 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
41 3115 3124 01 1 LABEL DEKAL

B0056353
740
WARNING SIGNS / VARNINGSSKYLTAR

9106 2490 28 002K


741
LABEL LIST / DEKALLISTA
LABEL LISTDEKALLISTA

B0010254
742
LABEL LIST / DEKALLISTA

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
61 9106 1427 71 2 LABEL DEKAL 'ATLAS COPCO' 500MM
62 9106 1427 90 1 LABEL DEKAL 'ATLAS COPCO' 290MM
63 9106 1713 90 1 LABEL DEKAL
64 9106 1713 91 1 LABEL DEKAL
65 9106 1713 31 2 LABEL DEKAL
66 9106 1713 32 2 LABEL DEKAL
68 9106 1432 04 1 LABEL DEKAL 'ATLAS COPCO' 160MM
69 9106 1713 92 1 LABEL DEKAL

9106 1713 35 002K


743
DRILL BIT BOX / KRONLDA
DRILL BIT BOXKRONLDA

B0030920
744
DRILL BIT BOX / KRONLDA

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 0147 1398 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 20 - 8.8 FZB
2 0301 2358 00 4 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
4 5112 3073 19 1 DRILL BIT BOX KRONLDA

9106 1570 70 001K


745
FIRE SUPPR.SYST / ELDBEKMPN.SYST ANSUL
FIRE SUPPR.SYSTELDBEKMPN.SYST

X0000000
746
FIRE SUPPR.SYST / ELDBEKMPN.SYST ANSUL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 1 FIRE EXTING.SET ELDSLCKN.SATS Page 749 ANSUL
2 1 CONNECTION SET ANSLUTNINGSSATS Page 757 ANSUL
3 1 HOSE SET COMPL. SLANGSATS KOMPL Page 761 ANSUL

5112 0109 26 004K


747
FIRE EXTING.SET / ELDSLCKN.SATS ANSUL
FIRE EXTING.SETELDSLCKN.SATS

X0000000
748
FIRE EXTING.SET / ELDSLCKN.SATS ANSUL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 FIRE EXTING.SET ELDSLCKN.SATS Page 751 REAR FRAME
5112 0109 34 1 FIRE EXTING.SET ELDSLCKN.SATS Page 753 POWER FRAME
5112 0109 35 1 FIRE EXTING.SET ELDSLCKN.SATS Page 755 CABIN

5112 0103 30 004K


749
FIRE EXTING.SET / ELDSLCKN.SATS REAR FRAME
FIRE EXTING.SETELDSLCKN.SATS

B0046584
750
FIRE EXTING.SET / ELDSLCKN.SATS REAR FRAME

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
B348 5112 0111 17 1 CABLE COMPLETE KABEL KOMPLETT B348 10M
1 3218 2008 28 1 TANK TANK INCL. ATTACHMENT
3 5112 3171 40 1 TRIGGER UTLSARE
4 1 GAS CARTRIDGE GASPATRON
5 3217 9316 44 1 ATTACHMENT FSTE
6 3217 9316 18 1 TRIGGER UTLSARE
7 1 GAS CARTRIDGE GASPATRON
9 3217 9316 02 1 SAFETY VALVE SKERHETSVENTIL
10 3217 9316 24 3 CHECK VALVE BACKVENTIL
13 5537 1906 00 2 NOZZLE MUNSTYCKE DAFO 55-6120-20
NOZZLE-V 1/2
14 3217 9316 14 2 LOCK WASHER LSBRICKA
15 1 SEAL PLOMB
16 5112 3049 07 2 WASHER BRICKA
17 5112 3049 08 2 GUIDE DISC RIKTSKIVA T V-MUNSTYCKE
18 5580 0156 92 1 PRESSURE SWITCH TRYCKVAKT

5112 0109 33 007K


751
FIRE EXTING.SET / ELDSLCKN.SATS 5112 0109 34 POWER FRAME
FIRE EXTING.SETELDSLCKN.SATS

B0046589
752
FIRE EXTING.SET / ELDSLCKN.SATS 5112 0109 34 POWER FRAME

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
11 3217 9316 30 1 BRANCH BLOCK FRGREN.BLOCK
13 5537 1906 00 4 NOZZLE MUNSTYCKE DAFO 55-6120-20
NOZZLE-V 1/2
14 3217 9316 14 4 LOCK WASHER LSBRICKA
16 5112 3049 07 4 WASHER BRICKA
17 5112 3049 08 4 GUIDE DISC RIKTSKIVA T V-MUNSTYCKE

5112 0109 34 004K


753
FIRE EXTING.SET / ELDSLCKN.SATS 5112 0109 35 CABIN
FIRE EXTING.SETELDSLCKN.SATS

B0046590
754
FIRE EXTING.SET / ELDSLCKN.SATS 5112 0109 35 CABIN

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
6 3217 9316 18 2 TRIGGER UTLSARE
7 2 GAS CARTRIDGE GASPATRON
8 3217 9316 28 1 ATTACHMENT FSTE
15 2 SEAL PLOMB

5112 0109 35 003K


755
CONNECTION SET / ANSLUTNINGSSATS ANSUL
CONNECTION SETANSLUTNINGSSATS

B0058945
756
CONNECTION SET / ANSLUTNINGSSATS ANSUL

(Sheet 1 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
30 3176 0064 00 8 NIPPLE NIPPEL UNF 9/16 - NPTF 1/4
31 3176 0063 00 2 NIPPLE NIPPEL UNF 9/16 - NPTF 1/4
32 3177 0074 13 3 CROSSING NIPPLE VERGNGSNIPPEL UNF 9/16 - NPTF 1/4
33 3715 0584 00 4 ELBOW NIPPLE VINKELNIPPEL UNF 9/16 - UNF 9/16
34 0661 1020 00 1 SEAL WASHER TTNINGSBRICKA 13,7 / 20,6 X 2,1 - FZ ST
TREDO 1/4
35 5500 5110 00 1 PIPE CONNECTION RRANSLUTNING CONNECTOR (PIPE/JIC)BULKH
36 3176 1508 00 2 NIPPLE NIPPEL UNF 7/8 - NPTF 1/2
37 3176 1523 00 1 NIPPLE NIPPEL UNF 7/8 - NPTF 1/2
38 3176 1524 00 2 NIPPLE NIPPEL UNF 7/8
39 3176 6527 00 6 NIPPLE NIPPEL UNF 7/8 - G 1/2
40 3176 6549 00 1 NIPPLE NIPPEL UNF 7/8
41 3455 0543 03 1 NIPPLE NIPPEL UNF 9/16
42 3125 2525 00 1 COLLECT. BLOCK SAMLINGSBLOCK
43 3176 6348 00 5 NIPPLE NIPPEL UNF 9/16 - G 1/4
44 3176 6573 00 1 NIPPLE NIPPEL UN 1 1/16 - NPTF 3/4
45 0686 6442 03 1 PLUG PROPP G 1/4 A B
49 3176 6547 00 1 NIPPLE NIPPEL UNF 9/16
60 5112 3049 37 1 ATTACHMENT FSTE
61 5112 3049 14 1 ATTACHMENT FSTE
62 0301 2358 00 8 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
63 0291 1128 15 4 LOCK NUT LSMUTTER M6 - 8 FZB / ISO 7040
64 0291 1128 22 4 LOCK NUT LSMUTTER M 12 - 8 FZB / ISO 7040
65 0301 2335 00 14 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
66 0147 1373 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 80 - 8.8 FZB
67 0147 1249 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 6 X 25 - 8.8 FZB
68 5112 0107 19 1 ATTACHMENT FSTE
69 0291 1128 18 6 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040
70 0147 1407 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 60 - 8.8 FZB
72 5112 0105 23 1 ATTACHMENT FSTE
73 0147 1252 03 2 SCREW, HEX HEAD SKRUV, SEXKANT
74 0301 2321 00 14 PLAIN WASHER RUNDBRICKA 6,4 / 12 X 1,6 -HB200 FZB

5112 0109 29 009K


757
CONNECTION SET / ANSLUTNINGSSATS
(Sheet 2 of 2)
Ref Part no Qty Description Benmning See page Remarks
no Detaljnr Antal Se sida Anmrkning
75 0147 1363 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 10 X 30 - 8.8 FZB
76 0301 2344 00 16 PLAIN WASHER RUNDBRICKA 10,5 / 20 X 2 -HB 200 FZB
77 0291 1128 20 8 LOCK NUT LSMUTTER M 10 - 8 FZB / ISO 7040
78 0147 1244 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 6 X 12 - 8.8 FZB
79 0147 1326 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 30 - 8.8 FZB
80 0147 1323 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 20 -8.8 FZB
83 5112 0106 01 1 ATTACHMENT FSTE
84 0147 1319 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 10 - 8.8 FZB
86 0147 1247 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 6 X 20 - 8.8 FZB

B0058945
758
CONNECTION SET / ANSLUTNINGSSATS

5112 0109 29 009K


759
HOSE SET COMPL. / SLANGSATS KOMPL ANSUL
HOSE SET COMPL.SLANGSATS KOMPL

B0042983
760
HOSE SET COMPL. / SLANGSATS KOMPL ANSUL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 0109 31 1 HOSE SET SLANGSATS Page 763 REAR FRAME
2 1 HOSE SET SLANGSATS Page 765 ANSUL AUTO / ENGINE FRAME
3 1 HOSE SET SLANGSATS Page 767 ANSUL

5112 0109 30 001K


761
HOSE SET / SLANGSATS 5112 0109 31 REAR FRAME
HOSE SETSLANGSATS

B0042983
762
HOSE SET / SLANGSATS 5112 0109 31 REAR FRAME

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
AS3:1 0574 3259 75 1 HOSE ASSEMBLY SLANGLEDNING 6,3 X 9000 R1T RD
AS41 0574 0068 20 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 1400 R1T RD
AS42 0574 0068 18 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 1200 R1T RD
AS1 0574 0069 97 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 700 R1T RD
AS2 0574 0070 01 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 7000 R1T RD
AS4 0574 0068 05 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1200 R1T RD
AS6 0574 0068 06 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 1700 R1T RD
AS9 0574 0069 40 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 500 R1T RD

5112 0109 31 002K


763
HOSE SET / SLANGSATS ANSUL AUTO / ENGINE FRAME
HOSE SETSLANGSATS

B0042983
764
HOSE SET / SLANGSATS ANSUL AUTO / ENGINE FRAME

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
AS40 0574 0068 30 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 2800 R1T RD
AS5 0574 3259 31 1 HOSE ASSEMBLY SLANGLEDNING 19 X 5400 R1T RD
AS51 0574 0068 17 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 1100 R1T RD
AS52 0574 0068 16 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 1000 R1T RD
AS60 0574 0068 17 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 1100 R1T RD
AS61 0574 0068 13 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 700 R1T RD
AS62 0574 0068 13 1 HOSE ASSEMBLY SLANGLEDNING 12,5X 700 R1T RD

5112 3178 83 005K


765
HOSE SET / SLANGSATS ANSUL
HOSE SETSLANGSATS

B0042983
766
HOSE SET / SLANGSATS ANSUL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
AS3:2 0574 3259 76 1 HOSE ASSEMBLY SLANGLEDNING 6,3 X 1000 R1T RD

5112 3180 07 002K


767
AUT. SET / AUTOMATIKSATS CHECKFIRE SC-N
AUT. SETAUTOMATIKSATS

X0000000
768
AUT. SET / AUTOMATIKSATS CHECKFIRE SC-N

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
5112 0111 72 1 FIRE EXTING.SET ELDSLCKN.SATS Page 771 CHECKFIRE SC-N

5112 3178 31 012K


769
FIRE EXTING.SET / ELDSLCKN.SATS 5112 0111 72 CHECKFIRE SC-N
FIRE EXTING.SETELDSLCKN.SATS

X0000000
770
FIRE EXTING.SET / ELDSLCKN.SATS 5112 0111 72 CHECKFIRE SC-N

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 FIRE EXTING.SET ELDSLCKN.SATS Page 773 CABIN
5112 0111 74 1 FIRE EXTING.SET ELDSLCKN.SATS Page 777 CARRIER

5112 0111 72 001K


771
FIRE EXTING.SET / ELDSLCKN.SATS CHECKFIRE
FIRE EXTING.SETELDSLCKN.SATS

B0051062
772
FIRE EXTING.SET / ELDSLCKN.SATS CHECKFIRE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
FSB3 5541 6127 00 1 CONTROL MODULE KONTROLLMODUL CHECKFIRE SC-N CONTROL MODULE
FS10 5112 3049 84 10M CABLE, 2-CORE KABEL, 2-LEDARE
1 3218 2008 36 1 RELEASING DEV. UTLSNINGSDON Page 775
2 5112 3178 28 1 BATTERY MODULE BATTERIMODUL CHECKFIRE SC-N 3.6 VDC

5112 0111 73 002K


773
RELEASING DEV. / UTLSNINGSDON 3218 2008 36
RELEASING DEV.UTLSNINGSDON

B0065217
774
RELEASING DEV. / UTLSNINGSDON 3218 2008 36

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 3218 2008 37 1 PAD PAD
2 3218 2008 38 1 CABLE KABEL

3218 2008 36 001K


775
FIRE EXTING.SET / ELDSLCKN.SATS 5112 0111 74 CHECKFIRE
FIRE EXTING.SETELDSLCKN.SATS

B0051064
776
FIRE EXTING.SET / ELDSLCKN.SATS 5112 0111 74 CHECKFIRE

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
FSR2 5112 3178 29 1 RESISTOR MOTSTND 4,7 K OHM VALUE
FS11 5580 0011 39 7M DETECTOR WIRE DETEKTORKABEL WIRE-LINEAR DETECTION
3 5537 6487 00 10 SLEEVE SET HYLSSATS

5112 0111 74 003K


777
778
CABIN / HYTT
LIST OF CONTENTS
Part no Description Benmning See page Remarks
Detaljnr Se sida Anmrkning
CABIN HYTT 781
PLATFORM COMPL. PLATTFORM KOMPL 783
PROTECTION ROOF SKYDDSTAK 786
9126 1580 00 HYDR. CYLINDER HYDRAULCYLINDER 789
HOSE SET SLANGSATS 791
3177 3092 83 DIRECTION VALVE RIKTNINGSVENTIL 793 TRACKOSCILLATION
3217 8153 02 FLOW DIVIDER FLDESDELARE 795
9106 0630 10 DOUBLE CH.VALVE HYDRAULLS 797
HOSE SET SLANGSATS 799
PANEL BRACKET PANELKONSOL 801
DRIVERS PANEL FRARPANEL 803
5112 3830 62 DRIVERS PANEL FRARPANEL 805
DRIVERS C.COMPL FRARSTOL KOMPL 807 M/L 2
5112 0007 80 CHAIR COMPL. STOL KOMPL. 809
5112 3201 90 LAMP ATTACHMENT LAMPFSTE 811
5112 3204 60 BRACKET KONSOL 813
CAB ATTACHMENT HYTTFSTE 815
STAGE INSTEG 817

779
CABIN / HYTT
CABINHYTT

B0056717
780
CABIN / HYTT

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
425 1 PLATFORM COMPL. PLATTFORM KOMPL Page 783
430 1 PROTECTION ROOF SKYDDSTAK Page 786
431 1 HOSE SET SLANGSATS Page 799
440 1 PANEL BRACKET PANELKONSOL Page 801
454 1 DRIVERS PANEL FRARPANEL Page 803
455 1 DRIVERS C.COMPL FRARSTOL KOMPL Page 807 M/L 2
475 5112 3201 90 1 LAMP ATTACHMENT LAMPFSTE Page 811
485 1 CAB ATTACHMENT HYTTFSTE Page 815
487 1 STAGE INSTEG Page 817

1260 5018 67 001K


781
PLATFORM COMPL. / PLATTFORM KOMPL
PLATFORM COMPL.PLATTFORM KOMPL

B0056769
782
PLATFORM COMPL. / PLATTFORM KOMPL

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 0147 1323 03 12 SCREW, HEX HEAD SKRUV, SEXKANT M 8 X 20 -8.8 FZB
2 0697 9810 20 1 END PLUG AVSLUTN.PROPP M25X1,5 A3
3 0291 1128 18 5 LOCK NUT LSMUTTER M 8 - 8 FZB / ISO 7040
4 5112 3078 99 1 FLOOR CARPET GOLVMATTA
5 0301 2335 00 17 PLAIN WASHER RUNDBRICKA 8,4 / 16 X 1,6 -HB200 FZB
6 3222 3112 92 4 SCREW SKRUV M6X16 BLACK CHROME
7 5112 3039 58 2 HATCH LUCKA
8 5112 3061 20 1 FLOOR CARPET GOLVMATTA
9 5112 3078 72 4 PLUG PLUGG
10 5112 0120 95 1 HATCH LUCKA
11 4 PLUG PLUGG
12 5112 3111 29 4 WASHER BRICKA BLACK CHROME WASHER
13 5112 3207 14 1 HATCH LUCKA
14 5112 3207 17 1 GASKET PACKNING
15 5112 0120 96 1 GASKET PACKNING
16 2 GASKET PACKNING
17 1 PLATFORM PLATTFORM
18 5112 0109 15 1 PANEL INST PANEL INST
19 0216 1100 08 16 HEX SOCK. SCREW SEXKANTHLSKRUV MF6S M10 X 20 - 10.9 FZB
20 3215 5112 00 16 WASHER BRICKA
21 5112 3710 04 6 COVER LOCK
22 9106 0119 58 8 GLIDBRICKA GLIDBRICKA
23 9106 0119 59 2 COVER LOCK

5112 3710 00 008K


783
PROTECTION ROOF / SKYDDSTAK
PROTECTION ROOFSKYDDSTAK
Fig. 1 of 2

B0054580
784
PROTECTION ROOF / SKYDDSTAK
Fig. 2 of 2

9106 2461 00 008K


785
PROTECTION ROOF / SKYDDSTAK

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 5112 3063 03 1 PROTECTION ROOF SKYDDSTAK
2 5112 3063 09 1 INNER TUBE INNERRR
3 5112 3063 10 1 INNER TUBE INNERRR
4 9126 1580 00 2 HYDR. CYLINDER HYDRAULCYLINDER Page 789
5 3217 6993 00 4 SCREW SKRUV
6 0304 1062 00 4 SPERIC WASHER SFRISK BRICKA 21 / 36 X 6,3 - DIN 6319
7 0304 1012 00 4 SPERIC WASHER SFRISK BRICKA 23,2 / 36 X 7,5 -DIN 6319
8 0108 1394 00 2 SPRING PIN RRPINNE 10 X 50 DIN 1481
9 0147 1634 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 24 X 70 - 8.8 FZB
10 0291 1128 30 4 LOCK NUT LSMUTTER M 24 - 8 FZB / ISO 7040
11 0147 1642 03 4 SCREW, HEX HEAD SKRUV, SEXKANT M 24 X 110 - 8.8 FZB
12 0301 2405 00 12 PLAIN WASHER RUNDBRICKA 25 / 44 X 4 - HB 200 FZB
13 5112 3078 78 2 PROTECT. HATCH SKYDDSLUCKA
14 0211 1246 03 4 SCREW SKRUV MC6S M 6 X 16 - 8.8 FZB
15 9110 8324 00 4 NIPPLE NIPPEL UNF 9/16-R 1/4
16 0661 1020 00 4 SEAL WASHER TTNINGSBRICKA 13,7 / 20,6 X 2,1 - FZ ST
TREDO 1/4
17 3217 9882 45 1 VALVE PLUG VENTILKONTAKT
18 0147 1405 03 2 SCREW, HEX HEAD SKRUV, SEXKANT M 12 X 50 - 8.8 FZB
19 0301 2358 00 2 WASHER BRICKA 13 / 24 X 2,5 -HB 200 FZB
20 9106 1804 78 3 COVER PLUG TCKPLUGG 055 0183 000 03
21 5112 3081 27 2M EDGE LIST KANTLIST
22 0301 2321 00 6 PLAIN WASHER RUNDBRICKA 6,4 / 12 X 1,6 -HB200 FZB
23 0211 1328 03 6 SCREW SKRUV MC6S M 8 X 40 - 8.8 FZB
24 0147 1252 03 2 SCREW, HEX HEAD SKRUV, SEXKANT
25 5112 0126 05 2 PLUG PLUGG
26 5112 0126 06 2 NUT MUTTER
31 1 HOSE SET SLANGSATS Page 791
234 3177 3092 83 1 DIRECTION VALVE RIKTNINGSVENTIL Page 793 TRACKOSCILLATION
236 0211 1215 03 4 SCREW SKRUV MC6S M 5 X 50 - 8.8 FZB
313 3217 8153 02 1 FLOW DIVIDER FLDESDELARE Page 795
314 9106 0630 10 2 DOUBLE CH.VALVE HYDRAULLS Page 797

B0054581
786
PROTECTION ROOF / SKYDDSTAK

9106 2461 00 008K


787
HYDR. CYLINDER / HYDRAULCYLINDER 9126 1580 00
HYDR. CYLINDERHYDRAULCYLINDER

B0046923
788
HYDR. CYLINDER / HYDRAULCYLINDER 9126 1580 00

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
9120 0990 09 1 SEALING SET PACKNINGSSATS REF.1,3,4,7-9,11
1 0665 9170 01 1 WIPER AVSTRYKARE 40 / 50 X 7 NBR 90
2 9123 3554 00 1 COVER LOCK
3 0665 0010 14 1 SEAL RING TTNINGSRING STEFA 40/50 X 10,5 S11EI
4 0663 6135 00 1 O-RING O-RING 54,5 X 3 70 SHORE
5 9126 1581 00 1 PISTON ROD KOLVSTNG STROKE LENGTH 700
6 9124 9565 00 1 PISTON KOLV
7 0663 6127 00 1 O-RING O-RING 22,1 X 1,6 70 SHORE
8 0665 0020 18 1 PISTON SEAL KOLVTTNING SKEGA 63 / 47 / 51 7045
9 0196 1203 00 1 SET SCREW STOPPSKRUV M 5 X 8 SK6SS DIN 916
11 0661 1500 66 1 BACK-UP RING STDRING 58 63 2,5 1,3

9126 1580 00 003D


789
HOSE SET / SLANGSATS
HOSE SETSLANGSATS

B0015365
790
HOSE SET / SLANGSATS

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
PRL1 0574 0256 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 450 R2AT
PRL2 0574 0255 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 400 R2AT
PRL3 0574 0073 36 1 HOSE ASSEMBLY SLANGLEDNING 6,3 X 325 R2AT
PRL4 0574 0065 72 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 750 R2AT
PRR1 0574 0256 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 450 R2AT
PRR2 0574 0255 11 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 400 R2AT
PRR3 3176 7449 00 1 HOSE ASSEMBLY SLANGLEDNING D6,3X1100 R2AT
PRR4 0574 0065 72 1 HOSE ASSEMBLY SLANGLEDNING 6,3X 750 R2AT

9106 2102 49 001K


791
DIRECTION VALVE / RIKTNINGSVENTIL 3177 3092 83 TRACKOSCILLATION
DIRECTION VALVERIKTNINGSVENTIL

B0042530
792
DIRECTION VALVE / RIKTNINGSVENTIL 3177 3092 83 TRACKOSCILLATION

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3177 3092 56 1 SEAL KIT TTNINGSSATS POS. 2,4,5
3177 3092 57 2 NUT MUTTER POS. 1,2
1 5507 8719 00 2 WAGNER PART WAGNER ARTIKEL NOT SOLD SEPRETLY
2 5507 8719 00 2 WAGNER PART WAGNER ARTIKEL NOT SOLD SEPRETLY
3 3177 3092 55 2 COIL SPOLE
4 5507 8719 00 2 WAGNER PART WAGNER ARTIKEL NOT SOLD SEPRETLY
5 5507 8719 00 4 WAGNER PART WAGNER ARTIKEL NOT SOLD SEPRETLY

3177 3092 83 005K


793
FLOW DIVIDER / FLDESDELARE 3217 8153 02
FLOW DIVIDERFLDESDELARE

B0024631
794
FLOW DIVIDER / FLDESDELARE 3217 8153 02

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
3217 8153 04 1 SEAL KIT TTNINGSSATS INCL. POS 1-7
8 3217 8153 03 1 CARTRIDGE PATRON

3217 8153 02 002K


795
DOUBLE CH.VALVE / HYDRAULLS 9106 0630 10
DOUBLE CH.VALVEHYDRAULLS

B0014698
796
DOUBLE CH.VALVE / HYDRAULLS 9106 0630 10

Ref Part no Qty Description Benmning See page Remarks


no Detaljnr Antal Se sida Anmrkning
1 9106 0631 24 2 SEAL KIT TTNINGSSATS POS.1
2 9106 0631 23 2 CARTRIDGE PATRON

9106 0630 10 003K


797